, : 125 CR
.“"‘"‘”Spare parts list
Part lll ,
__ Valid from frame No 250 CR
 MK-19500
~ ML-00001
B 360 CR

400 WR

360 Aut

Accessories



Printed in Sweden

? .
P

Giller fr. o. m. ram nr
Valid from frame No ML-16000

Giller fr. o. m. motor nr 2040-0101
_ Valid from engine No

Reservdelar

Spare parts
125 moto cross

Sid.
Page

71

" B Husqvarna

1012 05996 1,5 l4-76‘

°l NYA TILLBEHOR.

NEW ACCESSORIES

- 27



BHusqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Titringar:

Sealing rings:

L = Lingd
Length

Gingdimension x ldngd (M6 x 30)
Thread dimension x length

Gingdimension (M8)
Thread dimension

Typ,inred x yttred x tjocklek (FBB 6,4x10x 1)
Type,inner@ x exterior@ x thickness

Typer: FBB = Fjiderbricka, dppen
Types: Spring washer open
FA = Fjiderbricka
Spring washer

LI = Léasbricka innertandad
Lock washer, inside indent

Fabrikantens beteckning  (SKF 6301)
Manufacturers description :

Inre@ x yttre @ x tjocklek (25x42x7)
Inner @ x exterior@ x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 059-96 1,5 4-76



BHusqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




29 15 13 053-01

30 15 13 048-01

31 20 06 455-11

32 2546 118-14

33 15 10 604-01

Fotstéd vinster
Footrest left

Fjiader vianster
Spring left
Skruv M8 x 30
Screw

Mutter M8
Nut

Parkeringsstod
Parking rest

Bild Det. nr st. Benidmning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Partnumber |pcs. Description
1 15 15 173-01 1 X;}lgmutter Mé 24 15 10 442-01 1| Fjader
ing nut Sori
pring
21 1515 112-01 | 1 ngder 35| 1519 344-01 | 2 | Nummerplatfaste
pring Number plate att.
3| 2006374-12 | 1 | Skruv M6 x 30 ’ 36| 2001416-01 | 4 | Bricka 6,5x 22 x 1,5
Screw
Washer e
4] 1515108-01 | o oylsa 37| 1519 342-01 | 4 | Gummibussning
eeve Rubber bushing
| 1P 1310701 | 1) Bussning 38 | 1519 343-01 | 2 | Nummerplitfiste
ushing Number plate att.
6| 2580 142-01 | { | Mutter Mé 39| 2580 142-01 | 4 | Mutter Mé
Nut
Nut
7 15 15 193-01 1 Bromslink
Brake link
8 12 15 160-01 1 Fjider
Spring
9 15 15 416-01 1 | Bromssting
Brake rod
10 15 15 414-01 1 Bussning
Bushing
11 15 12 263-01 2 | Kulring
Ball ring
t2 15 12 227-01 1 | Styrlagersk3l
Bearing shell
i3 1510 553-01 1 [ Ram
Frame
14 28 01 634-11 2 Bricka
Washer
15 15 10 555-01 2 | Buffert
Buffer
16 15 12 233-01 1 Lagersk3dl undre
Bearing shell lower
17 15 15 182-01 1 Bromspedal
Brake pedal
18 15 13 051-01 1 | Fotstsd héger
Footrest right
19 15 13 047-01 1 Fjiader hoger
Spring right
20 2582 118-14 7 Mutter M8
Nut
21 28 01 501-01 1 Bricka 8,5x 23 x 1,5
Washer
22 15 15 415-01 1 Bussning
Bushing
23 20 06 371-12 1 Skruv M6 x 22
Screw
24 2509 316-11 1 Mutter Mé
Nut
25 20 06 461-14 1 Skruv M8 x 50
Screw
26 15 10 588-01 2 Motorfistpldt
Engine clamp bolt
27 20 06 472-14 4 | Skruv M8 x 105
Screw
28 20 06 462-12 2 Skruv M8 x 55
Screw

1012 059-96 1,5 476




BHusgvarna

Framgaffel - Bakgaffel
Front fork - Rear fork

1

AN
2-44, 6871

16
_A .
’13,18-44,68-71

17
71821, 71 °
26
A
27-35, 68-70
54 56
& 57, 72-715




Gasket

Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number | pcs. Description
1{ 15 12 262-01 1 Framgaffel kpl 2 35) 15 12 197-01 2 Ventil
Front fork cpl Valve
21 20 24 461-42 4| Skruv M8 x 50 36| 15 12 209-01 2 Téatring
Screw Seal
3| 15 12 242-01 2| Styrh8llare 6vre 37| 15 12 208-014 2| Bricka
Handlebar ret. upper Washer
4| 15 12 243-01 2 Styrhdllare undre 38| 28 04 352-01 2 Bricka FBB 8,2
Handlebar ret. lower Washer
5| 15 12 220-01 1 Toppmutter 39| 20 24 453-12 2 Skruv M8 x 25
Top nut Screw
6] 1512 234-01 1 Lagerskil évre 40| 15 12 200-01 2 Lisring
Bearing Circlip
7| 28 04 328-01 8 Bricka FBB 6,1 41| 15 12 245-01 2 Toppskruv
Washer Top screw
8| 20 24 374-12 8 Skruv M6 x 30 42| 15 12 206-01 2 Tétring
Screw Seal
9| 1512 275-01 1 Gaffelrsr ’))-’,; L 43) 15 12 287-01 2 Fjider
Fork tube . Spring
10§ 15 12 226-01 1 Lagerkona nedre 44 15 12 201-01 2 Gaffelben 6vre
Bearing cone lower Fork leg upper
11| 1512 256-01 1 Gaffelkona undre v 451 15 19 362-01 1 Hillare
Fork crown lower g Holder
12| 20 24 455-12 2 Skruv M8 x 30 46| 15 19 398-01 1 Numerpldt vit, frimre
Screw Number plate white, front
13| 28 04 352-01 4 Bricka FBB 8,2 — | 1519 001-01 2 Nummerpldt vit, bakre
Washer Number plate white, back
14 15 12 244-01 1 Gaffelkrona 6vre 2] 47| 15 19 360-01 2 Wire guide
Fork crown upper Wire guide
15| 15 12 214-01 2 Lisring 48 25 80 171-01 4 Mutter M10
Circlip Nut
16| 1512 296-01 1 Gaffelben vi kpl 49| 20 06 500-12 4 | Skruv M10 x 45
Fork leg left cpl Screw
16| 1512 276-01 1 Gaffelben hé kpl 50| 15 19 829-01 4 Bussning
Fork leg right cpl Bushing
17| 15 12 297-01 1 Gaffelben nedre vi kpl 51| 15 10 570-01 2 Stotdampare
Fork leg lower left : Suspension unit
17| 1512 277-01 1 | Gaffelben nedre hs kpl 52| 15 10 583-01 2| Ststdimpare
Fork leg lower right Suspension unit
18 | 15 12 186-01 2 | Packning 53] 15 19 823-01 2 Fjdder 113 1b/in.
Gasket Spring
19 | 20 62 360-11 2 Skruv M6 x 6 54| 25 81 170-12 2 Mutter M12 x 1
Screw Nut
20| 15 12 279-01 2 Tdtring ovre 55| 15 10 560-01 1 Fiastbult
Seal Att. bolt
22| 15 12 288-01 2 Skraphylsa 56| 15 10 609-01 1 Bakgaffel kpl.
Scratch sleeve Rear fork compl.
23| 2508 318-12 2 Mutter M8 58| 20 24 466-44 1 Skruv M8 x 75
R Nut Screw
24| 28 16 231-01 4 Bricka 8,4 x 16 x 1,5 59| 25 80 153-01 1 Mutter M8
) Washer Nut
25| 20 06 462-12 2 Skruv M8 x 55 60| 15 10 573-01 2 Skruv
Screw Screw
26| 15 12 281-01 2 Didmpspindel kpl 61| 25 09 318-11 2 Mutter M8
Damping spindle cpl Nut
28 | 15 12 283-01 2 Kolv 62| 15 15 409-01 1 Kedjestyrare
Piston Chain guide
29 1 15 12 194-01 2 Lisring 63| 15 15 414-01 1 Bussning
Circlip Bushing
30 | 1512 193-01 2 Returfjider 64| 15 15 413-01 1 Hylsa
Return spring Sleeve
31 | 15 12 195-01 2 Ventilbricka 65| 15 15 412-01 1 Rulle
Valve washer Roller
32 | 15 12 196-01 2 Ventilring 66 | 20 06 376-12 1 Skruv Mé x 35
Valve ring Screw
33 | 15 12 247-01 2 Ventilcylinder 67 | 25 80 142-01 2 Mutter M6
Valve cylinder Nut
34 |15 12 199-01 2 Packning




.3qvarna

Framgaifel - Bakgaffel
Front fork - Rear fork

1

— A
2-44, 6871

16
A
’13,18-44,68-71"

17

/_—/\——\
18-21, 71

26
A
/27-35,68-70 °

=N

57, 72-75

WL T VLT T e




Bild Det. nr st. Bendmning Bild Det. nr st. Benimning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
68 15 12 294-01 2 Oljebroms
Oil brake
69 15 12 289-01 2 Téatring
Seal
70 15 12 290-01 2 Kolvring
Piston ring
71 1512 280-01 2 Titring, undre
Seal, lower
72 15 10 621-01 2 Axialbricka
Washer
73 29 71 200-03 4 O-ring
O-ring
74 15 10 607-01 4 | Nillager
Needle bearing
75 15 10 608-01 2 Distans
Distance
76 20 06 376-11 1 Skruv Mé x 35
Screw
77 28 16 201-01 1 Bricka 6,4 x 12
Washer
78 15 10 620-01 1 Kedjestoppare
Chain stopper
79 15 19 399-01 1 Wiregenomfsring
Wire guide
101205996 1,5 476 b



BHusqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

’///7/77//




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description - Fig. Part number  |pcs. Description
1 15 13 042-01 1 Gummihandtag 49 15 15 276-01 1 Mellanbricka
Rubber handle Washer
2 15 15 268-01 1 Gashandtag kpl. 50 25 46 118-14 1 Lismutter M8
Throttle handle compl. Nut
6 15 15 274-01 2 Skruv
Screw
7 15 15 272-01 1 Stoppskruv
Stopscrew
8 15 15 244-01 1 Skyddshylsa
1 Protecting sleeve
9| 15 15275-01 1 Gaswire
Throttle wire
11| 15 15019-014 1 Bromswire
Brake wire
14 12 13 810-01 2 Ansatsskruv
Screw
15 22 86 595-01 2 Skruv
Screw
16 12 13 821-01 2 | Kabelspiannskruv
Cable adjusting screw
17 2509 316-11 2 Mutter M6
Nut
18 15 13 029-01 1 Bromshandtag kpl.
Brake handle compl.
21 15 15 308-01 1 Frikopplingswire
Declutching wire
22 15 13 035-01 1 Gummihandtag
Rubber handle
23 15 13 032-01 1 Kopplingshandtag kpl.
Declutching handle compl.
24 15 13 018-01 1 Styrstdng
Handle bar
32 15 13 055-01 1 Handtagsskydd ho
Handle protector right
33 15 13 056-01 1| Handtagsskydd vi
Handle protector left
34 15 14 008-02 1 Tanklock
Tank cap
35 15 14 055-03 1 Brinsletank
Fuel tank
36 25 80 153-01 2 Mutter M8
Nut
37 28 16 231-01 2 Bricka 8,4 x 16 x 1,5
Washer
38 15 14 032-01 2 Gummibussning
Rubber bushing
39 20 06 469-11 1 Skruv M8 x 90
Screw
40 15 14 041-01 1 Stsd
Support
41 15 14 056-01 1 Brinslekran .
Fuel cock
42 15 14 057-10 - | Brinsleslang/m 6 x 10
Fuel hose
43 15 14 362-01 1 Tankhdllare
Tankholder
44 15 13 533-01 1 Sadel
Saddle
45 20 06 459-12 1 Skruv M8 x 40
Screw
46 15 13 537-01 1 Stinkskydd
Splash guard
47 28 01 230-11 3 Bricka 4,4 x 10 x 0,5
Washer
48 51 20 300-01 3 Nit 4 x 12
Rivet

10 12 059-96

1,5 476




BHusqgvarna

Framlijill
Front wheel

17

>
! o
<
-

19-34

10



Washer

Bild Det. nr st. Bendmning Bild Det. nr st. Benidmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 15 18 041-01 1 Framskirm 36| 15 16 191-01 1 Bromsskold kpl.
Front mudguard Brake plate compl.
2| 20 06 382-12 4| Skruv M6 x 60
Screw
3| 1518 028-01 2| Stod
Support
4| 15 18 121-01 4 Gummibricka
Rubber washer
5| 28 16 222-01 4 Bricka 6,4 x 16 x 1,5
Washer
6| 2580 142-0t 4 Mutter M6
Nut
71 15 16 144-01 1 Dackids WM1
Tyre lock
9| 28 16 231-01 1 Bricka 8.4 x 16 x 1,5
Washer
10| 25 80 153-01 1 Mutter M8
Nut
11; 15 16 029-01 1 Filgband 21"
Rim band
12} 15 16 028-01 1 Innerslang 3.00 x 21"
Inner tube
13| 15 16 124-01 1 Dick 3,00 x 21" 2 ply
Tyre
14| 15 16 143-0t 1 Falg WMI1
Rim
15| 15 16 049-05 36 Eker L=227
Spoke
-] 1519 817-01 - Ekersats fram
Spoke unit front
16] 15 16 018-01 36 | Nippel M4
Nipple
17| 15 16 188-01 1 Framhjul kpl exkl. gummi
Front wheel cpl excl. rubber
18| 15 16 187-01 1| Framnav kpl @ 140
Front hub cpl
19| 15 16 165-01 1 Medbringare
Pawl
20! 15 16 166-01 1 Distanshylsa
Distance sleeve
21| 29 31 180-38 2 Kullager SKF 6301-RS1
Ball bearing
22| 15 16 164-01 1 Distanshylsa
Distance sleeve
24| 15 16 048-01 1 Axelmutter
Nut
25| 1516 077-01 1 Axel
Shaft
26| 15 16 193-01 2 Bromsback
Brake shoe
27| 15 16 632-01 2 Returfjdder
Return spring
28| 15 16 192-01 1 Bromsexcenter
Brake cam
29| 15 16 736-01 1 Bricka
Washer
30| 15 16 191-01 1 Bromssksld
Brake plate
31| 15 16 096-01 1 | Bricka
Washer
32| 1516 173-01 1 Bromshivarm
Brake lever
33| 28 47 202-01 1 Bricka L1 10,5 x 18
Washer
341 2509 320-11 1 Mutter M10
Nut
35| 28 16 201-01 4 Bricka BRB 6,4 x 12 x 1,5

10 12 059-96 1,5 4-76



BHusqvarna

Bakhjul
Rear wheel

- 12



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number  |pcs. Description
11 15 18 143-01 1 Stinkskydd 35| 15 16 740-01 1 Tdtningshiilare
Splash guard Seal case
2| 15 18 145-01 1 Bakskdrm 36 | 15 16 632-01 2 Fjider
Rear mudguard Spring
32006 371-12 4 | Skruv Mé6 x 22 37 | 15 16 193-01 2 | Bromsback Ty
Screw Brake shoe
& | 2580 142-01 7 Mutter M6 38 | 15 16 701-01 1 Bromssksld
- K Nut Brake plate
" 5| 15 18 121-01 7 Gummibricka 39 | 15 16 192-01 1 Excenter
Rubber washer Eccenter
6|28 16 211-01 14 Bricka 6,4 x 14 x 1,5 40 | 15 16 736-01 1 | Bricka
Washer Washer
7115 18 139-01 3 Fiste 41 | 15 16 735-01 1 Hivarm
Attachment Lever
8| 15 18 137-014 4 Fiste 42 | 28 47 202-01 1 Bricka LI 10,5 x 18
Attachment Washer
9 15 16 509-01 1 Filgband 43 | 25 09 320-11 1 Mutter M10
Rim band Nut
10 | 15 16 685-01 2 | Ddcklds WM3 44 | 20 06 372-11 3 [ Skruv Mé x 25
Tyre lock Screw
12 | 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
13 | 25 80 153-01 1 Mutter M8
Nut
14 | 15 16 508-0¢ 1 | Innerslang 4,00 x 18
Inner tube
15| 15 16 679-0t 1 Dick 4,00 x 18 2ply
Tyre
16 1 15 16 714-01 1 Failg WM3
Rim
17 | 15 16 049-16 27 | Eker L=194
Spoke
17 | 15 16 049-19 9 Eker 1.=197
Spoke
- | 15 19 860-01 - Ekersats bak
Spoke unit, rear
18 | 15 16 018-01 36 | Ekernippel
Spoke nipple
19| 15 16 738-01 1 Bakhjul kpl.exkl.gummi
Rear wheel compl.excl.rubber
20 | 15 16 731-01 1 Baknav kpl.
Rear hub compl.
211 12 16 545-01 2 Mutter
Nut
22 15 16 711-01 2 T&arning
Plunger
23| 29 64 470-11 i Tatring
Seal
24 | 15 16 734-01 1 Distanshylsa med flins
Distance sleeve with flange
25129 31 180-38 3 | Kullager SKF 6301 RSt
Bearing
26 | 15 16 698-01 1 | Distanshylsa
Distance sleeve
28 | 15 16 709-01 { | Kedjedrev 2=53 ST
Sprocket
29 | 20 06 459-12 9 Skruv M8 x 40 !
Screw
31| 2580 153-01 9 Mutter M8
Nut
32 | 15 16 737-01 1 Axel
Shaft
33| 15 16 715-01 1 | Distanshylsa
Distance sleeve
34 | 12 16 549-01 1 Tatring
Seal

10 12 059-96 1,5 476

13



B Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

14



Bild Det.'nr st. Benamning Bild Det. nr st. Bendmning
Fig.| Part number pcs. Description Fig. Part number pcs. Description
N 1] 15 14 888-01 1| Bakstycke 40| 16 11 533-01 1| N&llager
Cover Needle bearing
N 2| 15 14 889-01 2 Absorbent 42| 29 01 265-01 1 Woodruffkil
Absorber . Woodruff key
3| 23 40 400-12 2 Skruv RXK - B10 x 8 43| 16 10 381-01 1 Vevaxel kpl.
Screw Crankshaft compl.
N 5/ 15 14 890-01 1} Slangklimma 44| 16 10 383-01 1| Vevstaksrenov. sts. /4.0 "¢
Overhaul kit conn rod )
N 6| 15 14 881-01 1] Ljuddimpare kpl. S - 45| 16 10 674-01 2| Distansring
Silenser compl. R Distance ring
7| 2580 153-01 6| L3smutter M8 46| 16 11 534-01 {| Nilager
Nut Needle bearing N
8| 20 06 459-12 2 Skruv M6 x 40 491 16 10 673-01 2 L&sring
Screw Circlip
9| 15 14 661-01 4 Bricka 50 16 11 518-01 1 Kolvring (cyl ¢ 55,00)
Washer Piston ring
10 15 14 662-01 4 Gummielement 50| 16 11 518-02 - Kolvring (cyl ¢ 55, 25)
Rubber element Piston ring
11} 15 14 663-01 2| Hylsa 50} 16 11 518-03 -| Kolvring (cyl & 55,50) 7 2 "o
Sleeve Piston ring
13| 20 06 460-12 1] Skruv M8 x 45 50 16 11 517-01 1| Kolv kpl. (cyl ¢ 55, 00)
Screw Piston compl.
14] 15 14 780-01 1| Faste kpl. A5 51] 16 11 517-02 - | Kolv kpl. (cyl ¢ 55, 25)
Attachment compl. Piston compl.
16| 15 14 813-01 1| Fidste kpl. 51| 16 11 517-03 -| Kolv kpl. (cyl ¢ 55, 50)
Attachment compl. Piston compl.
17| 20 06 452-11 11 Skruv M8 x 22 52| 20 24 372-12 2| Skruv Mé x 25
Screw Screw
18| 28 16 231-01 2| Bricka BRB 8,4 x 16 53| 28 88 180-01 2| BrickaFA6,4x 11x0,5
Washer Washer
19 15 14 038-01 1 Fj'a'.fier 54| 16 11 507-01 1 Anslutningsrér
Spring Connection tube
20 15 14 808-01 | Avgasror AL, L0 55| 16 11 513-01 1| Packning
Exhaust pipe Gasket
21| 20 06 455-11 1] Skruv M8 x 30 56| 16 10 357-01 1] Ventilhillare
Screw Valve holder
23| 15 14 668-01 1| Ogla 57| 22 96 285-11 4] Skruv M4 x 6
Loop Screw
24| 15 14 641-01 1| Gummiskydd 58| 16 10 377-01 2| Ventilstsd
, Rubber protection Valve support )
25| 1519 813-01 1 Fiste kpl. 591 16 10 359-01 2 Ventil /
Attachment compl. Valve
| 26| 2546 118-14 4 Mutter M10 60| 16 11 514-01 1 Packning
Nut Gasket
N | 27| 16 11 567-01 1 Cyl%nderlock 61| 15 14 849-01 1 Link
Cylinder head Link
N | 28| 16 11 563-01 1| Cylinder Li2Y 66
Cylinder
29| 16 11 512-01 1 Packning
Gasket
30 16 11 511-01 t Avgasstos
: Exhaust manifold
31| 1515 112-01 2 Fjdder
Spring
32| 20 24 370-12 4 | Skruv Mé6 x 20
Screw
N | 33} 16 11 568-01 1| Packning !
Gasket
34| 16 10 654-01 t | Vevaxel vinster (PR
Crankshaft left -
35( 29 00 560-01 2 Woodruffkil WK 3 x 16
Woodruff key
37| 16 10 676-01 1 Distansring
Distance ring
38| 16 10 653-01 1 Vevaxel higer Lo
Crankshaft right
1012 05996 1,5 476 15



BHusgvarna

Vevhushalva, hoger
Crankcase, right

o)
19 18 17 16

)

21

16




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Partiumber |pcs. Description
1| 29 32 520-21 1| Kullager SKF.3204/C3 34| 20 62 327-11 4| Skruv M5x 12
Ball bearing Screw
2| 16 11 546-01 4| Dragbult, cylinder 35| 28 88 170-01 4| Fjdderbricka
Cylinder stud Washer
3| 29 31 180-04 t| Kullager SKF 6301/C3 36| 20 24 385-12 9| Skruv M6 x 75
Ball bearing Screw
4| 29 31 240-04 1| Kullager SKF 6204/C3 37| 28 16 201-01 9| Bricka BRB 6,4 x 12
Ball bearing Washer
5] 16 11 171-01 1| Hivarm 38| 16 10 777-01 2| Flinsbussning
Lever Flange sleeve
6| 2580 153-01 q Mutter M8 39| 16 14 728-01 1 Kabelgenomfsring
Nut Grommet
71 29 65 175-01 1 Tidtring
Seal
8| 16 10 774-01 1| Frikopplingsaxel
Declutching shaft
9| 28 38 465-01 1 Riffelpinne 6 x 55
Dowel pin
10| 16 11 562-01 1| Packning
Gasket
11 16 11 572-01 1| Vevhus kpl.
Crankcase compl.
12| 16 11 516-01 1 Flinsbussning
Flange sleeve
13| 12 25 360-01 2 Packning
Gasket
14| 16 10 938-01 1 Flédns
Flange i
15| 29 65 444-01 1| Téatring
Seal
16| 16 12 472-01 1| Distansring
Spacer
17| 16 12 471-04 1 Kedjedrev, z=13
Sprocket
18| 28 20 020-01 1| Spdrring SgA 20
Circlip
19| 15 19 0i16-07 1| Drivkedja 5/8' x 1/4"
Chain
20| 1519 017-01 1| Kedjelds 5/8'" x 1/4"
Master link
21| 20 62 380-11 1 Skruv M6 x 50
Screw
22| 16 11 560-01 1| K3&pa, kedjedrev
Sprocket cover
23| 20 62 376-11 2 Skruv M6 x 35
Screw
24| 20 62 378-11 4 Skruv Mé x 40
Screw
25| 20 63 327-02 4 Skruv FS 5 x 12
Screw
26] 12 25 077-01 1 Stoppskruv
Screw
27| 28 16 190-01 1 Bricka BRB 5,3 x 12
Washer
281 12 25 025-01 1 Packning
Gasket
29| 12 25 641-01 1| Magnetplugg
Magneto plug
30| 16 11 623-01 1| Packning
Gasket
31| 16 10 679-01 1 Flédns
Flange
32| 16 10 681-01 1| Tatring
Seal
33| 16 10 647-01 1 Magnetkipa
' Magneto cover

1012 059-96 15 476



BHusqvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

18



S’

B.ild Det. nr st. Benidmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pes. Description
1| 12 25 438-01 1 Medbringarehjul 36| 20 62 364-11 1 Skruv Mé x 10
Driving wheel Screw
2| 12 25 439-01 1 Fjader 37| 16 11 572-01 1 Vevhushalvor par
Spring Crankcase halves pair
3| 12 25 435-01 1 Medbringareskiva 38| 16 10 777-01 2 Flinsbussning d=8 mm
Driving disc Flange sleeve
4| 12 25 437-01 1 Fjader 39| 28 26 571-01 2 Cyl. pinne
Spring Dowel pin
5| 12 25 434-01 1 Kickstartaxel 40| 16 11 566-01 1 Stédbricka
Kick start shaft Support washer
6] 28 20 020-01 1 L3sring SgA20 41| 20 62 327-11 4 Skruv M5 x 12
Circlip Screw
7| 12 25 436-01 1| Lé&sring 42| 16 10 792-01 1| Packning
Circlip Gasket
8| 12 25 442-01 1 Packning 43| 16 11 465-01 2 Bussning
Gasket Sleeve
9] 12 25 443-01 1 Stodbricka 44| 29 31 220-57 1 Kullager SKF 6303 NR/C3
Support washer Ball bearing
10| 20 26 370-44 2 Skruv 45| 12 25 356-01 1 Bussning
Screw Bushing
11| 12 25 440-01 1 Lyfthake 46| 29 31 265-57 1 Kullager SKF 6205 NR/C3
Pawl Ball bearing
12| 12 25 446-01 1 Buffert 471 29 65 443-14 1 Tatring 25 x 47 x 7
Buffer Seal
13| 16 10 786-01 1 Lock 48 | 29 32 520-21 1 Kullager SKF 3204/C3
Cap Ballbearing
14| 12 25 621-10 1 Slang /m 4,8 x 8 49| 50 12 782-01 1 Packning
Hose/m Gasket
15| 16 12 589-01 1 Kickstartpedal kpl 50| 16 11 474-01 i Bussning
Kick starter pedal cpl Bushing
16| 20 06 455-11 1 Skruv M8 x 30 51 16 10 776-01 { Styrhylsa
Screw St ; 1
earing sleeve
17| 12 25 151-01 1 g_]afier 521 16 11 516-01 1 Flinsbussning
pring Flange sleeve
18 | 29 30 220-05 1 Stdlkula 531 16 11 527-01 1 Styrhylsa
Steel ball St !
earing sleeve
19| 12 25 701-01 1 Kickstartpedal
Kick starter pedal
20| 12 25 480-01 1 Distanshylsa
Distance sleeve
21| 12 25 702-01 1 Pedalgummi
Pedal rubber
22| 25 08 318-12 1 Mutter M8
Nut
23| 28 04 351-01 1 Bricka FBB 8,2
Washer
251 20 06 457-12 1 Skruv M8 x 35
Screw
26| 16 11 486-0t 1| Vevhuskdpa
Transmission cover
27| 20 62 376-11 7 | Skruv M6 x 35
Screw
28| 16 12 504-01 1 Fotvixelpedal
Shift lever
29| 16 12 813-01 1| Pedalgummi
Pedal rubber
30| 20 24 370-12 1 Skruv Mé x 20
Screw
31| 29 65 289-07 1 Tétring 17 x 28 x 6
Seal
32| 16 11 535-01 1 Vixelmekanism kpl
Gear links cpl
331 12 25 077-01 1 Stoppskruv
Screw
34| 28 16 190-01 1 Bricka 5,3 x 12
Washer
35| 16 10 823-01 1 Packning
Gasket

10 12 059-96

1,5 476



B Husqvarna

Viixellada - Transmission - Koppling
Gearbox - Transmission - Clutch

6

\

49 56 55

1—62

20 -




Bild Det. nr st. Bendmning Bild Det. nr st. Benéirpning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1| 16 11 174-01 1| Drivhjul z=18 35| 16 12 481-01 1] Distansring
Driving gear Spacer
2| 16 11 175-01 1 Mutter 36| 16 12 596-01 1 Kugghjul 2:an z=18
Nut Gear wheel 2nd
3| 16 11 160-01 1 Tryckstdng 37 16 12 897-01 { Vixelforare 3-4:an
Push rod Gear striker
4| 16 11 170-01 1] Axelhylsa 38 ) 16 12 424-01 3| Ledrulle
Shaft sleeve Guide roller
50 16 11 166-01 1| Axiallager 39 | 16 12 484-01 1] Axel
R s Shaft
Axial bearing
- frri A
6| 16 11 167-01 1| Axialbricka 40| 28 20 010-01 {| Spdrring SgAl0
. Circlip
Axial washer
41 16 12 485-01 1 Bricka
71 20 85 370-02 1 Skruv TSS 6 x 20 Washer
Screw .
42 | 16 12 489-01 1 Spirrarm
8| 2509 316-02 7 Mutter M6 Ratchet arm
: Nut 43| 16 12 493-01 { | Distansarm
9] 16 11 150-01 1 Stodplatta Distance arm
Support plate 44 | 16 12 494-01 1 Fjider
10| 16 11,152-01 6 Dimpelement Spring
Damping element 45| 16 12 486-01 1 | Kulissrulle kpl
11] 16 11 151-01 6 | Distansring Linkroller cpl
Distance ring 46| 20 24 366-42 1 Skruv M6 x 12
12| 16 11 148-01 1| Kugghjul z=70 Serew
Cog wheel 47| 16 12 488-01 1 Sparrhjul
Ratchet wheel
13| 16 11 149-01 1| Kopplingskorg atchet whee
Clutch ring 49| 29 95 175-01 2 Bricka 15x24 x 1
Washer
14} 22 02 620-02 6 Skruv F'S 6 x 16 i
Screw 50| 16 12 593-01 1 Fjider
6 6 Spring
151 16 11 156-01 1 Kopplingscentrum .
Clutch hub 51| 16 12 455-01 1 Spiarrhylsa
Ratchet sleeve
16| 16 11 157-01 6 Lf’zlmell n.l..beléigg 52| 16 12 870-01 . Stegmatare
Disc w. lining Stepfeeder
17 | 16 11 158-01 5| Lamell 53| 16 12 895-01 1 Medbringarhake
g
Disc Pawl
18 | 16 11 168-01 1 Tryckskiva 54 | 16 12 600-01 1 Viaxlingsaxel
Pressure plate Gear shaft
19 | 16 11 159-01 5 Fjdder 55| 16 12 594-01 1 Fjider )
Spring Spring o
20 | 16 11 169-01 5 | Distanshylsa 56| 28 20 015-01 2 s}_;arr_ing/{gms
Distance sleeve Cerhl}/
21| 28 16 222-01 5| Bricka 6,7 x 16 x1,5 57| 16 12 843-0t 1| Axel™
Washer | Shaft
22 | 20 06 378-57 5 Skruv Mb x 40 58 | 16 12 848-01 1 Vaxelf'or'are 2-6:an
Gear striker
Screw
a s 59 | 16 12 896-01 1 Vixelforare 1-5:an
23| 28 20 025-01 4 Sparring SgA25 Gear striker
Circlip K il 21
60| 16 12 482-01 1 u jul start z=
24 | 16 11 155-01 2 Bricka Gei% \i'heel start
Washer s
61| 12 25 713-01 1 Bussning
25 | 16 11 154-01 1 Nillager Sleeve
N le b i R
eedle bearing 63| 16 12 406-01 1 | Kugghjul f:an z=31
26 | 16 11 153-01 1 Innerring Gear wheel 1st
Internal ring 647 16 12 415-01 1 Lagerhylsa
27 | 16 12 477-01 1 Huvudaxel z=15 Sleeve
Clutch shaft 65| 29 95 250-01 1 Bricka 17,02 x 23 x 1
28 | 16 12 404-01 1 | Kugghjul 4:an z=23 Washer
Gear wheel 4th 66| 16 12 409-01 1 Kugghjul 4:an z=24
29 | 16 12 418-01 1 | Lagerhylsa Gear wheel 4th
Sleeve 67 16 12 470-01 1 Hjilpaxel
ket shaft
30 |16 12 421-01 | 3 | Bricka Sprocket sha
Washer 68 | 16 12 410-01 1 | Kugghjul 5:an z= 21
Gear wheel 5th
31 |16 12 405-01 1 | Kugghjul 5:an, 6:an 2=25,28 .
Gear wheel 5th, 6th 69 | 16 12 411-01 1 | Kugghjul 6:an z=19
6 ’ Gear wheel
2 _ .
3 16 12 842-01 2 \l?vrlc}lfa 70 | 16 12 408-01 1 Kugghjul 3:an z=26
asher Gear wheel 3rd
33 | 16 12 403-01 ' | Eugghjul 3:an z=21 71| 16 12 597-01 | Kugghjul 2:an =28
ear wheel Sr Gear wheel 2nd
34 |16 12 480-01 1 | Lagerhylsa 72| 16 12 416-01 1| Lagerhylsa
Sleeve Sleeve

10 12 059-96

1,5 4-76

21



@Husqvarna

Sviinghjulsmagnet
Flywheel magneto

19

22



N

Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig.| Partnumber |pcs. Description
1| 16 14 740-01 1 | Svinghjulsmagnet kpl.
Flywheel magneto compl.
2116 14 714-01 1 Tdndspole
Ignition coil
3| 2580 142-01 2 Mutter M6
Nut
4| 20 06 368-12 2 | Skruv M6 x 16
Screw
5127 71 01-160 1 Kontakt
Contact
612772 02-132 1 Isolerhylsa
Insulating sleeve
71277101-130 2 Kontakt
Contact
8|27 72 02-130 2 Isolerhylsa
Insulating sleeve
10 | 16 14 745-01 1 | Statorplatta
Stator plate
12 | 20 62 295-11 3 | Skruv M4 x 20
Screw
14 | 15 17 281-01 1 Kortslutningskontakt
: Killer
15| 16 14 635-01 1 Tindstiftsskydd
Spark plug protector
16 | 12 27 233-05 1 Tindstift Champion N2
Spark plug
17 | 28 16 165-01 3 Bricka 4,3 x 8 x 0,8
Washer
18 | 20 62 291-114 3 Skruv M4 x 12
Screw
19 | 16 10 768-01 1 Mutter
Nut

101205996 1,5 476

23



B Husqvarna

Carburettor

Forgasare

<
¥
-<9
N
®
N

24



—

30| 16 13235-01

311 16 13 509-01

32| 16 13 505-01

33| 16 13 989-01

Mixer tube

Huvudmunstycke 160
Main jet.

Silhylsa

Strainer sleeve
Tomgdngsmunstycke 35
Idling jet

Packning
Gasket

Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
" - lottdrhus
1| 16 13 442-01 1| Forgasare kpl. 34| 16 13 508-01 it F
Carburettor compl. Float chambex
2| 16 13 128-01 1| Skyddshylsa 35| 16 13 243-01 tloNa
Protector sleeve eecie
3| 16 13 916-01 t| Stallskruv 36| 1613 248-01 t| Q-xing
Tension screw ubber ring
4| 16 13 908-01 1 Mutter 37| 16 13 990-01 1 Fjaderbygel
Nut Spring strop
5| 16 13 126-01 2| Skruv 38| 16 13227-01 2| Klamma '
Screw Clamp
6| 16 13 247-01 1| Forgasarelock 39| 16 13226-01 t| Muif
Carburettor cover U
7| 16 13 246-01 1| Trottelfjider 40| 20 62 325-11 2| Skruv
Throttle spring crew
8| 16 13 237-01 1 Wirelds 41| 28 04 301-01 2 Bricka
Wire lock Washer
9| 16 13 244-01 1 Hillare 42| 16 13 483-01 1 Choke reglage
Needle holder Choke lever
10| 16 13 484-01 | Trottel 43| 16 13 463-01 2| Mutter
Throttle Nut
11| 16 13 449-01 1| Flsdareknapp
Tickler button
12| 16 13 451-01 1 Fjdder
Spring
13| 16 13 450-01 1 Bricka
Washer
14 11 28 072-20 1] Slang/m 8 x 4
Hose/m
15{ 16 13 464-01 1 Gummiskydd
Rubber cap.
16| 16 13 459-01 1 Starthylsa
Start sleeve
17| 16 13 458-01 1 Fjdder
Spring
18| 16 13 457-01 1 Kolv
Piston
19| 16 13 465-01 1 O-ring
Rubber ring
20| 16 13 453-01 1 Luftskruv
Air screw
21] 16 13 986-01 1 Stdllskruv
Adjusting screw
22| 16 13 987-01 1 Fjdder
Spring
23| 16 13 417-01 i N&1
Needle
24| 16 13 330-01 1 Fjader
Spring
25| 16 13 993-01 1| Stift
Peg
26| 16 13 991-01 1| Flottsr
Float
27| 16 13 215-01 1] Spridare
Atomizer
281 16 13 238-01 1 N8lmunstycke 2,76
Needle jet.
29| 16 13 979-01 1 Blandarrér

10 12 059-96 1,5 4-76

25



B Husqvarna

Luftfilter
Air filter

12-15

21
5,12,13,16

26

Y



Bild Det. nr
Fig. Part number
1| 20 62 378-11
2| 16 13 334-01
31 16 13 269-01
-| 15 19 824-01
6| 2580 142-01
71 28 01 416-01
8| 20 41 432-11
9| 15 14 590-01
10| 25 82 118-14
11| 16 13 281-01
12 | 51 20 300-01
13| 28 01 230-11
15| 16 13 332-01
16| 16 13 331-01
17 | 16 13 227-01
18 | 16 13 328-01
19 16 13 275-01
20| 16 13 268-01
21| 16 13 356-01
22 | 20 06 460-12

Benamni Nya tillbehsér 125 CR
enamning New accessories 125 CR
Description
Det. nr Bendmning

Skruv Mé x 40 Part number Description
Screw
Lock kpl. 16 13 485-01 N&lmunst. Bing ¢ 32 2,70
Cover compl. Needle jet
Luftfilter 16 19 803-01 Packningssats
Air filter Gasket set
Olja !.uftﬁlt.er 0,51 15 19 851-01 Avdragare vevhus
Air filter oil Puller crankcase
Mutter M6
Nut
Bricka 6,5 x 22 x 1,5 VERKTYG NALLAGER,
Washer BAKGAFFEL
Pinnskruv M6 x 120
Stud TOOLS NEEDLE BEARING,
Vibrationsdimpare REAR FORK
Vibration damper 15 19 855-01 Dyna
Mutter M8 Support
Nut .

15 19 856-01 Utpressningsdorn
Fiste Drift. Press-out
Attach

ttachment 15 19 857-01 Inpressningsdorn
Nit 4 x 12 Drift, Press-in
Ri
ivet 15 19 854-01 Styrhylsa

Bricka 4,4 x 10 x 0,5
Washer

Stidnkskydd
Splash guard

Stinkskydd
Splash guard

Klammer
Clamp

Anslutning CE o
Connection 4
Klammer

Clamp

Luftfilter komplett
Air filter compl.

Luftfilterbehdllare kpl.
Air filter holder compl.

Skruv M8 x 45
Screw

Stearing sleeve

10 12 059-96 1,5 4.76

27






!

N

B Husqvarna

Printed in Sweden

] |
Giller fr. 0. m. ram nr
Valid from frame No ML-0001
Gdller fr. 0. m. motor nr
Valid from engine No 2039 -0001

Spare parts
125 moto cross

1576

e :
1012 043-96 1,5 ' 3',75 I

Sid.
Page

- 26

28




B Husgvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tétringar:

Sealing rings:

L = Langd
Length

Gingdimension x ldngd (M6 x 30)
Thread dimension x length

Giéngdimension (M8)
Thread dimension

Typ,inre @ x yttre @ x tjocklek (FBB6,4x10x1)
Type,inner @ x exterior@ x thickness

Typer: FBB = Fjaderbricka, 6ppen
Types: Spring washer open
FA = Fjiderbricka
Spring washer

LI = Lasbricka innertandad
Lock washer, inside indent

Fabrikantens beteckning (SKF 6301;
Manufacturers description

Inre @ x yttred x tjocklek (25x42x7)
Inner @ x exteriord x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

101204396 1,5 3.75



BHusqvarna

Ram - Fotbromsreglage - Fotstid - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest

39 (§3840 41
ol
e




~—

Bild Det. nr st. Benamning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1] 29 40 405-01 2 | Kulring 35| 28 16 300-12 1 Bricka 17 x 30 x 3
Ball ring Washer
2| 15 10 136-01 1 Styrlagerskil 36| 28 35 400-11 t Saxpinne
Bearing shell Split pin
3| 1510 553-01 1| Ram 37| 15 19 380-01 2 | Nummerplitsfiste
Frame Number plate att.
4| 15 10 555-0t 2 Buffert 38 | 15 19 343-01 2 | Nummerpldtsfiste
Buffer Number plate att.
51 12 10 745-01 1 Lagersk3l undre 39 | 25 80 142-01 4 Mutter Mé
Bearing shell lower Nut
6| 15 15 193-01 1 Bromslink 40 | 15 19 342-01 4 | Bussning
Brake link Bushing
7| 15 15 184-01 1 Bussning 41| 28 01 416-01 4 | Bricka 6,5x22x 1,5
Bushing Washer
8| 2580 142-01 2 Mutter M6 42 | 20 06 371-12 4 | Skruv M6 x 22
Nut Screw
9 15 15 107-01 1 Bussning
Bushing
10 | 15 15 108-01 1 Hylsa
Sleeve
11| 20 06 374-12 1| Skruv Mé x 30
Screw
12 | 15 15 403-01 1 Bromssting
Brake rod
13| 15 15 112-01 1 Fjider
Spring
14 | 15 15 405-01 1 Gummiring
Rubber ring
15| 15 15 173-01 1 Vingmutter M6
Wing nut
16 | 20 06 461-14 1 Skruv M8 x 50
Screw
17 | 15 15 182-01 1 Bromspedal
Brake pedal
18 1 15 15 415-01 1 Bussning
Bushing
19 | 28 01 501-01 1 Bricka 8,5 x 23 x 1,5
Washer
20 | 25 80 153-01 3 Mutter M8
Nut
21| 2006 371-12 2 Skruv Mé x 22
Screw
22 | 25 09 316-11 1 Mutter M6
Nut
23| 15 10 559-01 1 Distans
Distance
24 | 1510 556-01 2 | Motorfastpldt
Engine clamp plate
25| 15 13 036-01 1 Fotstéd hd
Footrest right
26| 1513 037-01 1 Fotstsd vi
Footrest left
27 | 20 06 459-12 2 | Skruv M8 x 40
Screw
28 | 20 06 472-12 3 | Skruv M8 x 105
Screw
29 | 15 10 577-01 2 Motorfistpldt
Engine clamp bolt
30 | 2582 118-14 5 Mutter M8
Nut
31) 20 06 477-12 2 | Skruv M8 x 130
Screw
32 | 15 10 565-01 1 Fiste
Attachment
33| 15 10 563-01 1 Parkeringsstsd
Parking rest
34| 15 10 572-01 1 Fjdder
Spring
101204396 1,5 9.75 Correction sheet




Framgaffel - Bakgaffel
Front fork - Rear fork

B Husqgvarna

12-22;25-32




Bild Det. ar st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
N 1] 15 12 264-01 1 | Framgaffel kpl. 34 | 20 06 500-12 4 | Skruv M10 x 45
Front fork compl. Screw
2|15 19 001-01 3 | Nummerpldt vit 35 | 15 10 570-01 2 | Ststdimpare
Number plate white Suspension unit
N 3| 15 19 362-01 1 Hillare 36 | 15 19 829-01 4 | Bussning
Holder Bushing
N 4| 15 19 360-01 1 Wire guide 37 | 15 10 579-01 2 Stétdimpare
Wire guide Damper
5115 12 152-01 1 Mutter 38 | 15 19 823-02 2 | Fjader 126 1b/in
Nut ) Spring
6|15 12 118-02 1 Gaffelpldt 8vre 39 | 25 81 170-12 2 Mutter M12 x 1
Fork plate upper Nut
7|21 35203-12 4 | Skruv UNF 3/8 x 57 40 | 15 10 560-01 1 | Féastbult
Screw Att. bolt
8 {28 01 577-01 4 | Bricka 10,5 x 16 x 2 41 | 15 10 541-01 1 Bakgaffel
Washer Rear fork
9 |25 41 303-11 4 Mutter UNF 3/8 42 | 15 10 367-01 2 Elastisk bussning
Nut Elastic bushing
N |10 | 15 12 261-01 2 | Gaffelben kpl. 43 | 20 24 463-01 1 Skruv M8 x 60
Fork leg compl. Screw
11 | 15 12 265-01 1 Gaffelkrona 44 | 25 80 153-01 1 Mutter M8
Fork crown Nut
12 | 15 12 159-01 2 | Gaffelben nedre 45 | 15 10 573-01 2 | Skruv
Fork leg lower Screw
13 | 15 12 151-01 2 | Skraphylsa 46 | 25 09 318-11 2 Mutter M8
Scratch sleeve Nut
14 | 15 12 165-01 2 Avstrykare 47 | 15 15 198-01 1 Kedjestyrare
Stripper Chain guide
15 1 29 65 650-01 4 | Téatring 37 x 47 x 7 48 | 15 15 401-01 1 Bussning
Seal Bushing
N |16 | 15 12 260-01 2 | Bricka 8vre 49 | 15 10 254-02 1 Hylsa
Washer upper Sleeve
17 | 25 82 116-14 3 | Mutter M6 50 | 15 15 402-01 1 Rulle
Nut Roller
18 | 28 16 201-01 4 | Bricka 6,4 x 12 x 1,5 51 |20 06 378-57 1 | Skruv M6 x 40
Washer Screw
19 | 20 06 362-11 2 | Skruv Mé x 8 52 | 25 80 142-01 1 | Mutter Mb
Screw Nut
20 | 20 06 383-14 2 | Skruv Mbé x 65
Screw
N |21 1512 259-01 2 Bricka undre
Washer lower
N |22 |2006497-12 2 | Skruv M10 x 35
Screw
23 | 15 12 037-01 1 | Styrlagerskil
Bearing shell
24 | 15 12 036-01 1 | Styrlagerkona
Bearing cone
N |25 ] 15 12°257-01 2 Dimpspindel
Damping spindle
N |26 15 12 258-01 - 2 | T&tningsbricka
| Washer
27 | 15 12 170-01 2 Gaffelben 8vre
Fork leg upper
28 | 15 12 239-01 2.| Ventilhus
P el Valve body
29 | 15 12 173-01 2 | Propp
i Plug
30 | 15 12 174-04 2 Toppskruv
Top screw
N 31 15 12 231-01 2 | Fjdder +
L sl Spring
32 | 15 12 241-01 2 Olj‘ebroms
Oil brake
33 (2580 171-04 4 | Mutter M10
Nut

10 12 043-96

1,5 375




®Husgvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




36 | 15 14 041-01

37| 15 14 021-01

38 | 50 10 595-10

39 | 15 14 049-01

40 | 15 13 533-01

41| 20 06 459-12

Screw
Stsd
Support

Brinslekran
Fuel cock

Brinsleslang /m 5 x 8
Fuel hose

Tankhdllare
Tankholder

Sadel
Saddle

Skruv M8 x 40
Screw

Bild Det. nr ] st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1|15 15 243-01 1 Gashandtag 42| 15 13 537-0¢ 1| Stinkskydd
Throttle handle Splash guard
2 | 15 13 042-01 1 Gummihandtag 43| 28 01 230-11 3| Bricka 4,4x 10x0,5
Rubber handle Washer
4 | 15 15 244-01 1 Skyddshylsa 44| 51 20 300-01 3| Nit4 x12
Protection sleeve Rivet
51| 15 15 256-02 1 Gaswire
Throttle wire
6|15 13 029-01 1 Bromshandtag kpl.
Brake handle compl.
7| 15 15 007-05 1 Bromswire
Brake wire
10 | 12 13 810-01 2 Ansatsskruv
Screw
11 | 22 86 595-01 2 | Skruv
Screw
12 | 12 13 821-01 2 Kabelspidnnskruv
Cable adjusting screw
14 | 25 09 316-11 2 Mutter M6
Nut
17 | 16 11 999-05 1 | Frikopplingswire
Declutching wire
18 | 15 15 246-01 1 | Gummihandtag
Rubber handle
19 | 15 13 032-01 1 | Kopplingshandtag kpl.
Declutching handle compl.
20 | 15 13 018-01 1 | Styrstdng
Handlebar
21 | 15 13 009-01 2 | Styrh3llare kpl.
Handlebar ret. compl.
22 | 20 24 376-42 8 | Skruv M6 x 35
Screw
23|28 16 201-01 8 | Bricka 6,4 x 12 x 1,5
Washer
26 | 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer -
27 | 20 06 493-12 2 | Skruv M10 x 25
Screw
28 | 15 13 055-01 1 | Handtagsskydd h&
Handle protector right
29| 15 13 056-01 1 | Handtagsskydd vi
Handle protector left
30 | 15 14 008-02 1 Tanklock
Tank cap
31| 15 14 055-03 1 Brinsletank
Fuel tank
32 | 25 80 153-01 4 | Mutter M8
Nut
33| 28 16 231-01 4 | Bricka8,4x16x 1,5
Washer
34 | 15 14 032-01 2 Gummibussning
Rubber bushing
35| 20 06 469-11 2 | Skruv M8 x 90

101204396 1,5 9.75

Correction sheet




HHusqvarna

. Framhjul
Front wheel

16 17
13-32  18-32

10



Bild Det. nr st. Ben'eir.nn@ng Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
112006 318-12 4 | Skruv Mb x 55
Screw
2| 15 18 028-01 2 Stsd
Support
3| 15 18 037-01 1 Framskirm
Front mudguard
4| 15 18 039-01 1 Sté8dbricka
Support washer
5|25 80 142-01 2 Mutter M6
Nut
6| 15 16 144-01 1 Dicklis VM 1
Tyre lock
8|28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
9 | 25 80 153-01 1 Mutter M8
Nut
10 | 15 16 029-01 1 Filgband
Rim band
111 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 | 15 16 124-01 1 Dick 3,00 x 21" 2ply
Tyre
13 ] 15 16 143-01 1 Filg 21"
Rim
14 | 15 16 049-18 36 Eker L.=229
Spoke
- {15 16 651-01 - Ekersats fram
Spoke unit front
15| 15 16 018-01 36 | Nippel M4
Nipple
16 | 15 16 098-01 1 Framhjul kpl. exkl. gummi
Front wheel compl excl.rubber
17 | 15 16 122-01 t { Framnav kpl. § 120
Front hub compl.
18 | 15 16 094-01 1 Distanshylsa
Distance sleeve
19 | 29 31 180-38 2 Kullager SKF 6301-RSt
Ball bearing
20 | 15 16 093-01 1 Distanshylsa
Distance sleeve
22 | 15 16 048-01 1 Axelmutter
Nut
23 {1516 077-01 1 Axel
Shaft
24 | 15 16 631-01 2 Bromsback
Brake shoe
25 | 15 16 632-01 2 Returfjider
Return spring
26 | 15 16 633-01 1 Bromsexcenter
Brake cam }
27 | 15 16 134-01 1 Bricka
| Washer
28 | 1516 091-014 1 Bromssksld
Brake plate
29 | 15 16 096-01 1 Bricka
Washer
30 | 15 16 095-01 1 Bromshivarm
Brake lever
31 | 28 47 202-01 1 Bricka LI 10,5 x {8
Washer
32 | 25 09 320-11 1 Mutter M1{0
Nut

101204396 1,5 3.75

11



BHusqgvarna

Bakhjul
Rear wheel

12



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pes. Description Fig. Part number  |pcs. Description
1| 15 18 142-01 1 Stankskydd 35 | 15 16 523-01 1 Té4tningsh3llare
Splash guard Seal case
2| 15 18 140-01 1 Bakskirm 36 | 15 16 632-01 2 Fjider
Rear mudguard Spring
312006 371-12 7 | Skruv Mé x 22 37 | 15 16 631-01 2 Bromsback
Screw . Brake shoe
412580 142-01 7 Mutter M6 38 | 15 16 659-01 1 Bromssksld
Nut Brake plate
5| 15 18 121-01 7 Gummibricka 39 | 15 16 660-01 1 Excenter
Rubber washer Eccenter
6|28 16211-01 14 | Bricka 6,5x 14 x 1,5 40 | 15 16 134-01 1 | Bricka
Washer Washer
71 15 18 139-01 3 Fiste 41 | 15 16 634-01 1 Hivarm
Attachment Lever
8 | 15 18 137-01 4 Fiste 42 | 28 47 202-01 1 Bricka LI 10,5 x 18
Attachment Washer
9 1 15 16 509-01 1 Filgband 43 | 25 09 320-11 1 Mutter M10
Rim band Nut
10 | 15 16 682-01 1 Diacklds WM3
Tyre lock
12 | 28 16 231-01 1 Bricka 8,4 x 16 x {,5
Washer
13 | 25 80 153-01 1 Mutter M8
Nut
14 | 15 16 508-01 1 | Innerslang 4,00 x 18
Inner tube
15 | 15 16 679-01 1 Dick 4,00 x 18 2ply
Tyre
16 | 15 16 681-01 1 Filg WM3
Rim
17 | 15 16 049-16 36 Eker L=194
Spoke
- | 15 16 652-01 - Ekersats bak
Spoke unit, rear
18 | 15 16 018-01 36 Ekernippel
Spoke nipple
19 | 15 16 718-01 1 | Bakhjul kpl.exkl.gummi
Rear wheel compl.excl.rubber
20 | 15 16 717-01 1 Baknav kpl.
Rear hub compl.
21| 12 16 545-01 2 Mutter
Nut
22 | 15 16 711-01 2 T&rning
Plunger
23| 15 16 638-01 1 Tatring
Seal
24 | 15 16 700-01 1 Distanshylsa
- Distance sleeve
25|29 31 180-38 3 Kullager SKF 6301 RS{
Bearing
26 | 15 16 661-01 1 Distanshylsa
Distance sleeve
28 | 15 16 635-01 1 | Kedjedrev z=53
Sprocket
29 | 20 24 455-12 9 Skruv M8 x 30
Screw
30 | 28 01 490-01 9 Bricka 8,2 x 14 x 1,5
Washer
31| 2580 153-01 9 Mutter M8
Nut
32 | 15 16 710-01 1 Axel
Shaft
331 15 16 641-01 1 Distanshylsa
Distance sleeve
34 | 12 16 549-01 1 Tétring
Seal

101204396 1,5 9.75

Correction sheet

13



B Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

- 14



Bild Det. nr st. Bendmning Bild Det. nr st. Benimning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 {2580 153-01 4 | Mutter M8 36|16 11 517-01 1 | Kolv kpl (cyl ® 55,00)
Nut Piston compl
2|15 14 661-01 2 Bricka 36 | 16 11 517-02 - Kolv kpl. (cyl ® 55,25)
Washer Piston compl.
3115 14 662-0t 2 | Gummielement 36| 16 11 517-03 - | Kolvkpl. (cyl p 55,500 ¢/
Rubber element Pistan compl.
4| 15 14 663-01 1 Hylsa 37 | 16 11 518-01 1 Kolvring (cyl © 55,00)
Sleeve Pigton ring
6|20 06 460-12 1 | Skruv M8 x 45 37 | 16 11 518-02 - Kolvring (cyl 9 55,25)
Screw Piston ring
7115 14 813-01 1 | Fiste kpl. 37 | 16 11 518-03 - Kolvring (cyl @ 55,50)
Attachment compl. Piston ring
8|28 16 231-01 3 | Bricka8,4x 16 x 1,5 38 | 16 10 673-01 2 | Lé&sring
Washer Circlip
9| 2006 452-11 1 Skruv M8 x 22 41| 16 10 674-01 2 Distansring
Screw Distance ring
10 | 15 14 808-01 1 Avgasrbr 42 | 16 11 534-01 1 | Nillager
Exhaust pipe Needle bearing
11| 15 14 038-01 1 Fjider 43| 16 10 383-01 1 Vevstaksrenov, sts.
Spring e = = : Overhaul kit conn rod
12 | 15 14 849-01 1 Lank 45 | 16 11 533-01 1 | Nillager
Link Needle bearing
13| 1519 813-01 1 | Fiaste kpl 47 | 16 10 381-01 1 Vevaxel kpl.
Attachment compl. Crankshaft compl.
15 | 15 14 668-01 1 Ogla 48 | 16 10 653-01 1 Vevaxel héger
Loop Crankshaft right
16 | 15 14 641-01 1 Gummiskydd 50 | 29 00 560-01 2 Woodruffkil 3 x 16
Rubber protector Woodruff key
51 | 16 10 654-01 1 | Vevaxel vinster
17 | 20 06 455-11 Skruv M8x30 Crankshaft left
Screw
52 | 29 01 265-01 1 Woodruffkil
18 | 20 06 459-12 1 Skruv M8 x 40 Woodruff key
Screw 53 | 16 10 676-01 1 | Distansring
19 | 15 15 112-01 2 Fjider Distance ring
Spring
20 | 20 24 372-12 2 Skruv Mé x 25
Screw
21| 28 88 180-01 6 | BrickaFA 6.4x11x0,5
Washer
22 | 16 11 507-01 1 Anslutningsr8r
Connection tube
23| 16 11 513-01 1 | Packning
Gasket
24 | 16 10 357-01 1 Ventilh3llare
Valve holder
25| 16 11 514-01 1 | Packning
Gasket
26 | 16 10 359-01 2 Ventil
Valve
27 | 16 10 377-01 2 Ventilstéd
Valve support
28 | 22 96 285-11 4 | Skruv M4 x 6
Screw
29 | 16 11 545-01 1 | Cylinderlock
Cylinder head
30 | 25 46 118-14 4 | Mutter M10
Nut
31| 16 11 504-01 1 Cylinder
Cylinder
32 | 16 11 512-01 1 | Packning
Gasket
33| 16 11 511-01 1 | Avgasstos
Exhaust manifold
34 | 20 24 370-12 4 | Skruv Mé x 20
Screw
35| 16 10 353-01 1 | Packning
Gasket
1012043-96 1,5 9.75 Correction sheet 15



BHusqvarna

Vevhushalva, hoger
Crankcase, right

29

16




B@Id Det. nr st. Beniir'nn@ng Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |{pcs. Description
1|16 10 680-01 1t | Vevhushalvor par
Crankcase halves, pair
2|16 14 718-01 1 | Kabelgenomisring
Grommet
3|29 32 520-21 1 Kullager SKF 3204/C3
Ball bearing
4| 16 10 679-01 1 Flins
Flange
51| 16 10 681-01 1 | Tétring 20 x 35 x 7
Seal
6| 12 25 360-01 1 | Packning
Gasket
7|20 62 327-11 4 | Skruv M5 x 12
Screw
8 | 28 88 170-01 4 Bricka FA 5,3 x 10 x 0,5
Washer
9129 31 180-01 1 Kullager SKF 6301
Ball bearing
10 | 29 31 240-01 1 Kullager SKF 6204
Bell bearing
11| 16 10 938-01 1 Flins
Flange
12 | 29 65 444-01 1 Tatring 25 x 35 % 6
Seal
13 | 12 25 360-01 1 | Packning
Gasket
14 | 20 63 327-02 4 | Skruv M5 x 12
Screw
15| 16 10 588-0t 1 | Frikoppingsaxel
Declutching shaft
16 | 29 65 175-01 1 Tétring 10 x 22 x 7
Seal
17 | 16 10 723-01 1 Hivarm
Lever
18 | 28 16 190-0t 1 Bricka 5,3 x 12 x 1
Washer
19 | 12 25 077-01 1 Stoppskruv
Stop screw
20 | 25 80 153-01 1 Mutter M8
Nut
21| 20 24 384-12 7 Skruv M6 x 70
Screw
22 | 20 24 380-12 2 Skruv M6 x 50
Screw
23| 28 38 465-01 1 | Réffelpinne 6 x 55
Dowel pin
24 | 29 65 259-07 1| Tatring 15x 26 x 6 . e
Seal ‘
25| 16 10 647-01 1 | Magnetkdpa
Magneto cover
26| 20 62 378-11 4 | Skruv M6 x 50
Screw
27 | 16 11 441-01 1 Kipa, kedjedrev
Cover, sprocket
28 | 20 62 376-11 3| Skruv M6 x 35
Screw
29 | 16 11 546-01 4 | Dragbult, cylinder
Cylinder stud
30 | 16 10 684-01 1 | Packning
Gasket
-
101204396 1,5 9.75 Correction sheet 17



B Husqvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

18



N

B@ld Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1| 12 25 438-01 1| Medbringarehjul 35 | 28 16 190-01 { | Bricka 5,3 x 12
Driving wheel . Washer
2| 12 25 439-01 1| Fjader 36 | 16 10 823-01 1 | Packning
Spring Gasket
3| 12 25 435-01 1 | Medbringareskiva 37 | 20 62 364-11 { | Skruv Mé x 10
Driving disc Screw
4| 12 25 437-01 1| Fjtider 38 | 16 10 680-01 1 Vevhushalvor par
Spring Crankcase halves pair
5| 12 25 434-01 1 | Kickstartaxel 39 | 28 26 571-01 4 | Cyl pinne
Kick start shaft Dowel pin
6| 28 20 020-01 1 | L&sring SgA20 40 | 16 10 685-01 1 | Stédbricka
Circlip Support washer
7| 12 25 436-01 1 Lisring 41 | 20 62 327-11 4 | Skruv M5 x 12
Circlip Screw
8| 12 25 442-01 1 | Packning 42 | 16 10 683-01 t | Packning
Gasket Gasket
9| 12 25 443-01 1 Stédbricka 43 (29 31 220-41 1 Kullager SKF 6203 NR
Support washer Ball bearing
10 | 20 26 370-44 2 | Skruv Mé x 20 44 | 12 25 356-01 1 | Bussning
Screw Bushing
11| 12 25 440-01 1 Lyfthake 45 | 29 31 265-41 1 Kullager SKF 6205 NR
Pawl Ball bearing
12 | 12 25 446-01 1 | Buffert 46 | 29 32 520-21 1 | Kullager SKF 6205/C3
Buffer Ball bearing
13| 12 25 625-01 1| Lock 47 | 29 65 443-14 Tdtring 25 x 47 x 7
Cap Seal
14 | 12 25 621-10 1| Slang /m 4,8 x 8 48 | 12 25 641-01 1 | Magnetplugg
Hose Magneto plug
15| 16 12 893-01 1 | Kickstartpedal kpl. 49 | 12 25 025-01 2 | Packning
Kick starter pedal compl. Gasket
16 | 20 06 455-11 1 | Skruv M8 x 30
Screw
17 | 12 25 151-01 1 Fjader
Spring
18 | 29 30 220-05 1 Stdlkula
Steel ball
19| 12 25 701-01 1 Kickstartpedal
Kick starter pedal
20 | 12 25 480-01 1 Distanshylsa
‘Distance sleeve
21| 12 25 702-01 1 Pedalgummi
Pedal rubber
22 | 25 08 318-12 1 Mutter M8
Nut
23| 28 04 351-01 1 Bricka FBB 8,2
Washer
25| 20 06 457-12 1 Skruv M8 x 35
Screw
26 | 16 11 526-01 1 Vevhuskdpa
Transmission cover
27 | 20 62 376-11 8 Skruv Mé x 35
Screw
28 | 16 12 504-01 1 | Fotvixelpedal
Shift lever
29 | 16 12 813-01 1 Pedalgummi
Pedal rubber
30 | 20 24 370-12 1 Skruv Mé x 20
Screw
31| 29 65 292-01 1 | Tatring 17 x 28 x 6
Seal
32| 16 11 474-Q1 1 Bussning
Bushing
33| 16 11 535-01 1| Vixelmekanism kpl.
Gear links compl.
34 | 12 25 077-04 1 | Steppskruv
Screw
101204396 1,5 3.75 19



B Husqvarna

Viixellida - Transmission - Koppling
Gearbox - Transmission - Clutch

s

&

k&

20



Bild Det. ar st. Bendmning Bild Det. nr st. Benidmning
Fig.| Part number |pcs. Description Fig.| Partnumber |pcs. Description
1| 16 11 120-0t¢ 1 | Drivhjul 35 | 16 12 897-01 1 | Vixelf8rare 3-4:an
Driving gear Gearstriker
2| 2501 330-06 1 | Mutter 36 | 16 12 424-01 3 | Ledrulle
Nut Linkroller
3| 16 11 956-01 2 Trycksting 37 | 16 12 484-01 1 Axel
Push rod Shaft
4| 12 25 241-01 3 Rulle 5x 5 38 { 28 20 010-01 1 Spdrring SgA10
Roller Circlip
51 16 11 9A2-01 1 Lagerhylsa 39 | 16 12 485-01 1 Bricka
Bearing sleeve Washer
6| 12 25 376-01 t | Kopplingskrans 40 | 16 12 489-01 1 | Spiarrarm
Clutch ring Ratchet arm
7| 16 11 960-11 1 | Kopplingscentrum 41} 16 12 493-014 1 | Distansarm
Clutch hub Distance arm
8| 16 11 964-01 8 | Pinnskruv 42 | 16 12 494-01 1 | Fjider
Stud Spring
9 16 12 945-01 1 Lamell t=3 43 ( 16 12 486-01 1 | Kulissrulle kpl.
Disc Linkroller compl.
10 | 16 11 142-01 5 | Lamell m beligg 44 | 20 24 366-42 1 | Skruv M6 x 12
Disch w. lining Screw
11| 16 11 143-01 4 | Lamell alu. 45 | 16 12 488-01 1 Spidrrhjul
Disc Ratchet wheel
12 | 16 11 967-01 1 Lamell t=1,5 47 | 29 95 175-01 1 Bricka 15 x 24 x 1
Disc Washer
13| 16 11 954-01 1 Tryckskiva 48 | 16 12 593-01 1 Fjider
Pressure plate Spring
14 | 16 11 955-01 8 | Fjdder 49 | 16 12 455-01 1 | Sparrhylsa
Soring Ratchet sleeve
15| 28 16 190-01 8 | Bricka 5,3 x 12 50 | 16 12 870-01 1 Stegmatare
Washer Stepfeeder
16 | 16 11 993-01 4 | Lispldt 51 | 16 12 895-01 1 Medbringarhake
Locking plate Pawl
17 | 25 08 314-01 8 Mutter M5 52 | 16 12 591-01 1 Vixlingsaxel
Nut Gearshaft
18 | 12 25 382-01 1 Mutter 53 | 16 12 594-01 1 Fjider
Nut Spring
19 | 16 11 127-01 1 Justerskruv 54 | 2820 015-01 2 Sparring SgA15
Screw Cirslip
20 | 25 10 180-01 1 Mutter M8 55 | 16 12 843-01 1 Axel
Nut Shaft
21| 2501 330-06 1 Mutter 56 | 16 12 848-01 1 Vixelfsrare 2-6:an
Nut Gearstriker
22 | 16 11 995-01 1 | L&sbricka 57 | 16 12 896-01 1 Vixelfgrare 1-5:an
Washer Gearstriker
23| 12 25 373-01 1 Bricka 58 | 16 12 413-01 1 Kugghjul start z=23
Washer Gearwheel start
24| 16 12 842-01 1 Bricka 60 | 12 25 713-01 1 Bussning
Washer Sleeve
25| 16 12 475-01 1 Huvudaxel z=15 61| 16 12 406-01 1 Kugghjul.i:an z=31
Clutch shaft Gearwheel ist
26 | 16 12 404-01 1 Kugghjul 4:an z=23 62 | 16 12 415-01 1 Lagerhylsa
; Gearwheel 4th Sleeve
27 | 16 12 418-01 1 | Lagerhylsa 63 | 29 95 250-01 t | Bricka 17,02 x 23 x 1
Sleeve Washer
28 | 16 12 421-01 3 | Bricka 64 | 16 12 409-01 1 | Kugghjul 4:an z=24
Washer Gearwheel 4th
29 | 16 12 405-01 1 Kugghjul 5:an, 6:an 2=25,27 65 1 16 12 470-01 Xl Hjslpaxel
Gearwheel 5th, 6th Sprocket shaft
30 | 16 12 842-01 2 Bricka 66 | 28 20 025-01 3.| Sp&rring SgA25
Washer Circlip
31| 16 12 403-01 t | Kugghjul 3:an z=21 67 | 16 12 410-01 1 | Kugghjul 5:an z=22
Gearwheel 3rd Gearwheel 5th
32 | 16 12 464-01 1 | Lagerhylsa 68| 16 12 411-01 1| Kugghjul 6:an z=21
Sleeve “Gearwheel
33| 16 12 414-01 1 | Distansring 69| 16 12 408-01 1| Kugghjul 3:an z=26
Spacer Gearwheel
34| 16 12 476-01 1| Kugghjul 2:an 2=18 70| 16 12 407-014 1 | Kugghjul 2:an z=28
Gearwheel 2nd Gearwheel 2nd

10 12 043-96

1,5 3.75

21



B Husqvarna

Viixelldda - Transmission - Koppling
Gearbox - Transmission - Clutch

22



Master link

Bild Det. nr st. Bendmning Bild Det. nr st. Benidmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
71 16 12 416-01 1 Lagerhylsa
Sleeve
72| 16 12 472-01 1 Distansring
Spacer
73| 16 12 471-02 1 Kedjedrev z=11
Sprocket
74| 28 20 020-01 i Spdrring SgA20
Circlip
75| 15 19 016-06 1| Kedja 5/8 x 1/4" 106 R
Chain
76{ 15 19 017-01 1| Kedjel8s 5/8 x 1/4"

101204396 15 375

23



BHusqvarna

Sviinghjulsmagnet
Flywheel magneto

- 24



Bild Det. nr st. Bendmning Bild Det. nr st. Benémning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
1] 16 14 740-01 1 | Svinghjulsmagnet kpl.
Flywheel magneto compl.
2| 16 14 714-01 1 | Té&ndspole
Ignition coil
3| 2580 142-01 2 Mutter M6
Nut
4| 20 06 368-12 2 | Skruv Mé x 16
Screw
5|27 7101-160 1 | Kontakt
Contact
6| 27 72 02-132 1 Isolerhylsa
Insulating sleeve
71277101-130 2 | Kontakt
Contact
8|27 72 02-130 2 Isolerhylsa
Insulating sleeve
10 | 16 14 745-01 1 | Statorplatta
Stator plate
12 | 20 62 295-11 3 | Skruv M4 x 20
Screw
14 | 15 17 281-01 1 Kortslutningskontakt
Killer
15| 16 14 635-01 1 Tandstiftsskydd
Spark plug protector
16 | 12 27 233-02 1 T#ndstift Bosch 240T2
Spark plug
17 | 28 16 165-01 3| Bricka4,3x8x0,8
Washer
18 | 20 62 291-11 3 | Skruv M4 x 12
Screw
19 | 16 10 768-01 1 Mutter
Nut

1012043-96 1,5 3.75

25



B Husqvarna

Forgasare
Carburettor

26



Bild Det. nr st. Benamning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1|16 13 349-01 1| Férgasare kpl. 35| 16 13 512-01 1| Packning
Carburettor compl. Gasket
2116 13 128-01 1 | Skyddshylsa 36| 16 13 511-01 1 | Bottenskruv
Protector sleeve Plug
3116 13 126-01 2 | Skruv 37 16 13 990-01 1 | Fjiderbygel
Screw Spring strop
4| 16 13 247-014 1 | Forgasarelock
Carburettor cover
5116 13 248-01 1 Packning
Gasket
6|16 13 916-01 1 Stallskruv
Tension screw
7| 16 13 908-01 1 Mutter
Nut
81 16 13 246-01 1 Trottelfjider
Throttle spring
916 13237-01 1 Wirelds
Wire lock
10 | 16 13 244-01 1 Hillare
Needle holder
11116 13 243-01 1 N&l
Needle
12 | 16 13 242-01 1 Trottel
Throttle
13| 11 28 072-20 1 Slang /m
Hose /m
14 | 16 13 971-01 1 | Flsdareknapp
Tickler button
15| 16 13 972-01 1 Fjider
Spring
16 | 16 13 983-01 1 Fjider
Spring
17 | 16 13 982-01 1 Reglerskruv
Regulating screw
18 | 16 13 986-01 1 Stdllskruv
Adjusting screw
19} 16 13 987-01 1 Fjader
Spring
20 | 16 13 227-0t 2 Klamma
Clamp
21| 16 13 226-0t 1 Muff
Muff
22 | 16 13 993-01 1 Stift
Peg
23| 16 13 343-01 1 N3l
Needle
24| 16 13 330-01 1 Fjider
Spring
25| 16 13 979-01 1 Blandarrér
Mixer tube
26| 16 13 235-01 1 Huvudmunstycke 160
Main jet
27 | 16 13 509-01 1 Silhylsa
Strainer sleeve
28 | 16 13 233-01 1 Bricka
Washer
29| 16 13 510-01 1 | Tomgdngsmunst 30
Idling jet
30 | 16 13 215-01 Spridare
Atomizer
31| 16 13 238-01 1 Nélmunstycke 2,76
Needle jet
32| 16 13 991-01 1 Flottsr
Float
33| 16 13.989-04 1 Packning
Gasket
34| 16 13 508-01 1.| Flottérhus
Float chamber

101204396 1,5 9.75

Correction sheet

27



B Husqvarna

Luftfilter
Air filter

28



Bild Det. nr st. Benédmning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
1] 20 62 378-11 4 | Skruv Mé x 40
Screw
2| 16 13 334-01 1 Lock
Cover
3| 16 13 269-01 1 | Luftfilter
Air filter
-| 15 19 824-01 - | Olja, luftfilter, 0,51
Air filter, oil
4| 16 13 270-01 1| Korg
Basket
5| 16 13 356-01 1 Luftfilterbehillare
Air filter holder
6| 25 80 142-01 i Mutter Mb
Nut
7.1 28 01 416-01 1 Bricka 6,5 x 22 x 1,5
Washer
8120 41 432-11 1 | Pinnskruv Mé x 120
Stud
9| 15 14 590-01 3 | Vibrationsdimpare
Vibration damper
10 | 25 82 118-14 4 Mutter M8
Nut
11 | 16 13 281-01 1 Fiste
. Attachment
12 | 51 20 300-01 6 Nit 4 x 12
Rivet
13 ] 28 01 230-11 6 Bricka 4,4 x 10 x 0,5
Washer
14 | 16 13 331-01 1 Stinkskydd
Splash guard
15| 16 13 332-01 1 Stdnkskydd
Splash guard
16 | 16 13 227-01 1 | Klammer
Clamp
17 | 16 13 328-01 1 | Anslutning
Connection
18 | 16 13 275-01 1 Klammer
Clamp

101204396 1,5 3.75

29



Printed in Sweden

Galler fr.o.m. ram nr

Valid from frame No ML — 16000
Galler fr.o.m. motor nr

Valid from engine No 2059 — 0101

Reservdelar
Spare parts

250 moto cross
Mod. FF

() Husgvarna

10 12061- 96 1.5. 10-76

Sid.
Page

NYA TILLBEHOHR .
NEW ACCESSORIES



B Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar: Gangdimension x langd (M6 x 30)

Screws: Thread dimension x length

Muttrar: Gangdimension (M8)

Nuts: Thread dimension

Brickor: Typ, inre @ x yttre @ x tjocklek (FBB6,4x 10x 1)
Washers: Type, inner @ x exterior @ x thickness

Typer:  FBB = Fjaderbricka, 6ppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbricka innertandad
l.ock washer, inside indent

Kulager: Fabrikantens beteckning (SKF 6301)
Ball bearings: Manufacturers description

Tatringar: Inre @ x yttre @ x tjocklek (25 x 42 x 7)
Sealing rings: Inner @ x exterior @ x thickness

L = Langd

Length L Ovans

N

z = Antal kuggar

Number of cogs /l/\/\M\Mu\ 478 *a S Y

N =Ny reservdel - PR
New spare part  AALAL  KOAC A U/\ €

1012061-96 1,510-76



HHusqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Foothrake - Footrest - Parking rest




Bild Det. nr st. Benamning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1515 173-01 1 Vingmutter M6 A 37 15 19 342-01 4 Bussning /} e
Wing nut Bushing
2| 121516001 | 1 | Fijader L0858 38 | 1519419.01 1 | Nummerplatfaste < . —
Spring Number plate att. ’
3 20 06 374-12 1 Skruv M6 x 30 2 o 39 25 80 142-01 4 Mutter M6 \/
Screw ) Nut ’
4 15 15 108-01 1 Hylsa Con 40 15 19 001-01 2 Nummerplat vit // L7
Sleeve Number plate white “
-—| 5 15 16 107-01 1 Bussning B 41 | 2006477-14 2 | SkruvM8x 130 ALS0
Bushing o Screw
6 25 80 142-01 1 Mutter M6 A 42 15 10 665-01 1 Motorfastplét, hoger kpl. 5
Nut Engine clamp plate, right compl.
— N| 7 1515 421-01 1 Bromslank . 42 15 10 702-01 1 Motorfastplat, vanster kpl. A5
Brake link . Engine clamp plate, left, compl. "~
8 1615 112-01 1 Fjader e 43 15 10 559-01 1 Distans o
Spring ’ Distance 3,50
— N| 9 15 15 419-01 1 Bromssténg - 45 23 | Stélkulor -
Brake rod Steel balls > . -
- 10 15 15 41401 1 Bussning 200 46 23 | Stéikulor -
Bushing et Steel balls ,
~ N 11 15 19 866-01 50 Stélkulor sats /- . 47 25 80 153-01 1 Mutter M8 (', by
Steel balls kit @ Nut P
-~ |12 1512 227-01 1 Styrlagerskal ovre e 48 | 2006 371-12 4 Skruv M6 x 22
Bearing shell uper ‘ Screw
N| 13 15 10 660-01 1 Ram 55191 - 49 | 151519201 1 Kedjespénnare kpl // -
Frame T Chain tensioner compl. ,
14 | 2801634-11 2 Bricka £l 51 | 1515190-01 2 | Siapa e
Washer Rubber element
15 15 10 555-01 2 Buffert . / - 52 15 15 413-01 1 Distanshylsa q-
Buffer ! Distance steeve
16 1512 233-01 1 Lagerskal undre e ) 53 2062 335-11 4 Skruv M5 x 30 G0
Bearing shell lower /' > '~ Screw
17 15 15 182-01 1 Bromspedal AR 54 25 80 132-01 4 Mutter M5 ¢
Brake pedal ' Nut !
18 1513 051-01 1 Fotstdd hoger ;- 55 | 1519 343-01 1 Nummerplatfaste 7.
Footrest right b Number plate att. o
19 1513 047-01 1 Fjader hoger A
Spring right S5
20 2582 118-14 7 Mutter M8
Nut LV -
21 28 01 501-01 1 Bricka8,5x23x 1,5
Washer
22 1515 415-01 1 Bussning ) -
Bushing :
23 20 06 372-11 1 Skruv M6 x 25 . 3
Screw
24 25 09 316-11 1 Mutter M6 O
Nut -
25 20 06 467-12 1 Skruv M8 x 80 L
Screw . // GO
26 1510 561-01 2 Motorfastplat )y, @ _
Engine clamp bolt =
27 20 06 47214 3 Skruv M8 x 105 A0 0 -
Screw o
28 | 200646212 | 2 | Skruv M8 x 55 A
Screw
29 1513 063-01 1 Fotstdd vanster / L ,
Footrest left 4
30 15 13 048-01 1 Fjader vanster 10
Spring left 7y
31 20 06 455-11 1 Skruv M8 x 30 Ogo
Screw 1
32 2546 118-14 1 Mutter M8 GG
Nut SR
33 15 10 604-01 1 Parkeringsstod o
Parking rest
34 15 10 442-01 1 Fijader Iy
Spring .
36| 151934401 | 2 | Nummerplatfaste A
Number plate att.
36 28 01 416-01 4 Bricka 6,5 x22x 1,5 D
Washer

1012 061-96 1.5 10-76




HHusqvarna

Framgaffel - Bakgaffel .
Front fork - Rear fork




Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
N| 1] 151230001 1 | Framgaffel kp! Ll
Front fork compl. i
N| 2| 151231401 1 Mutter [
Nut /Z <
3| 2024457-12 2 | SkruvM8x 35 RSS!
Screw f
N| 4 1512 313-01 1 Gaffetkrona Gvre A
Fork crown upper
5 1512 234-01 1 Styrlagersk8l dvre !
Bearing shell upper
N| 6 15 12 308-01 1 Gaffelkrona kpl
Forkcrown compl,
7 1512 226-01 1 Styrlagerskal undre
Bearing shell lower
8 2508 318-12 4 Mutter M8
Nut
9 2024 460-12 4 Skruv M8 x 45 /.
Screw
10 1512 152-01 1 Mutter
Nut
N| 11 16 13 227-01 2 Klamma o
Clip e
N| 12 15 12 319-01 2 Avstrykare
Stripper
Nj 13 1512 318-01 2 Hallare
Holder
14 29 65 650-01 4 Tatring 37 x 47 x 7
Seal
15 15 12 160-01 2 Bricka Ovre b
Washer upper =
N, 16 1512 302-01 2 Gaffelben nedre e
Fork leg. lower =
17 20 62 362-11 2 Skruv M6 x 8
Screw
18 16 10 823-01 2 Packning
Gasket
19 20 24 37212 4 Skruv M6 x 25
Screw
20 1512 161-01 2 Bricka undre -
Washer lower -
21 20 06 457-12 2 Skruv M8 x 35 -
Screw
22 15 12 269-01 2 Bottenventil (n
Valve body ~
N| 23 15 12 305-01 2 Gaffelben ovre ¢
Fork leg. upper AR S
24 15 12 258-01 2 Téatningsbricka
Washer
N; 25 15 12 303-01 2 Dampspindel kpl - A
Damping spindle compl. SN T
N| 26 15 12 307-01 2 Fjader l&ng )
i Spring long I
N| 27 15 12 306-01 2 Fjader kort J
Spring short
28 1512 174-01 2 Toppskruv
Top screw
29 1512 173-01 2 Propp .
Plug 2
N 30 1512 301-01 2 Gaffelben kpl b/
Fork leg compl.
N| 31 15 16 744-01 1 Bromsstag -
Brake rod J
32 25 80 153-01 2 Mutter M8 TR
Nut T
N{ 33 1512 315-01 1 Wirefaste 7Ly
Wire attachment el
34 20 06 449-11 Skruv M8 x 16 L
Screw
N| 35 15612 317-01 2 Styrhallare kpl
Handlebar ret. compl,
36 20 24 374-12 8 Skruv M6 x 30
Screw
39 28 16 261-01 2 Bricka 10,5 x 22
Washer
N| 40 15 13 060-01 4 Dampbussning A
Rubber element v
41 1512 316-01 2 Distans /AR,
Distance !
42 28 01 838-01 2 Bricka 10,2 x 26 i
Washer >

Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
]
43 20 06 503-12 2 Skruv M10 x 60
Screw
a4 15 10 669-01 1 Bakgaffel kpl R
Rear fork compl. N
46 15 10 668-01 1 Slitskydd D)
Wear cover -
47 2062 366-11 2 Skruv M6 x 12
Screw
48 28 16 201-01 2 Bricka 6,4 x 12
Washer
49 29 71 200-03 4 O-ring
O-ring
50 15 10 607-01 4 Nallager ~
Needle bearing
51 15 10 608-01 2 Distans -
Distance >
52 15 10 621-01 2 Axialbricka o -
Washer
53 15 10 560-01 1 Fastbult )4 -
Att. bolt AT
54 2581 17012 2 Mutter M12x 1 -/ -7
Nut
55 15 10 618-01 2 Stotdampare kpl !
Suspension unit compl.
56 15 10 5699-01 2 Stotdampare -
Damper
57 15 10 639-01 4 Gummibussning :
. Rubber bushing S
58 15 10 646-01 2 Fjader kort e
Spring short v
59 15 10 645-01 2 Fjader 1ang o
Spring long
60 20 06 459-12 4 Skruv M8 x 40 S
Screw
61 25 80 153-01 4 Mutter M8 /
Nut !
62 15 10 5673-01 2 Skruv
Screw
63 2509 318-11 2 Mutter M8
Nut
64 25 80 1563-01 1 Mutter M8
Nut
65 1515 414-01 2 Bussning N
Bushing :
66 15 15 409-01 1 Kedjestyrare A
Chain guide
67 20 06 376-12 2 Skruv M6 x 35
Screw
68 15 15 413-01 2 Distanshylsa ) .
Distance steeve [
69 1515 412-01 2 Rulle )
Roller [
70 2580 142-01 2 Mutter M6 {
Nut
71 20 24 466-44 1 Skruv M8 x 75
Screw
72 15 19 407-01 1 Nummerplat kpl /
Number plate compl. ’
74 15 19 399-01 1 Wire genomfdring
Wire guide
75 20 06 376-12 1 Skruv M6 x 35
Screw
76 1519 410-01 1 Distans
Distance
80 15 19 360-01 1 Wire guide 2 ,
Wire guide
81 1510 678-01 2 Stélbricka 345
Steelwasher '
82 15 10 643-01 2 Plastbricka %

Plastic washer

1012061-96 1.5 10-76




B Husgvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

23
/_—_A—'—\
14-17,19, 20




Bild Det. nr st. Benamning Bild Det. nr st. ‘ Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 15 15 266-01 1 Gummihandtag
Rubber handie
2 15 15 258-01 1 Gashandtag
Throttle handle
6 20 62 329-12 2 Skruv M5 x 16
Screw
7 1 1515 261-01 1 | Justernippel V
Nipple
8 1515 262-01 1 Skyddshylsa
Protecting sleeve
9 15 15 264-01 1 Gaswire
Throttle wire
10 15 13 029-01 1 Bromshandtag kpl. [
Brake handle compl. -
1 1515 022-01 1 Bromswire !
Brake wire !
14 1213 810-01 2 Ansatsskruv
Screw
15 22 86 595-01 2 Skruv
Screw
16 12 13 821-01 2 Kabelspannskruv
Cable adjusting screw
17 2509 316-11 2 Mutter M6
Nut i
21 15 15 308-02 1 Frikopplingswire R
Declutching wire
22 15 15 265-01 1 Gummihandtag )
Rubber handle ! )
23 15 13 032-01 1 Kopplingshandtag kpi. ~
Declutching handie compl.
24 15 13 044-01 1 Styrsténg
Handle bar
32 15 13 055-01 1 Handtagsskydd hoger .
Handle protector right 2
33 15 13 056-01 1 Handtagsskydd vanster .
Handle protector left -
34 15 14 008-02 1 Tanklock S
Tank cap '
35 15 14 055-01 1 Bransletank o C -
Fuel tank S
36 25 80 153-01 2 Mutter M8 ;
Nut
37 28 16 231-01 2 Bricka 8,4 x 16 x 1,6 -
Washer
38 15 14 032-01 2 Gummibussning [
Rubber bushing
39 20 06 469-11 1 Skruv M8 x 90 1
Screw f{
40 | 1514 041-01 1 | Stod Ea :
Support 2 {
41 15 14 056-01 1 Branslekran / [ ,
Fuel cock ' i
Ll
42 15 14 057-10 - Bransleslang /m6 x 10 T
Fuel hose ! ,
43 | 151936201 1 | Tankhillare T L
Tankholder ;
44 15 13 5633-01 1 Sadel b i
Saddle ‘
45 20 06 459-12 1 Skruv M8 x 40 N
Screw
46 | 1513537-01 1 | Stankskydd {,
Splash guard
47 28 01 230-11 3 Bricka4,4x 10x 0,5
Washer
48 51 20 30001 3 Nit4 x 12
Rivet
49 2546 118-14 1 Mutter M8 .
Nut it
1012061-96 1.5 10-76 A. O

- ‘ﬁ



(HHusqvarna
Framhjul
Front wheel

-35,39,41-44'

13

4

8
-35,39,41-

1

44

20

19
30-32,39,41

P

Lo O



Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 20 06 383-12 4 Skruv M6 x 65 Ni 39 15 16 746-01 1 Bussning
Screw Sleeve
2 1518 028-01 2 | Stdd 40 | 280141601 4 Bricka 6,5 x 22 x 1,5
Support Washer
3 15 18 041-01 1 Framskarm . )
Front mudguard Ny a1 1516 745-01 1 ?I»étlasje !
4 1518 121-01 4 Gummibricka
Rubber washer 42| 2580153-01 1 l'\\/lllhlttter M8
5| 258014201 4 | Mutter M6 43| 281623101 1 | Bricka8,4x 16
Nut ; Washer
6 | 151614401 1| Dackiss WMt 441 200645312 1 | SkruvM8x 25
Tyre lock Screw
8 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
9 25 80 153-01 1 Mutter M8
Nut )
10 15 16 029-01 1 Faigband 21" E
Rim band
11 15 16 028-01 1 tnnerslang 3,00 x 21'*
Inner tube P
12 15 16 124-01 1 Dack 3,00 x 21 -
Tyre e
13 1516 142-01 1 Falg WM 1 -
Rim
14 15 16 049-05 18 Eker L=227
Spoke
15 15 16 049-06 18 Eker L=244
Spoke
- 15 16 087-01 - Ekersats ;
| Spoke unit “
16 15 16 202-01 36 Nippei, M4 (
Nipple”
17 15 16 198-01 1 Framhjul kpl. exk!. gummi o
Front wheel compl. excl. rubber” '
18 15 16 199-01 1 Framnav kpl o,
Front hub compl. CoO s ‘
19 15 16 743-01 1 | Bromsskéld kpl. Do Wt
Brake plate compl. % g
20 29 65 448-07 2 | Tatring25x42x 7 Lo \
Seal
21 15 16 536-01 1 Distansring
Distance ring
22 29 31 200-38 2 Kullager SKF 6302 RS :}
Ball bearing
23 1516 109-01 1 Distanshyisa -
Distance sleeve
25 15 16 084-01 1 Axelmutter - .
Nut TT—
26 15 16 082-01 1| Axel SR
Shaft
27 15 16 543-01 2 Bromsback
Brake shoe
28 15 16 547-01 2 Returfjader / N
Return spring '
29 15 16 548-01 1 E xcenter I
Brake cam “en
30 | 2062360-11 1| SkruvM6x 6
Screw
32 15 16 667-01 1 Bussning
Bushing
33 15 16 747-01 1 Héavarm
Lever
34 28 16 241-01 11 Bricka84x18x 1,5
Washer
35 25 80 153-01 1 Mutter M8
Nut
36 | 122525801 1| Buit The -
Bolt
37 28 35 217-01 1 Saxpinne 2 x 12
Split pin ;
38 12 15 194-01 1 Bygel 1
Strop !
¥
1012061-96 1.5 10-76 “ 11



H)Husqvarna

Bakhjul

Rear wheel

39-42

-50

21-33;39

50"

16 —33;39 -

12



Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
1 15 18 143-01 1 Stankskydd
Splash guard
2 1518 145-01 1 Bakskarm
Rear mudguard
3 2006 371-12 7 Skruv M6 x 22
Screw
4 25 80 142-01 7 Mutter M6
Nut
I 5 1518 121-01 7 Gummibricka
Rubber washer
6 2816 211-01 14 Bricka6,4x 14x 1,5
Washer
7| 1518139.01 3 | Faste R
Attachment ’
8 1518 137-01 4 Faste 7, -
Attachment —
9 15 16 5609-01 1 Falgbang
Rim band
10 1516 685-01 2 | Décklgs WM3 A9, -
2
Tyre lock he
12 28 16 231-01 2 Bricka 8,4x 16 x 1,6
Washer
13 25 80 153-01 2 Mutter M8
Nut
14| 1516 508-01 1 Innerslang 400x 18 % 0 =
Inner tube
15 15 16 679-01 1 Déack 4,00 x 18
Tyre
16| 1516 680-07 1| Falgwm3 ADG D
Rim N .
X 17| 151604901 |12 | Eker L=189 e
< Spoke - '
\’ 18 15 16 049-17 18 Eker L=203 /7 .-
Spoke '
X 19| 151604914 | 6 | EkeriL=-161 o A,
Spoke [
15 16 620-01 Ekersats bak
Spoke unit, rear
N| 20| 1516 202-01 36 | Ekernippel - 50
Spoke nipple
21 15 16 598-01 2 Mutter 7 .-
Nut 15
22| 1516 556-01 2 Distanshylsa y
Distance sleeve o ‘
23 15 16 726-01 1 Distanshylsa LD
Distance sleeve A
24 29 65 448-07 2 Téatring 25 x 42 x7
Seal
25 29 31 200-38 2 Kullager SKF 6302 Rs AP~
Ball bearing b
26| 1516 600-01 1 Navhyisa
Hub sieeve
27| 1516 728-01 1 Axel 7O <
Shaft < L
28 15 16 607-01 1 Distanshylsa
Distance sleeve
30 15 16 725-01 1 Lagerhylsa ”;Z —
Bearing sleeve o
31 25 80 153-01 6 Mutter M8
Nut
32 28 16 231-01 6 Bricka 8,4 x 16x 1,5
Washer
33 20 06 464-12 6 Skruv M8 x 65 —'9)
Screw
34 15 16 606-02 1 Kedjekrans z=53
Sprocket
35 15 19 850-01 1 Bakhjul kpl exkl. gummi 5 oo
Rear wheel cpl excl rubber  u %t
36 15 19 849-01 1 Nav kpl utan kedjedrev
Hub cpl excl. sprocket
37 15 16 665-01 1 Bromsskold { -
Brake plate .

Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
40 15 16 605-01 1 Bussning Q,
Sleeve [0 T B
41 20 62 360-11 1 Skruv M6 x 6
Screw
42 15 16 667-01 1 Bussning
Bushing
43 15 16 543-01 2 Bromsback .
Brake shoe Z // )
44 15 16 547-01 2 Fjader
Spring
45 15 16 548-01 1 Bromsexcenter /[ ;4' 0
Brake cam -
Yo
46 15 16 723-01 1 Héavarm ;] e
Lever 7
47 28 16 241-01 1 Bricka8,4x 18x 1,5
Washer
48 25 80 153-01 1 Mutter M8
Nut
49 12 16 549-01 1 Tétring
Seal
50 15 16 727-01 1 Tatningshallare

Seal case

1012061-96 1.5 10-76

13



HHusqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

14



Bild Det. nr st. [ Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 25 80 153-01 3 Mutter M8 41 20 24 370-12 4 Skruv M6 x 20
Nut Screw
2| 1514877-01 1 Avgaspip 42| 1610831-01 1 Kolvring (cyl © 69,500 -7 N
£ xhaust end Piston ring
3 15 14 880-01 1 Absorbent 42 16 10 831-02 - Kolvring {cyl ® 69,75)
Absorber Piston ring
4 15 14 894-01 1 Lank 42 16 10 831-03 - Kolvring {cyl © 70,00) ‘;
Link Piston ring !
6 20 06 459-12 2 Skruv M8 x 40 42 16 10 831-04 Kolvring {cyl ©70,25) i
Screw Piston ring ‘
8 | 2816231-01 3 Bricka8,4x 16x 1,5 44| 161093201 2 Lasring
Washer Circlip
9 15 14 813-01 3 Faste kpl. 46 16 10 971-01 2 Distansring
Attachment compl. Distance ring
10 15 14 862-01 1 Avgasror kpl. 47 16 10 933-01 1 Nallager .
E xhaust pipe comp!. Needie bearing '
11 2024 37812 3 Skruv M6 x 40 49 16 10 926-01 1 Nailager
Screw Needle bearing
12 25 80 142-01 3 Mutter M6 51 29 00 560-01 2 Woodruffkil 3 x 16 e
N Nut Woodruff key /
14 2546 120-14 4 Mutter M10 52 16 10 851-01 1 Vevaxel hdger S
Nut ; Crank shaft right
15 20 18 459-12 2 Skruv M8 x 40 54 16 11 543-01 1 Vevaxel vanster 4 -
Screw Crank shaft left
16 1519 813-01 1 Faste kpl. g P 55 29 01 265-01 1 Woodruffkil —
Attachment compl. B Woodruff key
18 15 14 668-01 1 Ogla 56 1610 921-01 1 Distansring A e
Loop 46 1S4 o4 Distance ring )
19 15 14 641-01 1 Gummiskydd 57 -+640-376-01 1 Kolv kpl. (cyl ©69,50) t
Rubber protector 0¢ Piston compl.
20 15 14 038-01 2 Fjader 57 16 10 376-02 - Kolv kpl. {cyl ©69,75)
Spring 93 Piston compl.
21 15 14 893-01 1 Lank 57 16 10 376-03 Kolv kpt {cyl @ 70,00}
Link Piston compl.
22 20 06 455-11 1 Skruv M8 x 30 57 16 10 376-04 Kolv kpl {cyl @ 70,25)
Screw Piston compt.
23 1515 112-01 2 Fjader P 58 16 10 733-01 - Vevstaksrenov. sts Ly
Spring ‘ Overhaul kit conn. rod
24 16 11 595-01 1 Ventilhus kpl. A8 € 59 16 11 550-01 1 Vevaxel kpl
Valve housing compl. =~ ~ Crankshaft compl.
25 | 202437455 4 Skruv M6 x 30 60 | 1610 386-01 1 Packning /
Screw Gasket s
26 28 88 180-01 13 Bricka FA6,4x 11 x 0,5
Washer
27 16 11 570-01 1 Ansiutningsror
Connection tube
28 16 10 396-01 1 Packning -1
Gasket
29 16 10 357-01 2 Ventilhallare
Valve holder
30 16 10 362-01 1 Packning N -
Gasket
31 22 96 285-11 8 Skruv M4 x 6
Screw
32 16 10 377-01 4 Ventilstod ],
Valve support
33| 1610 359-01 4 Ventif A
Valve !
34 16 11 569-01 1 Ventilhus
Valve housing
35 16 10 361-01 1 Packning N
Gasket !
36 2024 37112 5 Skruv M6 x 22
Screw
37 16 11 448-01 1 Cylinderlock
Cylinder head
38 16 10 354-01 1 Cylinder
Cylinder
39 16 10 894-01 1 Packning A
Gasket . A
40 16 10 891-01 1 Avgasstos < N
. Exhaust manifold * ~

1012 061-96

1.5 10-76

15



H Husqgvarna

Vevhushalva, hoger
Crankcase, right

16

N



Bild Det. nr st. Benamning Bild Det. nr st. | Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 16 11 464-01 1 Vevhushalvor par 37 16 12 472-01 1 Distansring
Crankcase halves, pair Spacer
2 29 32 524-21 1 Kullager SKF 3205/C3 Z S 7] 38 28 20 020-01 1 Spérring SqA20
Ball bearing Circlip
3| 161081001 1 Flans A0 39! 1611621-01 1 | Packning &, N
Flange Gasket
4| 296544401 | 2 | Titring26x35x6 ( ¢
Seal P
5 12 25 358-01 1 Packning
Gasket
6 20 62 327-11 4 Skruv M5 x 12
Screw
7 28 88 170-01 4 Bricka FA5,3x 10x 0,5
Washer )
8 29 31 180-04 1 Kullager SKF 6301/C3 [
Ball bearing
9 | 29 31240-04 1 Kullager SKF 6204/C3  *i .
Ball bearing N
10 16 10 938-01 1 Flans /['\Z 7 L)
Flange h
N{ 11 16 11 581-01 1 Packning Ayl
Gasket P
12 12 25 360-01 1 Packning iy B
Gasket N
13 20 63 328-52 4 Skruv M5 x 14
Screw
14 | 1610 77401 1 Frikopplingsaxel A7
Declutching shaft
15 29 65 175-01 1 Tatring 10 x 22 x 7 «'-// -
Seal
16 | 161117101 1 Havarm 220
Lever -
17 25 80 153-01 1 Mutter M8
Nut
18 | 16 14 728-01 1 Kabelgenomforing |
Grommet -
19 28 16 190-01 1 Bricka 5,3 x 12 x 1
i Washer
20 12 25 077-01 1 Stoppskruv
Stop screw
21 20 24 385-12 8 Skruv M6 x 75
Screw
22 28 16 201-01 8 Bricka6,4x 12x 1,5
Washer
23 29 65 259-07 | 1 Tétring 15 x 26 x 6 L -
Seal
Ni 24 1611 571-01 1 Magnetk8pa - ~%7’ :
Magneto cover oo .
N| 25 | 202437212 | 4 Skruv M6 x 25 N
Screw
26 16 11 441-01 1 Kaépa, kedjedrev
Cover, sprocket
N| 27 20 24 376-12 3 Skruv M6 x 35
. Screw
28 16 11 449-01 4 Dragbult, cylinder
Cylinder stud
N| 29 16 12 537-01 1 Magnetplugg N
Magneto plug
30 12 25 025-01 1 Packning
Gasket
31 16 10 777-01 3 Flansbussning d=8 mm
Flange sleeve
32 16 10 776-01 2 Styrhylsa
Stearing sleeve
33 28 38 465-01 1 Réaffelpinne 6 x 55
Dowel Pin
34 1519 376-01 1 Kedjelds 5/8 x 1/4"
Master link
35 15 19 375-07 1 Kedja 5/8 x 1/4"
Chain
36 | 1612471-02 |1 Kedjedrev z=11 Ny
Spracket s
10 12 061-96 1.5 10-76 17



H)Husqgvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

18



Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 12 25 438-01 1 Medbringarehjul 37 16 11 464-01 1 Vevhushalvor par
Driving wheel Crankcase halves pair
2 12 25 439-01 1 Fjader 38 16 10 777-01 3 Fidnsbussning d=8 mm
Spring Flange sleeve
3 12 25 435-01 1 Medbringareskiva 39 28 26 571-01 2 Cyl. pinne
Driving disc Dowel pin
4 12 25 437-01 1 Fjader 3 40 16 10 77901 1 Stodbricka
Spring L i ) Support washer
5 12 25 434-01 1 Kickstartaxel 41 2062 327-11 4 Skruv M5 x 12
Kick start shaft Screw
6 28 20 020-01 1 L&sring SgA20 42 16 10 792-01 1 Packning S, 50 -
Circlip Gasket
7 12 25 436-01 1 L&sring 43 16 11 465-01 2 Bussning
Circlip Sleeve
8| 1225442-01 1 Packning 44 | 29 31220-57 1 Kullager SKF 6303 NR/C3 ) ' L}
Gasket Ball bearing S 4
9 12 25 443-01 1 Stodbricka 45 12 25 356-01 1 Bussning
Support washer Bushing ,
10| 2026 370-44 2 Skruv 46 29 31 265-57 1 Kullager SKF 6205 NR/C3 7. »
Screw Ball bearing
L 12 25 440-01 1 Lyfthake 47 29 65 549-14 1 Tatring 30 x 52 x 7 Coon
Pawl Seal
¥ 12| 122544601 1| Buffert L. O 48 | 29 32524-21 1 | Kullager SKF 6205/C3
Buffer Ballbearing
13| 1610786-01 1 Lock 49 | 50 12782-01 1 Packning
Cap Gasket
14 12 25 621-10 1 Slang /m 4,8 x 8 50 16 11 474-01 1 Bussning
Hose/m Bushing
. Y
15| 161258901 1 Kickstartpedal kpl G
Kick starter pedal compl.
16 20 06 455-11 1 Skruv M8 x 30
Screw
17 12 25 151-01 1 Fjader
Spring
18 29 30 220-05 1 Stélkula
Steel ball
19 12 25 701-01 1 Kickstartpedal
Kick starter pedal
20| 1225 480-01 1 Distanshylsa .
Distance sleeve
21 12 25 702-01 1 Pedalgummi 2 P .
Pedal rubber -
22 2508 318-12 1 Mutter M8
Nut !
23 28 04 351-01 1 Bricka FBB 8,2
Washer
25 20 06 457-12 1 Skruv M8 x 35
Screw
26 16 11 486-01 1 Vevhusk3dpa
Transmission cover .
N 27 20 24 376-12 7 Skruv M6 x 35 >
Screw
28| 1612 504-01 1 | Fotvixelpedal -7
Shift lever -
29 16 12 813-01 1 Pedalgummi .
Pedal rubber
30 20 24 370-12 1 Skruv M6 x 20
Screw
31 29 65 289-07 1 Tatring 17 x 28 x 6
. Seal
32 16 11 5635-01 1 Vaxeimekanism kpl
Gear links compl.
33 12 25 077-01 1 Stoppskruv
Screw
34 28 16 190-01 1 Bricka 5,3 x 12
Washer
35 16 10 823-01 1 Packning
Gasket .
36 20 62 364-11 1 Skruv M6 x 10
Screw
101206196 1.5 10-76 19



HHusgvarna

Vixelldda - Transmission - Koppling
Gearbox - Transmission - Clutch




Bild Det. nr st. | Benamning
Fig. Part number pcs. | Description
1 16 11 138-01 1 Drivhjul z=29 .
Driving gear sy
2 1611 101-01 1 Mutter
Nut
3 16 11 160-01 1 Tryckstang C .
Push rod ~
4 16 11 170-01 1 Axelhylsa
Shaft sieeve
5 16 11 166-01 1 Axiallager
Axial bearing
6 16 11 167-01 1 Axialbricka
Axial washer
N| 7 22 26 370-06 1 Skruv TSS 6 x 20-10,9
Screw
8 25 09 316-02 7 Mutter M6
Nut
9 16 11 150-01 1 Stodplatta ! [
Support piate o
10 16 11 15201 6 Dampelement
Damping element
11 1611 151-01 6 Distansring . )
Distance ring
12 16 11 148-01 1 Kugghjut z=70
Cog wheel
13 16 11 149-01 1 Kopplingskorg !
Clutch ring ~
14 22 02 620-02 6 Skruv FS 6 x 16
Screw
15 16 11 156-01 1 Kopplingscentrum
Ciutch hub
16 16 11 157-01 6 Lamell m. belédgg R
Disc w. lining
17 | 161115801 5 | Lamell N
Disc
18 16 11 168-01 1 Tryckskiva
434 Pressure plate
N| 19 16 11 $77-01 5 Fjader H
Spring
20 16 11 169-01 5 Distanshylsa
Distance sleeve
21 28 16 222-01 5 Bricka 6,7 x 16 x 1,5
Washer
22 20 06 378-57 5 Skruv M6 x 40
Screw
23 28 20 025-01 4 Spérring SgA25
Circlip
24 16 11 155-01 2 Bricka A s
Washer v
25 16 11 154-01 1 Nallager ("4 ”)
Needle bearing B
26 16 11 153-01 1 Innerring ’
Internal ring
27 | 161247701 1 | Huvudaxel z=15 SRR
Clutch shaft -
28 | 1612 40401 1 | Kugghjul 4:an 2=23 /¢
Gear wheel 4th f
29 16 12 418-01 1 Lagerhylsa
Sleeve
30 16 12 421-01 3 Bricka
Washer -
31 16 12 405-01 1 Kugghjul 5:an, 6:an 2=26,27 ./ .
Gear wheel 5th, 6th
32 16 12 842-01 2 Bricka
Washer
33 16 12 403-01 1 Kugghjul 3:an z=21 \/
Gear wheel 3rd
34 16 12 480-01 1 Lagerhylsa
Sleeve
35 16 12 481-01 1 Distansring
Spacer
36 16 12 596-01 1 Kugghjul 2:an z=18
Gear wheel 2nd

Bild
Fig.

37

38

39

40

41

42

43

44

45

46

47

149

50 .

51

52

: 63

54

55

. b6
57

58

59

60

61

63

64

65

66

67

68

69

70

71

72

Det. nr st. Benamning

Part number pcs. | Description

16 12 897-01 1| Vixelfsrare 3—4an 9 7
Gear striker VA

16 12 424-01 3 Ledrulle 1, =
Guide roller

16 12 484-01 1 Axel -
Shaft !

28 20 010-01 1 Sparring SgA10
Circlip

16 12 485-01 1 Bricka
Washer

16 12 489-01 1 Spérrarm / }
Ratchet arm N

16 12 493-01 1 Distansarm s,
Distance arm -

16 12 494-01 1 Fjader L
Spring ’

16 12 486-01 1 Kulissrutle kpl
Linkroller compl.

20 24 366-42 1 ¢ Skruv M6 x 12

|  Screw

16 12 488-01 1 Sparrhjul
Ratchet wheel

29 95 175-01 3 Bricka 15 x 24 x 1
Washer

16 12 593-01 1 Fjader
Spring

16 12 455-01 1 Spéarrhylsa £
Ratchet sleeve

16 12 870-01 1 Stegmatare
Stepfeeder

16 12 895-01 1 Medbringarhake
Pawl

16 12 600-01 1 Vaxlingsaxel /7
Gear shaft D

16 12 594-01 1 ‘Fjader e -
Spring B

28 20 015-01 2 Sparring SgA15
Circlip

16 12 843-01 1 Axel
Shaft

16 12 84801 1| Véxelférare 2-6:an 2 /-
Gear striker S

16 12 896-01 1 Viaxelforare 1-5:an ;)
Gear striker . ‘

16 12 482-01 1 Kugghjul start z=21
Gear wheel start

12 25 713-01 1 Bussning
Sleeve )

16 12 406-01 1 Kugghjul 1:an z=31 . .
Gear wheel tst 9

16 12 415-01 1 L.agerhylsa
Sleeve

29 95 250-01 1 Bricka 17,02 x 23 x 1
Washer

16 12 409-01 1 Kugghjul 4:an z=24 Ty -
Gear wheel 4th DA

16 12 470-01 1 Hjalpaxel /
Sprocket shaft ‘. '

16 12 41001 1| Kugohjul6anz=22 [/ .
Gear wheel 5th

1612 411.01 1| Kugghiul6anz=21 /. -
Gear wheel 6th

16 12 408-01 1 Kugghjul 3:an z=26 o
Gear wheel 3rd :

16 12 597-01 1| Kugghjul2:anz=28  L:/ 5y
Gear wheel 2nd

16 12 416-01 1 L.agerhylsa
Sleeve

101206196 1.5 10-76

21



®H)Husgvarna

Sviinghjulsmagnet
Flywheel magneto

22



Bild Det. nr st. Benamning Bild Det. nr st. | Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 16 14 740-01 1 Svanghjulsmagnet kpl
Flywheei magneto compt.
2 16 14 71401 1 Téandspole
Ignition coil s
3 25 80 142-01 2 Mutter M6
Nut
4 20 06 368-12 2 Skruv M6 x 16
Screw
5 27 71 01-160 1 Kontakt
Contact
6 27 7202-132 1 Isolerhylsa
Insulation sleeve
7 27 71 01-130 2 Kontakt
Contact
8 27 72 02-130 2 Isolerhylsa
Insulation sleeve
10 16 14 745-01 1 Statorplatta A0, 70
Stator plate
12 20 62 295-11 3 Skruv M4 x 20
Screw
14 1517 281-01 1 Kortslutningskontakt
Killer
15 16 14 635-01 1 Tandstiftskydd
Spark plug protector
16 12 27 233-02 1 Tandstift Bosch 240 T2
Spark plug
17 16 14 715-01 1 Fastplatta
Mounting plate
18 20 62 329-12 3 Skruv M5 x 16
Screw
19 28 16 165-01 3 Bricka 4,3 x 8 x 0,8
Washer
20 20 62 291-11 3 Skruv M4 x 12
Screw
21 16 10 768-01 1 Mutter
Nut
N{ 22 28 16 201-01 2 Bricka 6 x 12
Washer

101206186 1.5 10-76

23



HHusqvarna

Forgasare
Carburettor

—_—N
2-37, 40-43

~ 24




Bild Det. nr st. Benamning Bild Det. nr st. : Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 16 13 491-01 1 Fdrgasare kpl, 38 16 13 147-01 2 Klamma
Carburettor compl. Clamp
2 16 13 128-01 1 Skyddshylsa 39 16 13 420-01 1 Muff ( /
Protector sieeve Muff
3 16 13 916-01 1 Stallskruv 40 20 62 325-01 2 Skruv
Tension screw Screw
4 16 13 908-01 1 Mutter 41 28 04 301-01 2 Bricka
Nut Washer
5 16 13 126-01 2 Skruv 42 16 13 460-01 1 Choke reglage
Screw Choke lever
6 16 13 466-01 1 Férgasarelock 43 16 13 463-01 2 Mutter
Carburettor cover Nut
7 16 13 998-01 1 Trottelfjader
Throttle spring
8 16 13 260-01 1 Wirelds
Wire lock
9 16 13 996-01 1 Hallare
Needle holder
10 16 13 455-01 1 Trottel TILLBEHOR
Throttle ACCESSORIES
11 16 13 449-01 1 Fiddareknapp o
Tickler button | Det. nr Benamning
12 16 13 451-01 1 Fj'éc_ier Part number Description
Spring Huvudmunstycken
13 16 13 450-01 1 Bricka Main jets
Washer 16 13 507-01 175
14 16 13 448-20 2 Slang/m 6 x 4 16 13 500-01 180
Hose/m 16 13 501-01 185
15 16 13 464-01 1 Gummiskydd 16 13 980-01 190
Rubber cap. 16 13 502-01 195
16 16 13 459-01 1 Starthylsa 16 13 503-01 200
Start sleeve 16 13 410-01 205
17 16 13 458-01 1 Fiader 16 13 411-01 210
Spring 16 13 412-01 215
18 16 13 457-01 1 Kolv 16 13 413-01 220
Piston
19 16 13 465-01 1 O-ring ) N&Imunstycken
Rubber ring Needle jets
20 16 13 453-01 1 Lgftskruv 16 13 473-01 3,12
Air screw 16 13 495-01 313
21 16 13 986-01 1 Stallskruv 16 13 474-01 3,14
Adjusting screw 16 13 496-01 3,15
22 16 13 987-01 1 Fjé(.:ler 16 13 475-01 3,16
Spring 16 13 497-01 3,17
23 16 13 417-01 1 \ET 16 13 476-01 3,18
Needle 16 13 498-01 3,19
24 16 13 330-01 1 Fjader 16 13 477-01 3,20
Spring
25 16 13 993-01 1 Stift Tomgangsmunstycken
Peg Idling jets
26 16 13 991-01 1 Flottor 16 13 216-01 45
Float 16 13 478-01 50
28| 16 13 475-01 1 | Nalmunstycke 3,16 16 13 479-01 55
Needle jet. 16 13 480-01 60
29| 1613 452-01 1 | Blandarrér 1613 481-01 65
Mixer tube
30 16 13 502-01 1 Huvudmunstycke 195
Main jet.
31 16 13 509-01 1 Sithylsa
' Strainer sleeve
32 16 13 479-01 1 Tomgdngsmunstycke 55
Idling jet.
33 16 13 989-01 1 Packning
, Gasket
34 16 13 494-01 1 Flottérhus
Float chamber
35 16 13 456-01 1 N3l
Needie
36 16 13 999-01 1 O-ring
Rubber ring
37 16 13 990-01 1 Fjaderbygel
Spring strop

1012 061-96 1.5 10-76

25



HHusqgvarna

Luftfilter
Air filter

12-15

21

5,12,13,16

26



Bild Det. nr st. | Benamning
Fig. Part number pcs. | Description
1 20 62 378-11 4 Skruv M6 x 40
Screw
2 16 13 493-01 1 Lock :
Cover
3 16 13 47201 1 Luftfilter
Air filter
- 15 19 824-01 Olja luftfilter 0,5 |
Air filter oil
6 25 80 142-01 1 Mutter M6
Nut
7 28 01 416-01 1 Bricka6,56x22x 15
Washer
8| 2041 432-11 1 Pinnskruv M6 x 120 A .~ ¢
Stud
9 15 14 590-01 3 Vibrationsdampare R
Vibration damper s
10 258211814 4 Mutter M8
Nut
11 16 13 281-01 1 Faste .
Attachment
12 51 20 300-01 8 Nit 4 x 12
Rivet
13 28 01 230-11 8 Bricka 4,4x 10x 0,5
Washer
N| 15 16 13 492-01 1 Stankskydd
Splash guard
16 16 13 331-01 1 Stankskydd
Splash guard
17 16 13 147-01 1 Klammer
]‘ Clamp
‘18| 16 13271-01 1 Anslutning {@ o
Connection U/ et
19 16 13 275-01 1 Klammer
Clamp
20 16 13471-01 1 Luftfitter kpi ]
Air filter compt. S
21 16 13 356-01 1 Luftfilterbehallare kpl 2 b
Air filter holder compl. A -
22 20 06 453-12 1 Skruv M8 x 25

Screw

NYA TILLBEHOR
NEW ACESSORIES

Det. nr
Part number

‘Benamning
Description

16 19 866-01

16 13 495-01

16 13 496-01

16 13 497-01

16 13 498-01

Styrlagerkulor sats 50 st
Steering bearing balls-kit 50 pcs

N&imunstycke 3,13
Needle jet

Naimunstycke 3,15
Needle jet

Naimunstycke 3,17
Needle jet

N&lmunstycke 3,19
Needle jet

1012 061-96

1.5 10-76

27




é_»
N

Printed in Sweden

Giller fr. 0. m. ram nr
Valid from frame No ML-6000

Giller fr. o. m. motor nr 042-0001
Valid from engine No 2042000

Reservdelar
Spare parts
250 moto cross

IC-¥6

(3 Husqvarna

10 12 055-96 1,5 8-7E‘

Sid.
Page

22

- 24

26




tHusqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tétringar:

Sealing rings:

L = Lingd
Length

Giéngdimension x ldngd (M6 x 30)
Thread dimension x length

Gingdimension (M8)
Thread dimension

Typ,inre @ x yttred x tjocklek (FBB 6,4x10x 1)
Type,inner @ x exterior@ x thickness

Typer:
Types:

FBB = Fjiderbricka, oppen
Spring washer open

FA = Fjiderbricka
Spring washer

LI = Lasbricka innertandad
Lock washer, inside indent

Fabrikantens beteckning  (SKF 6301)

Manufacturers description

Inre@ x yttre@ x tjocklek (25x42x7)
Inner@ x exterior@ x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 055-96 1,5 8-75



BHusqvarna

" Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number | pcs. Description Fig. Part number | pcs. Description
1} 15 12 263-01 2 Kulring 36| 15 10 563-01 1 Parkeringsstsd

Ball ring Parking rest
21 1512 227-01 1| Styrlagerskil 37| 15 10 572-01 1 Fjider
Bearing shell Spring
3] 1510 553-01 1 Ram 381 28 16 300-12 1 Bricka 17 x 30 x 3
Frame Washer
41 15 10 555-02 2 Buffert 39 | 28 35 400-11 1 Saxpinne
Buffer Split pin
5| 15 12 233-01 1| Lagersk3l undre 40| 15 19 344-01 2| Nummerplitfiste
Bearing shell lower Number plate att.
6| 15 15193-01 1 Bromslink 41| 15 19 343-01 2| Nummerplitfiste
. Brake link Number plate att.
71 15 15 414-01 1 Bussning 42 1 25 80 142-01 4 Mutter Mé
Bushing Nut
8| 2580 142-01 1 Mutter M6 43| 15 19 342-01 4 Bussning
Nut Bushing
9| 15 15 107-01 1 Bussning 44 | 28 01 416-01 4 Bricka 6,5 x 22 x 1,5
Bushing Washer
10| 15 15 108-01 1 Hylsa 45| 20 06 371-12 4| Skruv Mé x 22
Sleeve Screw
11| 20 06 374-12 1 Skruv M6 x 30
Screw
12] 15 15 176-01 1 Bromssting
Brake rod
13] 1515 112-01 1 Fjdder
Spring
14| 12 15 160-01 1 Fjider
Spring
15| 15 15 173-01 1 Vingmutter M6
Wing nut -
16| 20 06 461-14 1 Skruv M8x50
Screw
17 | 15 15 182-01 1 Bromspedal
Brake pedal
18 | 15 15415-01 1 Bussning
Bushing
19 ] 28 01 501-0t 1 Bricka 8,5x23x 1,5
Washer
20| 2582 118-14 3 Mutter M8
Nut
21| 20 06 455-11 2 | Skruv Mbéx22
Screw
22 | 2509 316-11 1 Mutter Mb6
Nut
23 | 15 10 559-01 1 Distans
Distance
24| 15 10 556-01 2 Motorfistpldt
Engine clamp plate
25 | 15 13 051-01 1 Fotstsd ho
Footrest right
26 | 15 13 047-01 1 | Fjider ho
Spring right
27 |15 13 053-01 1 Fotstsd va
Footrest left
28 | 15 13 048-01 1 Fjader vi
Spring left
29 120 06 462-12 2 Skruv M8 x 40
Screw
30 120 06 472-12 2 Skruv M8 x 105
Screw
32 (15 10 561-01 2 | Motorfistplit
Engine clamp bolt
3312582 118-14 5 Mutter M8
Nut
34 |20 C6H 477-14 2 Skruv M8 x 130
Screw
35 |15 10 565-01 1 Fiste
Attachment

10 12 055-96 1,5

1-76 Correction sheet




Framgaffel - Bakgaffel
Front fork - Rear fork

B Husqgvarna

12—-22;25~ 31

b




21 | 15 12 259-01

22 | 20 06 497-12

23 | 15 12 234-01

24 | 15 12 226-01

25 | 15 12 257-01

26 | 15 12 258-01

27 | 15 12 170-01

28 | 15 12 239-01

29 | 15 12 173-01

30 | 15 12 174-01

31| 15 12 231-01

32 |2

wn

80 171-01

33| 20 06 500-12

2 Bricka undre
Wasgher lower

2 Skruv M10 x 35
Screw

1 Styrlagersk3l
Bearing shell

1 Styrlagerkona
Bearing cone

2 Dampspindel
Damping spindle
2 Tatningsbricka
Washer

2 Gaffelben &vre
Fork leg upper

2 Ventilhus
Valve body

2 Propp
Plug

2 Toppskruv
Top screw

2 Fjider
Spring

4 Mutter M10
Nut

4 Skruv M10 x 45
Screw

Bild Det. nr st. Benidmning Bild Det. nr st. Benidmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1] 15 12 264-01 1 Framgaffel kpl. 34 | 15 10 583-01 2 Stétdimpare
Front fork compl Suspension unit
2115 19 001-01 3 | Nummerpldt vit 35| 15 19 829-01 4 Bussning
Number plate white Bushing
3| 15 19 362-01 1 Hillare 36 | 15 10 579-01 2 Stétdimpare
Holder Damper
4| 15 19 360-01 1 Wire guide 37 | 15 19 823-01 2 Fjader 110 1b/in
Wire guide Spring
51 15 12 152-01 1 Mutter 38 | 25 81 170-12 2 Mutter M12 x 1
Nut Nut
64 15 12 118-02 1 | Gaffelpldt évre 39 | 15 10 560-01 1 | Fastbult
Fork plate upper Att. bolt
7|21 35203-12 4 | Skruv UNF 3/8 x 57 40 | 15 10 541-01 1 Bakgaffel
Screw Rear fork
8 |28 01577-01 4 | Bricka 10,5x 16 x2 4111510 593-01 2 Elastisk bussning
Washer Elastic bushing
9 [ 2541 303-11 4 | Mutter UNF 3/8 42 [ 20 24 466-44 1 | Skruv M8 x 75
Nut Screw
10 | 15 12 261-01 2 Gaffelben kpl. 43 | 25 80 153-01 1 Mutter M8
Fork leg compl. Nut
11 | 15 12 265-01 1 Gaffelkrona 44 | 15 10 573-0¢ 2 Skruv
[N
Fork crown Screw
12 | 15 12 159-01 2 Gaffelben nedre 45 | 25 09 318-11t 2 Mutter M8
Fork leg lower Nut
13 | 15 12 151-01 2 Skraphylsa 46 | 15 15 409-01 1 Kedjestyrare
Scratch sleeve Chain guide
14 | 15 12 165-01 2 Avstrykare 47 | 15 15 414-0¢ 2 Bussning
Stripper Bushing
15 | 29 65 650-01 4 Tatring 37 x 47 x 7 48 | 15 15 413-01 2 | Hylsa
Seal Sleeve
16 | 15 12 260-01 2 Bricka 6vre 49 | 15 15 412-01 2 | Rulle
Washer upper Roller
17 | 25 82 116-14 2 Mutter M6 50 | 20 06 376-12 2 | Skruv Mé x 35
Nut Screw
18 | 28 16 201-01 4 | Bricka 6,4x 12 x 1,5 51 12580 142-0¢ 2 | Mutter M6
Washer Nut
19 | 20 06 362-11 2 | Skruv M6 x 8
Screw
20 | 20 24 383-14 2 Skruv Mé x 65
Screw

10 12 055-96 1,5

1-76 Correction sheet




B Husqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  [pcs. Description
1| 1515266-01 | 1 | Gummihandtag 43| 1514 049-01 | { | Tankhillare
Rubber handle Tankholder
2| 1515258-01 | 1 | Gashandtag 441 1513533-01 | 1 Sadel
Throttle handle acdle
6| 2062329-12 | 2 | Skruv M5 x 16 45| 2006459-42 | 1| Skruv M8 x 40
Screw Screw
7 15 15 261-01 1 | Justernippel 46 15 13 537-0t 1| Stdnkskydd
Nipple Splash guard
8 15 15 262-01 1 Skyddshylsa 47 28 01 230-11 3 | Bricka 4,4 x 10 x 0,5
Protecting sleeve Washer
9 15 15 264-01 1 Gaswire 48 51 20 300-01 3 N?t 4x 12
Throttle wire Rivet
10 15 13.029-01 1 Bromshandtag kpl.
Brake handle compl.
11 15 15 007-04 1 Bromswire
Brake wire
14| 12 13810-01 | 2 | Ansatsskruv
Screw
15 22 86 595-01 2 | Skruv
Screw
16 12 13 821-01 2 Kabelspdnnskruv
Cable adjusting screw
17 2509 316-11 2 Mutter M6
Nut
18 15 13 029-01 Bromshandtag kpl.
Brake handle compl.
21 16 11 999-06 1 | Frikopplingswire
Declutching wire
22 15 15 265-01 1 | Gummihandtag
Rubber handle
23 15 13 032-01 1 Kopplingshandtag kpl.
Declutching handle compl.
24 15 13 018-01 1 | Styrstdng
Handle bar
25 15 13 009-01 2 Styrh3llare kpl. .
Handlebar ret. compl. o
26 | 2024 376-42 | 8 | Skruv M6 x 35 ]
Screw
27 28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer
30 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
3t 20 06 493-12 2 | Skruv M10 x 25
Screw
32 15 13 055-01 1 Handtagsskydd hs
Handle protector right
33 15 13 056-01 1 Handtagsskydd vi
Handle protector left
34 15 14 008-02 1 Tanklock
Tank cap
35| 1514 055-01 | { | Brénsletank °
Fuel tank
36 25 80 153-01 4 Mutter M8
Nut
37 28 16 231-01 4 Bricka 8,4 x 16 x 1,5
Washer
38 15 14 032-01 2 | Gummibussning
Rubber bushing
39 20 06 469-11 2 Skruv M8 x 90
Screw
40 15 14 041-01 1 Stsd
Support
41 15 14 056-01 1 Brinslekran
Fuel cock
42 15 14 057-01 - | Brinsleslang /m 6 x 10
Fuel hose

10 12 055-96 1,5 1-76 Correction sheet




BHusqvarna
Framhjul
Front wheel

10



B@ld Det. nr st. Benﬁr.nn@ng Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 20 06 381-12 4 Skruv Mbé x 55 36 12 25 258-01 1 Bult
Screw Bolt
2 15 18 028-01 2 Stod 37 28 35 217-01 1 Saxpinne 2 x 12
Support Split pin
3 15 18 037-01 1 Framskirm 38 12 15 194-01 1 Bygel
F ront mudguard Strop
4 15 18 039-01 1 Stodbricka
Support washer
5 25 80 142-01 4 Mutter M6
Nut
6 15 16 144-01 1 Dicklds WM1
Tyre lock
8 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
9 25 80 153-01 1 Mutter M8
Nut
i0 15 16 029-01 1 Fidlgband 21"
Rim band
11 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 15 16 124-01 1 Didck 3,00 x 21
Tyre
13 15 16 142-01 1 Falg WM1
Rim
14 15 16 049-12 |18 Eker L=224
Spoke
15 15 16 049-13 |18 Eker Li=241
Spoke
- 15 16 087-01 - Ekersats
Spoke unit
16 15 16 018-01 |36 Nippel M4
Nipple
17 15 16 151-01 1 Framhjul kpl. exkl. gummi
Front wheel compl. excl. rubbe]
18 15 16 102-02 1 Framnav kpl
Front hub compl.
19 15 16 663-01 1 Bromssksld
Brake plate
20 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
21 15 16 536-01 1 Distansring
Distance ring
22 29 31 200-38 2 Kullager SKF 6302 RS
Ball bearing
23 15 16 109-01 1 Distanshylsa
Distance sleeve
25 15 16 084-01 1 Axelmutter
Nut
26 15 16 082-01 1 Axel
Shaft
27 15 16 543-01 1 Bromsback
- Brake shoe
28 15 16 547-01 2 Returfjider
Return spring
29 15 16 548-01 1 Excenter
Brake cam
30 20 62 360-11 1 Skruv Mé6 x 6
Screw
32 15 16 667-01 1 Bussning
Bushing
33| 15 16 668-01 | 1 | Hivarm
Lever
34 28 16 241-01 H Bricka 8,4 x 18 x 1,5
Washer
35 25 80 153-01 1 Mutter M8
Nut

10 12 055-76 1,5 1-76 Correction sheet

11



B Husqgvarna
Bakhjul
Rear wheel

50

~50° 21-33;39

—-33;39

©
L

i2



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1) 15 18 142-01 1| Stidnkskydd 35| 15 19 819-01 1| Bakhjul kpl exkl. gummi
Splash guard Rear wheel cpl excl rubber
21 15 18 140-01 1 Bakskdrm 36| 15 19 818-01 1 Nav kpl utan kedjedrev
Rear mudguard Hub cpl
31 2006 371-12 7| Skruv Mé x 22 37| 15 16 665-01 1| Bromssksld
Screw Brake plate
41 2580 142-0t 7| Mutter M6 40} 15 16 605-01 1| Bussning
Nut Sleeve
51 15 18 121-01¢ 7 Gummibricka 41| 20 62 360-11 1 Skruv Mbé x 6
Rubber washer Screw
6| 28 16 211-01 14 Bricka 6,4 x 14 x 1,5 421 15 16 667-01 i Bussning
Washer Bushing
7] 1518 139-01 3 Fiste 431 15 16 543-01 2 Bromsback
Attachment Brake shoe
8| 1518 137-01 4 Fiste 441 15 16 547-01 2 Fjdder
Attchment Spring
91 15 16 509-01 1| Falgband 45| 15 16 548-01 1| Bromsexcenter
Rim band Brake cam
10| 15 16 685-01 2| Dicklds WMS3 46| 15 16 513-01 1 Hivarm
Tyre lock Lever
12| 28 16 231-01 2| Bricka8,4x 16x 1,5 47| 28 16 241-01 1| Bricka 8,4x 18 x 1,5
Washer Washer
13| 2580 153-01 2 Mutter M8 48| 25 80 153-01 1 Mutter M8
Nut Nut
14| 15 16 508-01 1 Innerslang 4,00 x 18 49| 12 16 549-01 1 Tatring
Inner tube Seal
151 1516 619-01 {| Dick 4,5 x 18 4ply 50| 15 16 611-01 1| Titningshillare
Tyre Seal case
16| 15 16 680-01 1 Falg WM3
Rim
17 | 15 16 049-15 12 Eker 1,=191
Spoke
18 | 15 16 049-17 18 Eker 1.=203
Spoke
19! 15 16 049-14 6 Eker L=161
Spoke
-1 15 16 620-01 - Ekersats bak
Spoke unit, rear
20| 1516 018-01 36 | Ekernippel
Spoke nipple
211 15 16 598-01 2 Mutter
Nut
22 1 15 16 556-01 2 Distanshylsa
Distance sleeve
23| 15 16 669-01 1 | Distanshylsa
Distance sleeve
24 | 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
25 | 29 31 200-38 2 Kullager SKF 6302 Rs
Ball bearing
26 | 15 16 600-01 1 Navhylsa
Hub sleeve
27 | 15 16 670-01 1 Axel
Shaft
28 | 15 16 607-01 1 Distanshylsa
Distance sleeve
29 1 29 95 275-01 1 Bricka 15,5 x25x2
Washer
30 | 15 16 609-01 1 Lagerhylsa
Bearing sleeve
31 | 25 80 153-01 6 Mutter M8
Nut
32 128 16 231-01 6 Bricka 8,4 x 16 x 1,5
Washer
33 |20 06 464-12 6 Skruv M8 x 65
Screw
34 |15 16 606-02 1 Kedjekrans z=53
Sprocket

10 12 055-76 1,5

1-76 Correction sheet

13



B Husqgvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

14



Valve housing

Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
i 25 80 153-01 4 Mutter M8 35 16 10 361-01 1 Packning
Nut Gasket
2 15 14 661-01 2 Bricka 36 20 24 371-12 5 Skruv M6 x 22
Washer Screw
3| 15 14 662-01 | 2 | Gummielement 37| 16 11 448-01 1| Cylinderlock
Rubber element Cylinder head
4| 1514 663-01 1| Hylsa 38 16 10 354-01 1| Cylinder
Sleeve Cylinder
6 20 06 459-12 2 | Skruv M8 x 40 39 16 10 894-01 1| Packning
Screw Gasket
7 20 06 460-12 1 Skruv M8 x 45 40 16 10 891-01 1 Avgasstos
Screw v Exhaust manifold
8| 2816231-01 | 3| Bricka8,4x 16x 1,5 41| 2024 370-42 | 4| skruv M6 x 20
Washer Screw
9! 1514 780-01 | 1 | Faste kpl 42| 1610831-01 | 1| Kolvring (cyl & 69,50)
Attachment cpl - Piston ring
10 15 14 835-01 1 Avgasrér 4/2 16 10 831-02 - Kolvring (cyl ¢ 69,75)
Exhaust pipe P e Piston ring
11 23 40 400-12 2 | Skruv 42 16 10 831-03 - Kolvring (cyl ¢ 70,00)
Screw Piston ring
12| 1514 837-04 | 1 | Innerror 421 1610831-04 | - | Kolvring (cyl ¢ 70, 25)
Internat tube Piston ring
14 25 46 120-14 4 | Mutter M10 44 16 10 932-01 2 | Lisring
Nut Circlip
15 20 18 459-12 2 Skruv M8 x 40 46 16 10 971-01 2 Distansring
Screw Distance ring
16 15 19 813-01 t | Faste kpl 47 16 10 933-01 1 | Néillager
Attachment compl Needle bearing
- 15 14 767-01 | 1 | Glasull 49 | 16 10 926-01 | 1 | Nillager
Glass wooll Needle bearing
18 | 1514 668-04 | 1| Ogla 51| 2900560-01 | 2| Woodruffkil 3 x 16
Loop Woodruff key
19| 15 14 641-01 t | Gummiskydd 52 | 16 10 851-01 1 | Vevaxel hdger
Rubber protector Crank shaft right
20 15 14 038-01 1 Fjader 54 16 11 543-01 1 Vevaxel vinster
Spring Crank shaft left
21 15 14 658-01 1 Lank 55 29 01 265-01 1 Woodruffkil
Link Woodruff key
22 20 06 455-11 1 Skruv M8 x 30 56 16 10 921-01 1 Distansring
Screw Distance ring
23 15 15 112-01 2 | Fjider 57 16 10 376-01 1 Kolv kpl (cyl $69, 50)
Spring Piston cpl
24 16 10 374-01 1 Ventilhus kpl 57 16 10 376-02 - Kolv kpl (cyl 69, 75)
Valve housing cpl Piston cpl
25| 2024 374-55 | 4 | Skruv M6 x 30 57 | 16 10 376-03 | - | Kolv kpl (cyl & 70, 00)
Screw Piston cpl
26 28 88 180-01 13| Bricka FA 6,4 x 11 x 0,5 . 57 16 10 376-04 - Kolv kpl (icyl ¢ 70, 25)
Washer S Piston cpl
27 16 10 360-01 1 | Anslutningsrér 58 16 10 733-01 - | Vevstaksrenov. sts
.Connection tube Overhaul kit conn. rod
28 16 10 396-01 1 | Packning 59 16 11 550-01 1 Vevaxel kpl
Gasket Crankshaft cpl
29 16 10 357-01 2 Ventilhdllare 60 16 10 386-01 1 Packning
Valve holder Gasket
30 16 10 362-01t 1 | Packning
Gasket
31 22 96 285-11 8 | Skruv M4 x 6
Screw
32 16 10 377-01 4 | Ventilstsd
Valve support
33 16 10 359-0t 4 | Ventil
Valve
34 16 10 356-01 1 Ventilhus

10 12 055-76 1,5

1-76 Correction sheet

15



BHusqgvarna

Vevhushalva, hoger
Crankcase, right

16




Bild Det. nr st. Bendmning
Fig. Part number pcs. Description
1| 16 11 464-01 1 Vevhushalvor par
Crankcase halves, pair
2| 29 32 524-21 1 Kullager SKF 3205/C3
Ball bearing
3| 16 10 810-01 1 Flins
Flange
4| 29 65 444-01 2 Tatring 25 x 35 x 6
Seal
5| 12 25 358-01 1 Packning
Gasket
6| 20 62 327-11 4| Skruv M5 x 12
Screw
7| 28 88 170-01 4| Bricka FA5,3x 10 x 0,5
Washer
8| 29 31 180-04 1 Kullager SKF 6301/C3
Ball bearing
9| 29 31 240-04 1 Kullager SKF 6204/C3
Ball bearing
10| 16 10 938-0t 1 Flins
Flange
11| 16 10 791-01 1 Packning
Gasket
12| 12 25 360-01 1| Packning
Gasket
13| 20 63 327-02 4 Skruv M5 x 12
Screw
14 | 16 10 774-01 1 | Frikopplingsaxel
Declutching shaft
151 29 65 175-01 1 Tatring 10 x 22 x 7
Seal
16| 16 11 171-01 1 Hivarm
Lever
17| 25 80 153-01 1 Mutter M8
Nut
18 | 16 14 728-01 1 | Kabélgenomisring
Grommet
19| 28 16 190-01 1 Bricka 5,3 x 12 x 1
Washer
20} 12 25 077-01 1 Stoppskruv
Stop screw
21| 20 24 385-12 8 | Skruv M6 x 75
Screw
22| 28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer
23| 29 65 259-07 1 Tatring 15 x 26 x 6
Seal
24 1 16 10 592-01 t | Magnetkipa
Magneto cover
25| 20 62 380-11 4 | Skruv M6 x 50
Screw
26| 16 11 441-0t 1 | Kéipa, kedjedrev
Cover, sprocket
27 20 62 376-11 3 | Skruv M6 x 35
Screw
28 | 16 11 449-01 4 | Dragbult, cylinder
Cylinder stud
29 | 12 25 641-01 1 | Magnetplugg
Magneto plug
30 ) 12 25 025-01 1 Packning
Gasket
31} 16 10 777-014 3 | Flinsbussning d=8mm
Flange sleeve
32| 16 10 776-01 2 | Styrhylsa
Stearing sleeve
33| 28 38 465-01 1 Réffelpinne 6 x 55
Dowel pin

Bild Det. nr st. Bendmning

Fig. Part number | pcs. Description

34 | 15 19 376-01 1 Kedjelds 5/8 x 1/4"
Master link

35 15}7\5-07 1| Kedja 5/8 x 1/4"
Chain

36§ 16 12 471-02 1 Kedjedrev z=14
Spracket

37 1 16 12 472-01 1 Distansring
Spacer

38 | 28 20 020-01 1 Spérring SqA20

Circlip

10 12 055-76 1,5

1-76 Correction sheet

17



BHusqvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

18



Bild Det. nr st. Bendmning
Fig. Part number |pcs. Description
1| 12 25 438-01 1 Medbringarehjul

Driving wheel
2| 12 25 439-01 1 Fjidder
Spring
31 12 25 435-01 1 Medbringareskiva
Driving disc
41 12 25 437-01 1 Fjdder
Spring
5] 12 25 434-01 1 Kickstartaxel
Kick start shaft
6| 28 20 020-01 1 Lisring SgA20
Circlip
7| 12 25 436-01 1| Lé&sring
Circlip
8| 12 25 442-01 1 Packning
Gasket
94 12 25 443-01 1 Stodbricka
Support washer
10| 20 26 370-44 2 Skruv
Screw
11 12 25 440-01 1 Lyfthake
Pawl
12} 12 25 446-01 1 Buffert
Buffer
13| 16 10 786-01 1 Lock
Cap
14| 12 25 621-10 1] Slang /m 4,8 x 8
‘Hose/m
15| 16 12 589-01 1 Kickstartpedal kpt~
Kick starter’pedal cpl
16| 20 06 455-11 t| Skruv M8 x 30
" Screw
17{ 12 25 151-01 | 1 Fjider
Spring
18| 29 30 220-05 1 Stdlkula
Steel ball
19| 12 25 701-01 1 Kickstartpedal
Kick starter pedal
204 12 25 480-01 1 Distanshylsa
Distance sleeve
21| 12 25 702-01 1 Pedalgummi
Pedal rubber
22| 25 08 318-12 1 Mutter M8
Nut
23| 28 04 351-01 1 Bricka FBB 8,2
Washer
25| 20 06 457-12 1 Skruv M8 x 35
Screw
26| 16 11 486-01 1 Vevhuskipa
Transmission cover
27| 20 62 376-11 7 Skruv M6 x 35
Screw
28| 16 12 504-01 1 Fotvixelpedal
'Shift lever
29| 16 12 813-01 1 | Pedalgummi
Pedal rubber
30| 20 24 370-12 1 Skruv Mé x 20
Screw
31| 29 65 289-07 1 Téatring 17 x 28 x 6
' . Seal
32| 16 11 535-01 1 Vixelmekanism kpl
Gear links cpl
33| 12 25 077-01 1 Stoppskruv
Screw
34| 28 16 190-01 1 Bricka 5,3 x 12
Washer
35| 16 10 823-01 1 Packning
Gasket

Bild Det. nr st. Benidmning
Fig. Part number  |pcs. Description
36| 20 62 364-11 1] Skruv Mé x 10
Screw
«[ 37| 16 11 464-01 1| Vevhushalvor par
Crankcase halves pair
38| 16 10 777-01 3| Flinsbussning d=8 mm
Flange sleeve
39} 28 26 571-01 2 Cyl. pinne
Dowel pin
40| 16 10 779-01 1| Stsdbricka
Support washer
41 20 62 327-11 4| Skruv M5 x 12
Screw
421 16 10 792-01 1| Packning
Gasket
43| 16 11 465-01 2 | Bussning
Sleeve
44| 29 31 220-57 1 Kullager SKF 6203 NR/C
Ball bearing
45| 12 25 356-01 1| Bussning
Bushing
46| 29 31 265-57 1| Kullager SKF 6205 NR/C3
Ball bearing
«| 47( 29 65 549-14 1 Tatring 30 x 52 x 7
. Seal
48 | 29 32 524-21 1 Kullager SKF 6205/C3
Ballbearing
49 | 50 12 782-01 1 Packning
Gasket
50| 16 11 474-01 1 Bussning
Bushing

10 12 055-76 1,5

1-76 Correction sheet

19



- ®Husqvarna

Viixellida - Transmission - Koppling
Gearbox - Transmission - Clutch

20



S

Bild Det. ny st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number | pcs. Description Fig. Part number | pcs. Description
t| 16 11 138-04 {| Drivhjul 35| 16 12 481-01 1| Distansring
Driving gear Spacer
21 16 11 101-01 1 Mutter 361 16 12 596-01 1 Kugghjul 2:an z=18
X Nut Gear wheel 2nd
3| 16 11 160-01 i Trycksting 37| 16 12 897-01 1 Vixelférare 3-4:an
Push rod Gear striker
4| 16 11 170-01 1| Axelhylsa 38 1 16 12 424-01 3| Ledrulle
Shaft sleeve Guide roller
5| 16 11 166-01 1| Axiallager 39 | 16 12 484-01 1] Axel
s : Shaft
Axial bearing
6| 16 11 167-01 1| Axialbricka 40| 28 20 0f0-01 ! iﬁ’iﬂmg SgAl0
N 4
Axial washer 6 B
41| 16 12 485-01 ricka
7{ 20 85 370-02 1 Skruv TSS 6 x 20 ! Washer
Screw
42 | 16 12 489-01 1 Spiarrarm
81 2509 316-02 7 Mutter Mé Ratchet arm
Nut 43| 16 12 493-01 1| Distansarm
9| 16 11 150-01 1| Stsdplatta Distance arm
Support plate 44 | 16 12 494-01 1 Fjider
10| 16 11 152-01 6 | Dampelement Spring
Damping element 451 16 12 486-01 1| Kulissrulle kpl
11| 16 t1 151-01 6 | Distansring Linkroller cpl
Distance ring 46 | 20 24 366-42 1 Skruv M6 x 12
12| 16 11 148-01 1| Kugghjul Serew
Cog wheel 471 16 12 488-01 1 Spidrrhjul
13| 16 11 149-01 1| Kopplingskorg Ratchet wheel
Clutch ring 49 | 29 95 175-01 2 Bricka 15x24 x 1
Washer
14| 22 02 620-02 6| SkruvFS 6x 16
Screw 501 16 12 593-01 1 Fjéifier
15| 16 11 156-01 {{ Koppli Spring
- opplingscentrum M
Clutch hub 51| 16 12 455-01 1 Sparrhylsa
Ratchet sleeve
16| 16 11 157-01 6 L.amell n.n..belagg 52| 16 12 870-01 { Stegmatare
Disc w. lining Stepfeeder
17| 16 11 158-01 51| Lamell 53| 16 12 895-01 1 Medbringarhake
Disc Pawl
18 | 16 11 168-01 1 Tryckskiva 54| 16 12 591-01 ] Vixlingsaxel
Pressure plate Gear shaft
19 | 16 11 159-01 5 Fjider 55| 16 12 594-01 i Fjider
i Spring Spring
20 | 16 11 169-01 5 | Distanshylsa 56| 28 20 015-01 2 Sparring SgA15
Distance sleeve Circlip
21 | 28 16 222-01 5| Bricka 6,7 x 16 x1,5 57| 16 12 843-01 1| Axel
Washer Shaft
22 120 06 378-57 5 Skruv Mbé x 40 58 | 16 12 848-01 1 Véixe]fér:are 2-6:an
Gear striker
; Screw
H - Vixelfs 1-5;
” 20 025-01 4 Sparring SgA25 59| 16 12 896-01 ! Gizi fs(:;;;(r:r =
Circlip
- - . 60! 16 12 482-01 1 Kugghjul start z=21
Bricka Gear wheel start
Washer A
61| 12 25 713-01 1 Bussning
Nillager Sleeve
Needle bearing 63| 16 12 406-01 1 | Kugghjul 1:an z=31
Innerring Gear wheel 1st
Internal ring 64| 16 12 415-01 1 | Lagerhylsa
1 Huvudaxel z=15 Sleeve
Clutch shaft 651 29 95 250-01 1 Bricka 17,02 x 23 x 1
1 | Kugghjul 4:an z=23 Washer
Gear wheel 4th 66| 16 12 409-01 1 Kugghjul 4:an z=24
01 1 Lagerhylsa Gear wheel 4th
Sleeve 67 | 16 12 470-01 1 Hjslpaxel
t shaft
o (VI 1-01 3 Bricka Sproclfe -
Washer 68 [ 16 12 410-01 t | Kugghjul 5:an z=21
Gear wheel 5th’
31 |16 12 405-01 1 Kugghjul 5:an, 6:an z=25,28 .
Gear wheel 5th, 6th 69 | 16 12 411-01 1 | Kugghjul 6:an z=19
32 116 12 Gear wheel
842- 2 i
ot ‘]?vzlsc}lfar 70 | 16 12 408-01 1 | Kugghjul 3:an z=26
v € Gear wheel 3rd
33 |1612.403-01 | 1 wugghjul 3ian 2-21 71| 1612597-01 | 1| Kugghjul 2:an 2=28
ear wheel Sr Gear wheel 2nd
34 |16 12 480-01 1 Lagerhylsa 72 | 16 12 416-01 t Lagerhylsa
Sleeve Sleeve

10 12 055-76

1,5 1-76 Correction sheet

21



BHusqvarna

Sviinghjulsmagnet
Flywheel magneto

22



B'ild Det. nr st. Bendmning Bild Det. nr st. Benidmning
Fig. Part number |pcs. Description Fig. Part number  |pcs. Description
1| 16 14 740-01 1| Svinghjulsmagnet kpl
Flywheel magneto cpl
2| 16 14 714-01 1 Téndspole
Ignition coil
3| 2580 142-01 2| Mutter M6
Nut
4| 20 06 368-12 2| Skruv M6 x 16
Screw
5] 27 71 01-160 1| Kontakt
Contact
6| 27 72 02-132 1 Isolerhylsa
Insulating sleeve
7| 27 7101-130 2| Kontakt
Contact
81 27 72 02-130 2 Isolerhylsa
Insulating sleeve
10| 16 14 745-01 1| Statorplatta
Stator plate
12| 20 62 295-11 3 Skruv M4 x 20
Screw
14} 15 17 281-01 1| Kortslutningskontakt
Killer
15| 16 14 635-01 1| Téandstiftsskydd
Spark plug protector
16 12 27 233-02 1| Tindstift Bosch 240 T2
Spark plug
17| 16 14 715-01 1| Fistplatta
Mounting plate
18| 20 62 329-12 3 Skruv M5 x 16
Screw
19] 28 16 165-01 3| Bricka 4,3x8x0,8
Washer
20| 20 62 291-11 3| Skruv M4 x 12
Screw
21116 10 768-01 1| Mutter
Nut

10 12 055-76 1,5

1-76 Correction sheet

23



®Husqvarna

Forgasare
Carburettor

24



Bild Det. nr st. Benimning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number |pcs. Description
1]16 13 415-01 1 Foérgasare kpl 34| 16 13 989-01 1| Packning
Carburettor compl Gasket
2| 16 13 128-01 1| Skyddshylsa 35| 16 13 508-01 1| Flottdrhus
Protector sleeve Float chamber
3| 16 13 126-01 2 | Skruv 36| 16 13 512-01 1 Packning
Screw Gasket
4| 16 13 125-01 1 Férgasarelock 39| 16 13 511-01 1| Bottenskruv
Carburettor cover Plug
5| 16 13 999-01 1 Packning 381 16 13 990-01 1 Fjiderbygel
Gasket Spring strop
6] 16 13 916-01 1 Stdllskruv
Tension screw
7| 16 13 908-01 1 Mutter
Nut
8] 16 13 998-01 1 Trottelfjider
Throttle spring
9| 16 13 260-01 1 Wirelds
Wire lock
10| 16 13 996-01 1 Hillare
Needle holder
11| 16 13 337-01 1 N3l
Needle
12| 16 13 339-01 1 Trottel
Throttle
13| 11 28 072-20 1| Slang /m
Hose /m
14| 16 13 971-0¢ 1 Flsdareknapp
Tickler button
151 16 13 972-01 1 Fjdder
Spring
16| 16 13 983-0t 1 Fjider
Spring
17| 16 13 982-01 1 | Reglerskruv
Regulating screw
181 16 13 986-01 1t | Stillskruv
Adjusting screw
19 | 16 13 987-01 1 Fjider
Spring
20| 16 13 974-01 1 Klamma
Clamp
21| 16 13 975-01 1 Skruv
Screw
22| 16 13 976-01 1 Mutter
Nut
23| 16 13 993-01 1 Stift
Peg
24| 16 13 417-01 1 N3l
Needle
25| 16 13 330-01 1 Fjiader
Spring
26| 16 13 215-01 Spridare
Atomizer
27| 16 13 340-01 1 N&lmunstycke 3,18
Needle jet
28| 16 13 973-01 1 Sprint
Peg
29] 16 13 216-01 1| Tomgdngsmunst. 45
Idling jet
30| 16 13 979-01 1 Blandarrér
Mixer tube
31| 16 13 502-01 1 Huvudmunstycke 195
Main jet
32| 16 13 509-01 1 | Silhylsa
Strainer sleeve
33| 16 13 991-01 1| Flottdr
Float

10 12 055-76 1,5

1-76 Correction sheet

25



®Husqvarna

Luftfilter
Air filter

12-15

26




Bild Det. nr st. Bendmning Bild Det. nr st. Benﬁr'nning
Fig. Part number  |pcs. Description Fig. Part number | pcs. Description
1| 20 62 378-11 4| Skruv Mé x 40
Screw
2| 16 13 334-01 1 Lock
Cover
3 16 13 269-01 1 Luftfilter
Airfilter
-1 1519 824-01 - Olja luftfilter 0,51
Air filter oil
4] 16 13 270-01 1{ Korg
Basket
5| 16 13 356-01 1 Luftfilterbehdllare
Air Filter holder
6| 2580 142-01 i Mutter Mé
Nut
7| 28 01 416-01 1 Bricka 6,5 x 22 x 1,5
Washer
8| 20 41 432-11 1 Pinnskruv Mé x 120
Stud
9| 15 14 590-01 3 Vibrationsdimpare
Vibration damper
10| 2582 118-14 4| Mutter M8
Nut
11| 16 13 281-01 1 Fiste
Attachment
12| 54 20 300-01 7| Nit4x 12
Rivet
13| 28 01 230-11 7 Bricka 4,4 x 10 x 0,5
Washer
15| 16 13 332-01 1 | Stinkskydd
Splash guard
16| 16 13 331-01 1 Stinkskydd
Splash guard
17 { 16 13 147-01 i Klammer
Clamp
18 | 16 13 271-01 1 Anslutning
Connection
19 | 16 13 275-01 1 Klammer
Clamp

10 12 055-96

1,5 1-76 Correction sheet

27



Printed in Sweden

Giller fr. 0. m. ram nr
Valid from frame No

ML-0001

Giller fr. 0. m. motor nr
Valid from engine No

2042-0001

Reservdelar
Spare parts
250 moto cross

() Husqgvarna

101203096 1.5 m

Sid.
Page

! ‘-\:> "a
\ Y o 4
o = 20
e E’?/’:@
\'n\u/',x 2
e
R =
24
4
j
[}
. = 26
b A
0

28



B Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Téatringar:

Sealing rings:

L = Lingd
Length

Géngdimension x ldngd (M6 x 30)
Thread dimension x length

Géngdimension (M8)
Thread dimension

Typ,inre @ x yttre@ x tjocklek | (FBB6,4x10x1)
Type,inner @ x exterior@ x thickness

Typer:
Types:

FBB = Fjiderbricka, Oppen
Spring washer open

FA = Fjiderbricka
Spring washer

LI

Lasbricka innertandad
Lock washer, inside indent

Fabrikantens beteckning  (SKF 6301)

Manufacturers description

Inre@ x yttred x tjocklek (25x42x7)
Inner@ x exteriord x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 030-96 1.5@%



B Husqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Benamning Bild Det. nr st. Benimning
Fig. Part number |pcs. Description Fig. Part number | pcs. Description
1| 29 40 405-01 2 | Kulring 35| 15 10 563-01 1 Parkeringsstdd
Ball ring Parking rest
2| 15 10 136-01 1 Styrlagerskil 36| 15 10 572-01 1 Fjider
Bearing shell Spring
3| 15 10 553-01 1 Ram 37| 28 16 300-12 1 Bricka 17 x 30 x 3
Frame Washer
4] 15 10 555-01 2 Buffert 38| 28 35 400-11 1 Saxpinne
Buffer Split pin
51 12 10 745-01 1 Lagersk3l undre 391 15 19 344-01 2 Nummerpldtsfiste
Bearing shell lower Number plate att.
6| 15 15 193-01 1 Bromslink 40| 15 19 343-01 2 | Nummerplitsfiste
Brake link Number plate att,
71 15 15 184-01 1 Bussning 41| 25 80 142-01 4 Mutter M6
Bushing Nut
81 25 80 142-01 2 Mutter M6 42| 15 19 342-01 4 Bussning
Nut Bushing
91 15 15 107-01 1 Bussning 431 28 01 416-01 4 Bricka 6,5 x 22 x 1,5
Bushing Washer
10| 15 15 108-01 1 Hylsa 44| 20 06 371-12 4 Skruv Mé x 22
Sleeve Screw
11| 20 06 374-12 Skruv M6 x 30
Screw
12| 15 15 403-01 1 Bromssting
Brake rod
13| 15 15 112-01 1 Fjider
Spring
14| 15 15 405-01 1 Gummiring
Rubber ring
15| 15 15 173-01 1 Vingmutter Mé
Wing nut
16 | 20 06 461-14 1 Skruv M8 x 50
Screw
17| 15 15 182-01 1 Bromspedal
Brake pedal,
18 | 15 15 184-01 1 Bussning
Bushing
19} 28 01 501-01 1 Bricka 8,5x 23 x 1,5
Washer
20 | 25 80 153-01 3 Mutter M8
Nut
21| 20 06 371-12 1 Skruv Mé x 22
Screw
22 | 25 09 316-114 1 Mutter M6
Nut
23| 15 10 559-01 Distans
] Distance
24| 15 10 556-01 2 Motorfastpldt
Engine clamp plate
25| 15 13 036-01 1 Fotstsd hs
Footrest right
26| 15 13 037-01 1 Fotstsd v
Footrest left
27| 20 06 459-12 2 Skruv M8 x 40
Screw
28 | 20 06 472-12 3 Skruv M8 x 105
Screw
29 | 1510 561-01 2 Motorfastpldt
Engine clamp bolt
30| 2582 118-14 5 Mutter M8
Nut
31| 20 06 477-12 1 Skruv M8 x 130
Screw
32| 20 06 477-12 1 Skruv M8 x 130
Screw
33| 20 06 371-12 1 Skruv M6 x 22
Screw
34 | 15 10 565-01 1 Fiste
Attachment
101203096 1.5 9.75 Correction sheet







Bild Det. nr st. Benamning Bild Det. nr st. Benimning
Fig. Part number  |pcs. Description Fig. Part number | pcs. Description
1] 1512 178-01 1| Framgaffel kpl, [ 34| 15 12 174-01 2| Toppskruv
Front fork compl Top screw
21 1519 601-02 3 Nummerpldt gr 35| 15 12 112-01 2 Fjider
Number plate gr Spring
3| 15 19 002-01 1| Hallare 36| 15 12 241-01 2| Oljebroms
Holder Oil brake
4{ 20 06 370-1t 2 | Skruv Mé x 16 37{ 2580 171-01 4| Mutter M10
Screw Nut
5| 1517 155-01 1] Ogla 38| 20 06 500-12 4| Skruv M10 x 45
Loop Screw
6| 28 01 416-01 2 Bricka 6,5 x 22 x 1,5 39| 15 10 570-01 2| Stsotdimpare
Washer Suspension unit
71 25 80 142-01 2 Mutter M6 40| 15 19 829-01 4 Bussning
Nut Bushing
8| 15 12 152-01 1 Mutter 42| 15 19 823-02 2 Fjiader 126 1b/in
Nut Spring
91 15 12 118-02 1 Gaffelpldt 6vre 43| 2581 170-12 2 Mutter M12 x 1
Fork plate upper Nut
10| 21 35 203-12 4| Skruv UNF 3/8 x 57 44| 15 10 560-01 1 Fistbult
Screw Att. bolt
11| 28 01 577-01 4 Bricka 10,5 x 16 x 2 45| 15 10 541-01 1 Bakgaffel
Washer Rear fork
12| 25 41 303-11 4| Mutter UNF 3/8 46| 15 10 367-01 2| Elastisk bussning
Nut Elastic bushing
13| 15 12 175-01 2 Gaffelben kpl 47| 20 24 463-01 1 Skruv M8 x 60
Fork leg compl Screw
14) 1512 177-01 1 Gaffelkrona kpl 48| 25 80 153-01 1 Mutter M8
Fork crown compl Nut
151 15 12 159-01 2 Gaffelben nedre 49| 15 10 573-01 2 Skruv
Fork leg lower Screw
16] 15 12 151-01 2 | Skraphylsa 50| 25 09 318-11 2| Mutter M8
Scratch sleeve Nut
17| 15 12 165-01 2 Avstrykare 51| 15 15 198-01 1 Kedjestyrare
Stripper Chain guide
18] 29 65 650-01 4 Tétring 37 x 47 x 7 52| 15 15 401-01 1 Bussning
Seal Bushing
19| 15 12 160-01 2 | Bricka svre 53| 15 10 254-02 1 Hylsa
Washer upper Sleeve
20| 2582 116-14 3| Mutter M6 54| 15 15 402-01 1| Rulle
Nut Roller
21| 28 16 201-01 4| Bricka 6,4x12x 1,5 55| 20 06 378-57 1| Skruv Mé x 40
Washer Screw
22| 20 06 362-11 2| Skruv M6 x 8 56| 2580 142-01 1| Mutter Mb
Screw Nut
23| 20 06 383-15 2 Skruv M6 x 65
Screw
24| 15 12 161-04 2 |  Bricka undre
. Washer lower
25| 20 24 457-42 2 Skruv M8 x 35
Screw
26| 15 12 037-01 1 | Styrlagerskil
Bearing shell
27| 15 12 036-01 1t | Styrlagerkona
Bearing cone
28| 15 12 237-01 2 Diampspindel
Damping spindle
29| 15 12 238-01 2 Té&tningshylsa
Sleeve
30| 15 12 240-01 2 Returfjider
Return spring
31| 15 1z 170-01 2 Gaffelben évre
Fork leg upper
32| 15 12 239-01 2 Ventilhus
Valve body
33| 1512 173-01 2 Propp
Plug
1012030-96 1.5 10.74




BHusqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




Bild Det. nr st. Beniamning
Fig. Part number pcs. Description
1] 15 15 243-01 1 Gashandtag
Throttle handle
2| 1513 042-01 1 Gummihandtag
Rubber handle
4| 15 15 244-01 1 Skyddshylsa
Protection sleeve
5} 15 15 220-02 i Gaswire
Throttle wire
6| 15 13 029-01 1 Bromshandtag kpl
Brake handle compl
7| 15 15 007-04 1 Bromswire
Brake wire
10| 12 13 810-01 2 Ansatsskruv
Screw
11| 22 86 595-01 2 Skruv
Screw
12| 12 13 821-01 2 Kabelspdnnskruv
Cable adjusting screw
14| 25 09 316-11 2 Mutter M6
Nut
171 16 11 999-06 1 Frikopplingswire
Declutching wire
18 | 15 15 035-01 1 Gummihandtag
Rubber handle
19| 15 13 032-01 1 Kopplingshandtag kpl
Declutching handle cpl
20| 15 13 018-01 1| Styrsting
Handlebar
21| 15 13 009-01 2 Styrhillare kpl
Handlebar ret. compl
22| 20 24 376-42 8 Skruv Mé x 35
Screw
23| 28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer
26| 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
27| 20 06 493-12 2 Skruv M10 x 25
Screw
28 | 15 14 008-02 1 Tanklock
Tank cap
29| 15 14 055-01 1 Brénsletank
Fuel tank
30 | 25 80 153-01 4 Mutter M8
Nut
31| 28 16 231-01 4 Bricka 8,4x 16 x 1,5
Washer
32| 15 14 032-01 2 Gummibussning
Rubber bushing
33| 20 06 469-11 2 Skruv M8 x 90
Screw
34 | 15 14 041-01 1 Stod
Support
351 15 14 021-01 1 Brinslekran
Fuel cock
36 | 50 10 595-10 - | Brinsleslang /m 5 x 8
Fuel hose
37| 15 14 049-01 1 Tankhillare
Tankholder
38 | 15 13 533-01 1 Sadel
Saddle
39 | 20 06 459-12 1 Skruv M8 x 40
Screw

Bild
Fig.

Det. nr
Part number

st.

pcs.

Bendmning
Description

10 12 030-96

1.5 9.75

Correction sheet




B Husqvarna

Framhjul
Front wheel

10



Bild Det. nr st. Benimning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1| 15 18 031-02 1 Framskirm 36| 12 25 258-01 1 Bult
Front mudguard Bolt
2| 20 24 390-12 2 Skruv M6 x 100 37 28 35217-01 1 Saxpinne 2 x 12
Screw Split pin
3{ 28 16 211-01 4 Bricka 6,4 x 14 % 1,5 381 12 15 194-01 1 Bygel
Washer Strop
4] 15 18 030-01 4 Gummibricka
Rubber washer
5] 2580 142-01 2 Mutter Mé
Nut
6| 15 16 144-01 1 Dicklds WM1
Tyre lock
8| 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
9| 2580 153-01 1 Mutter M8
Nut
10| 15 16 029-01 1 Filgband 21"
Rim band
11| 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12| 15 16 027-01 1 Dick 3,00 x 21"
Tyre
13| 15 16 142-01 1 Filg WM1
Rim
14| 15 16 049-12 18 Eker L=224 &
Spoke
15| 15 16 049-13 18 FEker L=241
Spoke
-} 15 16 087-01 - Ekersats
Spoke unit
16| 15 16 018-01 36 | Nippel M4
Nipple
17 | 15 16 151-01 1 Framhjul kpl exkl gummi
- Front wheel compl excl rubber|
18 | 15 16 102-02 1 Framnav kpl
Front hub compl
19| 15 16 663-01 1 Bromssksld
Brake plate
20 | 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
21| 15 16 536-01 1 Distansring
Distance ring
22| 29 31 200-38 2 Kullager SKF 6302 RS
Ball bearing
231 1516 109-01 1 Distanshylsa
Distance sleeve
25| 15 16 084-01 1 Axelmutter
Nut
26 | 15 16 082-01 1 Axel
Shaft
27 | 15 16 543-01 1 Bromsback
Brake shoe
28 | 15 16 547-01 2 Returfjider
Return spring
29 | 15 16 548-01 1 Excenter
Brake cam
30 | 20 62 360-11 1 Skruv Mé x 6
Screw
32| 15 16 667-01 1 | Bussning
Bushing
33| 15 16 668-01 1 Hivarm
Lever
34 | 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer
35| 2580 153-01 1 Mutter M8
Nut

10 12 030-96

1.5 10.74

11



B Husqvarna
Bakhjul
Rear wheel

50

21-33;39~-

—

33;39-50 "

6

12



Bild Det. nr st. Benidmning
Fig. Part number |pcs. Description
1] 15 18 138-01 1 Stiankskydd
Splash guard
2| 1518 135-01 1 Bakskirm
Rear mudguard
31 20 06 371-12 7 Skruv M6 x 22
Screw
41 2580 142-01 7 Mutter M6
Nut
5] 15 18 121-014 7 Gummibricka
Rubber washer
6| 28 16 211-01 14 Bricka 6,5 x 14 x 1,5
Washer
7| 15 18 139-01 3 Fiste
Attachment
8| 15 18 137-01 4 Fiste
Attachment
9| 15 16 509-01 1 Filgband
Rim band
10| t5 16 685-01 1 Dicklds WM3
Tyre lock
12| 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
13| 25 80 153-01 1 Mutter M8
Nut
14| 15 16 508-01 1 Innerslang 4,00 x 18
Inner tube
151 15 16 679-01 1 Dick 4,00 x 18 2ply
Tyre
16| 15 16 680-01 1 Filg WM3
Rim
“
17| 15 16 049-15 12 Eker L=191% .
Spoke !
18| 15 16 049-17 |18 | Eker L=203 7
: Spoke
191 15 16 049-14 6 Eker L=161
Spoke -
-| 15 16 620-01 - Ekersats bak
Spoke unit, rear
20| 1516 018-01 36 Ekernippel
. Spoke nipple
21| 15 16 598-01 2 Mutter
Nut
22| 15 16'556-01 2 | Distanshylsa
Distance sleeve
23| 15 16 669-01 1 Distanshylsa
Distance sleeve
24 | 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
25| 29 31 200-38 2 Kullager SKF 6302 Rs
Ball bearing
26 | 15 16 600-01 1 Navhylsa
Hub sleeve
271 15 16 670-01 1 Axel
Shaft
28 | 15 16 607-01 1 Distanshylsa
Distance sleeve
29 [ 29 95 275-01 1| Bricka15,5x25x 1
-| Washer
30 | 15 16 609-01 1 Lagerhylsa
. Bearing sleeve
31| 25 80 153-01 6 Mutter M8
Nut
32 | 28 16 231-01 6 Bricka 8,4 x 16 x 1,5
. . Washer
33| 20 06 464-12 6 Skruv M8 x 65
Screw
34| 15 16 656-01 1| Kedjekrans z=56
Sprocket

Bild Det. nr st. Bendmning
Fig. Part number pcs. Description
N| 35| 15 19 819-01 1 Bakhjul kpl exkl gummi
Rear wheel compl excl rubber
N| 36| 1519 818-01 1 Nav kpl utan kedjedrev
Hub compl
_1.37| 1516 665-01 1 Bromssksld
Brake plate
40| 15 16 605-01 1| Bussning
Sleeve
41| 20 62 360-11 1 Skruv M6 x 6
Screw
42| 15 16 667-01 1 Bussning
Bushing
43| 15 16 543-01 1 Bromsback
Brake shoe
44| 15 16 547-01 2 Fjider
Spring
45| 15 16 548-01 1 Bromsexcenter
Brake cam
46| 15 16 513-01 1 Hivarm
Lever
471 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer
48 | 25 80 153-01 1 Mutter M8
Nut
49| 12 16 549-01 1 Tatring
Seal
50 15 16 611-01 1 Tidtningshillare

Seal case

10 12 030-96

1.5 10.74

13



BHusqgvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

10-13,62

17-19 " .

14



Bild Det. nr st. Bendmning Bild Det. nr st. Benédmning
Fig. Part number | pcs. Description Fig. Part number | pcs. Description
1| 2580 153-01 4 Mutter M8 36| 16 10 894-01 1 Packning
Nut Gasket
2| 15 14 661-01 2| Bricka 37 16 10 891-01 1| Avgasstos
Washer Exhaust manifold
3| 15 14 662-01 2 Gummielement ' 38 | 20 24 370-12 4 Skruv Mé x 20
Rubber element Screw
4] 15 14 663-01 1 Hylsa .| 391 16 10 376-01 1 Kolv kpl (cyl @ 69,50)
Sleeve Piston compl
6| 20 06 460-12 1| Skruv M8 x 45 39| 16 10 376-02 - | Kolv kpl (cyl @ 69,75)
Screw Piston compl
7| 15 14 780-01 1 Fiste kpl 39| 16 10 376-03 - Kolv kpl (cyl @ 7,00)
Attachment compl Piston compl
81 28 16 231-01 5 Bricka 8,4 x 16 x 1,5 39| 16 10 376-04 - Kolv kpl (cyl ¢ 70,25)
Washer Piston compl
9| 20 06 455-11 2} Skruv M8 x 40 40| 16 10 773-01 - Vevstaksrenov. sts
Screw j Overhaul kit conn. rod
10| 28 22 058-02 1 Lisridg 41| 16 10 797-01 1 Vevaxel kpl
Cirp€lip Crankshaft compl
11| 15 14 709-01 1| Innerrsr: 42| 16 10 831-01 1 Kolvring (cyl & 69,50)
/' Internal tube Piston ring
121 15 14 711-01 1.{ Slutkon 42| 16 10 831-02 - Kolvring (cyl @ 69,75)
Final conus Piston ring
-| 15 14 713-01 1 Mineralull 421 16 10 831-03 - Kolvring (cyl @ 70, 00)
Mineral wool Piston ring
-| 15 14 750-01 1 Glasfiber 42| 16 10 831-04 - Kolvring (cyl @ 70,25)
Glass fibre Piston ring
14| 15 14 784-01 1 Avgasrdr kpl 44| 16 10 932-01 2 L8sring
Exhaust pipe compl Circlip
15| 15 14 038-01 1 Fjdder 46| 16 10 971-01 2 Distansring
Spring Distance ring
16 | 15 14 658-01 1 Link 47| 16 10 933-01 1 Nillager
Link Needle bearing
18 ] 15 14 668-01 1 Ogla 49 | 16 10 926-01 1 Nillager
Loop Needle bearing
19| 15 14 641-01 1 Gummiskydd 51| 29 00 560-01 2 Woodruffkil 3 x 16
’ Rubber protector Woodruff key
20| 15 15 112-01 2 Fjader 52| 16 10 851-0t 1 Vevaxel héger
Spring Crank shaft right
21| 16 10 374-01 1 Ventilhus kpl 54 | 16 10 632-01 1 Vevaxel vinster
. Valve housing compl Crankshaft left
22 20 24 374-55 4 | Skruv M6 x 22 55| 29 01 265-01 1 Woodruffkil
Screw Woodruff key
23| 28 88 180-01 9 Bricka FA 6,4 x 11 x 0,5 56| 16 10 921-01 1 Distansring
Washer Distance ring
24| 16 10 360-01 1 Anslutningsrér 57 | 25 46 120-14 4 Mutter M10
Connection tube Nut
25| 16 10 396-01 1 Packning 58 | 20 18 459-12 2 Skruv M8 x 40
Gasket Screw
26 | 16 10 357-01 2 Ventilhillare 59 | 15 19 813-01 1 Fiste kpl
Valve holder Attachment compl
27| 16 10 362-01 1 Packning 60 | 20 06 459-12 1 Skruv M8 x 40
Gasket Screw
28 | 22 96 285-11 8 | Skruv M4 x 6 61| 16 10 386-01 1t | Packning
N Screw Gasket
29 | 16 10 377-01 4 Ventilstsd 62| 15 14 705-01 1 Fjidder
Valve support Spring
30 | 16 10 359-01 4 Ventil
Valve
31| 16 10 356-01 1 Ventilhus
Valve housing
32 | 16 10 361-01 1 Packning
Gasket
33| 20 24 371-12 5| Skruv M6 x 22
Screw
34| 16 11 448-0t 1 Cylinderlock
Cylinder head
35| 16 10 354-01 1 Cylinder
Cylinder

10 12 030-96

1.5 10.74

15



B Husqvarna

Vevhushalva, hoger
Crankcase, right

16



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number |pcs. Description Fig. Part number  |pcs. Description
1| 16 11 464-01 1 Vevhushalvor par
Crankcase halves, pair
2| 29 32 524-21 1 Kullager SKF 3205/C3
Ball bearing
3| 16 10 810-01 1 Flins
Flange
4] 29 65 444-01 2 Tatring 25 x 35 x 6
Seal
51 12 25 358-01 1 Packning
Gasket
6| 20 62 327-11 4| Skruv M5 x {2
Screw
7| 28 88 170-01 4 Bricka FA 5,3 x 10 x 0,5
Washer
81 29 31 180-04 1 Kullager SKF 6301/C3
Ball bearing
9| 29 31 240-04 1 Kullager SKF 6204/C3
Ball bearing
10| 16 10 938-01 1 Flins
Flange
11| 16 10 791-01 1 Packning
Gasket
12 [ 12 25 360-01 1 Packning
Gasket
13| 20 63 327-02 4 | Skruv M5 x 12
Screw
14| 16 10 '774-01 1 Frikopplingsaxel
Declutching shaft
15| 29 65 175-01 1 Tatring 10 x 22 x 7
Seal
16 | 16 11 171-01 1 Hivarm
Lever
17| 2580 153-01 1 Mutter M8
Nut
18| 16 14 728-01 1 | Kabelgenomfsring
Grommet
19 | 28 16 190-01 1 Bricka 5,3 x 12 x 1
Washer
20 | 12 25 077-01 1 Stoppskruv
Stop screw
21| 20 24 385-12 8 | Skruv Mé x 75
Screw
22| 28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer
23| 29 65 259-07 1 Tdtring 15 x 26 x 6
Seal
24| 16 10 592-01 1 Magnetkdpa
Magneto cover
25| 20 62 380-11 4 | Skruv Mé x 50
Screw
26| 16 11 441-01 1 Kipa, kedjedrev
Cover, sprocket
27| 20 62 376-11 4 | Skruv M6 x 35
Screw
28 | 16 11 449-01 4 | Dragbult, cylinder
Cylinder stud
29 | 12 25 641-01 1 | Magnetplugg
Magneto plug
30 | 12 25 025-01 1 Packning
Gasket
31| 16 10 777-01 3 | Flinsbussning d=8mm
Flange sleeve
32| 16 10 776-0¢ 2 | Styrhylsa
Stearing sleeve
33| 28 38 465-01 1 Riffelpinne 6 x 55
Dowel pin
101203096 1.5 10.74 17



BHusqgvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

18



Bild Det. nr st. Benamning Bild Det. nr st. Benidmning
Fig. Part number |pcs. Description Fig. Part number | pcs. Description
1| 12 25 438-01 1 Medbringarehjul 35| 16 10 823-01 1 Packning
Driving wheel Gasket
2| 12 25 439-01 1 Fjider 36| 20 62 364-11 1 Skruv Mb x 10
Spring Screw
31 12 25 435-01¢ 1 Medbringareskiva 37| 16 11 464-01 1 Vevhushalvor par
Driving disc Crankcase halves pair
4] 12 25 437-01 1 Fjider 381 16 10 777-01 3 Flinsbussning d=8mm
Spring Flange sleeve
51 12 25 434-01 1 Kickstartaxel 39| 28 26 571-01 2 Cyl. pinne
Kick start shaft Dowel pin
6| 28 20 020-01 1 Lésring Sg A20 40 | 16 10 779-01 1 Stédbricka
Circlip Support washer
7| 12 25 436-01 1 L&sring 41| 20 62 327-1t 4 Skruv M5 x 12
Circlip Screw
8| 12 25 442-01 1 Packning 42| 16 10 792-01 1 Packning
Gasket Gasket
9| 12 25 443-01 1 Stodbricka 43| 16 11 465-04 2 Bussning
Support washer Sleeve
10| 20 26 370-44 2 Skruv M6 x 20 44| 29 31 220-57 1 Kullager SKF 6203 NR/C3
Screw Ball bearing
11| 12 25 440-01 1 Lyfthake 45 | 12 25 356-01 1 Bussning
Pawl Bushing
12| 12 25 446-01 1 Buffert 46 | 29 31 265-57 1 Kullager SKF 6205 NR/C3
Buffer Ball bearing
13| 16 10 786-01 1 Lock 47| 29 65 514-14 Tatring 28 x 52 x 7
Cap Seal
14| 12 25 621-10 1| Slang /m 4,8 x8 48| 29 32 524-21 1 Kullager SKF 6205/C3
Hose Ball bearing
15| 16 12 893-01 1 Kickstartpedal kpl 49| 50 12 782-01 1 Packing
Kick starter pedal compl Gasket
16 | 20 06 455-11 1 Skruv M8 x 30
Screw
17 | 12 25 151-01 1 Fjader £
Spring
18 | 29 30 220-05 1 Stdlkula
Steel ball
19 | 12 25 701-01 1 Kickstartpedal
Kick starter pedal
20 | 12 25 480-01 1 Distanshylsa
Distance sleeve
21| 12 25 702-01 1 Pedalgummi
Pedal rubber
22| 25 08 318-12 1 Mutter M8
Nut
23| 28 04 351-01 1 Bricka FBB 8,2
Washer
25| 20 06 457-12 1 Skruv M8 x 35
Screw
26| 16 11 486-01 1 Vevhuskipa
Transmission cover
27| 20 62 376-11 7 Skruv Mé x 35
Screw
28 | 16 12 504-01 1 Fotvixelpedal
Shift lever
29 | 16 12 813-01 1 Pedalgummi
Pedal rubber
30 | 20 24 370-12 1 Skruv Mé x 20
Screw
31| 29 65 289-07 1 | Tatring 17 x 28 x 6
Seal
32| 16 11 466-01 1 Vixelmekanism kpl
Gear links compl
33| 12 25 077-01 1 Stoppskruv
Screw
34| 28 16 190-01 1 Bricka 5,3 x 12
Washer
101203096 1.5 9.75 Correction sheet

19



B Husqvarna

Viixellida - Transmission - Koppling
Gearbox - Transmission - Clutch

75 74 73 72 -
N\ d

20



Bild Det. nr st. Bendmning
Fig. Part number |pcs. Description
1| 16 11 138-01 1 Drivhjul
Driving gear
21 16 11 101-01 1 Mutter
Nut
3| 16 11 160-01 1 Trycksting
Push rod
4] 16 11 170-01 1 Axelhylsa
Shaft sleeve
5| 16 11 166-01 1 Axiallager
Axial bearing
6 16 11 167-01 1 Axialbricka
Axial washer
71 20 85 370-02 1 Skruv TSS 6 x 20
- Screw
8| 2509 316-11 7 Mutter M6
Nut
91 16 11 150-01 1 Stodplatta
Support plate
10| 16 11 152-01 6 | Dimpelement
D:mping element
11| 16 11 151-01 6 | Distansring
Distance ring
121 16 11 148-01 1 Kugghjul
Cog wheel
13 16 11 149-014 1 | Kopplingskorg
Clutch ring
14 | 22 02 620-02 6 Skruv 6 x 16
Screw
15] 16 11 156-01 1 | Kopplingscentrum
) Clutch hub
16| 16 11 157-01 6 | Lamell m. beligg
Disc w. lining
17 | 16 11 158-01 5 Lamell
’ Disc
18| 16 11 168-01 1 Tryckskiva
Pressure plate
19| 16 11 159-01 5 Fjider
Spring
20| 16 11 169-01 5 | Distanshylsa
Distance sleeve
21| 28 16 222-01 5 Bricka 6,7 x 16 x1,5
Washer
22| 20 06 378-57 5 Skruv Mé x 40
Screw
23| 28 20 025-01 4 Spérring SgA25
Circlip
24| 16 11 155-01 2 Bricka
Washer
25| 16 11 154-01 1 Nillager
Needle bearing
26| 16 11 153-01 1 Innerring
Internal ring
27| 16 12 477-01 1 Huvudaxel z=15
Clutch shaft
28 | 16 12 404-01 1 Kugghjul 4:an z=23
Gearwheel 4th
29| 16 12 418-01 1 | Lagerhylsa
Sleeve
30| 16 12 421-01 3 Bricka
Washer
31| 16 12 405-01 1 Kugghjul 5:an, 6:an 2=25,27
Gearwheel 5th, 6th
32| 16 12 842-01 2 | Bricka '
Washer
33| 16 12 403-01 1 | Kugghjul 3:an z=21
Gearwheel 3rd

Bild Det. nr st. Benidmning

Fig. Part number  |pcs. Description

34 16 12 480-01 1 Lagerhylsa
Sleeve

35} 16 12 481-01 1 Distansring
Spacer

36| 16 12 479-01 1 Kugghjul 2:an z=18
Gearwheel 2nd

37| 16 12 897-01 1 Viaxelfsrare 3-4:an
Gearstriker

381 16 12 424-01 3 Ledrulle
Linkroller

39| 16 12 484-01 1 Axel
Shaft

40| 28 20 010-01 1| Spidrring SgA10
Circlip

41| 16 12 485-01 1 Bricka
Washer

42| 16 12 489-01 1 Spiarrarm
Ratchet arm

431 16 12 493-01 1 Distansarm
Distance arm

44 | 16 12 494-01 1 Fjider
Spring

45| 16 12 486-01 1 Kulissrulle kpl
Linkroller compl

46 | 20 24 366-42 1 Skruv M6 x 12
Screw

47 | 16 12 488-014 1 Spéarrhjul
Ratchet wheel

49| 29 95 175-01 2 Bricka 15 x 24 x 1
Washer

50| 12 25 414-01 1 Fjider
Spring

51| 16 12 455-01 1 Spidrrhylsa
Ratchet sleeve

52| 16 12 870-01 1 | Stegmatare
Stepfeeder

53| 16 12 895-01 1 Medbringarhake
Pawl

54| 16 12 591-01 1 | Vaxlingsaxel
Gearshaft

55| 16 12 869-01 1 Fjider
Spring

56 | 28 20 015-01 2 | Spdrring SgA15
Circlip

57| 16 12 843-01 1 Axel

) Shaft

58 | 16 12 848-01¢ 1 Vixelférare 2-6:an
Gearstriker

59 | 16 12 896-01 1 Vaxelforare 1-5:an
Gearstriker

60 | 16 12 482-01 1 Kugghjul start z=23
Gearwheel start

61| 12 25 713-01 1 Bussning
Sleeve

63| 16 12 406-01 1t | Kugghjul {:an z=31
Gearwheel {st

64| 16 12 415-01 1 | Lagerhylsa
Sleeve

65 | 29 95 250-01 1 Bricka 17,02 x 23 x 1
Washer

66| 16 12 409-01 1 Kugghjul 4:an z=24
Gearwheel 4th

67 16 12 470-01 1 Hjilpaxel
Sprocket shaft

68 | 16 12 410-01 1 Kugghjul 5:an z=22

Gearwheel 5th

10 12 030-96

1.5 10.74

7

21



@Husqvarna

Viixellada - Transmission - Koppling
Gearbox - Transmission - Clutch

75 74 7372 ¢
AN

22



B_ild Det. nr st. Benimning
Fig. Part number | pcs. Description
69| 16 12 411-01 1 Kugghjul 6:an z=21
Gearwheel

70| 16 12 408-01 1t | Kugghjul 3:an z=26
Gearwheel

71| 16 12 407-01 1 | Kugghjul 2:an 2=28
Gearwheel 2nd

72| 16 12 416-01 1| Lagerhylsa
Sleeve

73| 16 12 472-01 1 | Distansring
Spacer

74| 16 12 471-03 1 Kedjedrev z=12
Sprocket

75| 28 20 020-0t 1 | Spédrring SgA20
Circlip

76| 1519 016-07 1 Kedja 5/8 x 1/8" 108R
Chain

77| 15 19 017-01 1| Kedjelds 5/8 x 1/8"

Master link

Bild
Fig.

Det. nr
Part number

st.

pcs.

Bendmning
Description

101203096 1.5 10.74

23

B



BHusqvarna

Sviinghjulsmagnet
Flywheel magneto

24




-

Bild Det. nr st. Bendmning Bild Det. nr st. Benidmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1} 16 14 714-01 1 Tédndspole
Ingnition coil
2| 2580 142-01 2 Lismutter M6
Lock nut
3| 20 06 368-12 2 Skruv M6 x 16
Screw
41 27 71 011-60 1 Flatstiftshylsa
Flat pin sleeve
5| 27 72 041-32 1 Flatstiftshylsa
Flat pin sleeve
6| 27 72 021-32 1 Isolerhylsa
Insulating sleeve
71 27 72 021-03 1 Isolerhylsa
Insulating sleeve
8| 16 14 635-01¢ t Téndstiftskydd
Sparking plug protector
9| 12 27 233-02 1 Tiéndstift, Bosch W 240 T2
Sparking plug
10| 16 14 715-01 1 Fistplatta
Mounting plate
11| 20 62 329-11 3 Skruv M5 x 16
Screw
12| 16 14 713-01 t | Svanghjulsmagnet
o Flywheel magneto
13| 20 62 291-11 3 Skruv M4 x 12
Screw
14 | 28 16 165-01 3 Bricka 4,3x8 x 0,8
Washer
17| 16 10 995-01 1 Mutter
Nut

101203096 1.5 10.74

25



BHusqvarna

Forgasare
Carburettor

26



Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description
1| 16 13 336-01 1| Forgasare kpl
Carburettor compl
2| 613 128-01 1 Skyddshylsa
Protector sleeve
3| 16 13 126-01 2| Skruv
Screw
4] 16 13 125-01 1| Forgasarelock
Carburettor cover
5] 16 13 999-01 1 | Packning
Gasket
6| 16 13 916-01 1 Stdllskruv
Tension screw
7| 16 13 908-01 1 Mutter
Nut
81 16 13 998-01 1 Trottelfjider
Throttle spring
9| 16 13 260-01 1 Wirelds
: Wire lock
10| 16 13 996-01 1 Hillare
Needle holder
11| 16 13 337-01 1 N3l
Needle
12| 16 13 339-01 1 Trottel
Throttle
13| 11 28 072-20 1| Slang /m
Hose /m
14| 16 13 971-01 1 Flsdareknapp
Tickler button
15| 16 13 972-01 1 Fjader
Spring
16| 16 13 983-01 1 Fjider
Spring
17| 16 13 982-01 1 Reglerskruv
Regulating screw
181 16 13 986-01 1 Stillskruv
Adjusting screw
19| 16 13 987-01 1 Fjader
Spring
20| 16 13 974-01 1 Klamma
Clamp
21| 16 13 975-01 1 Skruv
Screw
22| 16 13 976-01 1 Mutter
‘.’ Nut
231 16 13 933-01 1| stift
Peg
24| 16 13 992-01 1 N&1
Needle
25| 16 13 330-01 1 Fjader
Spring
26| 16 13 215-01 Spridare
Atomizer
27| 16 13 338-0t 1 Nilmunstycke 3,20
Needle jet
28| 16 13 233-01 1 Bricka
Washer
29| 16 13 505-01 1 Tomgdngsmunst. 35
Idling jet
30| 16 13 979-01 1 Blandarrér
Mixer tube
31| 16 13 502-01 | Huvudmunstycke 195
Main jet
32| 16 13 509-01 1 Silhylsa
Strainer sleeve
33| 16 13 991-01 1 Flottdr
Float

Bild

Fig.

34

35

36

37

38

Det. nr st. Bendmning
Part number  |{pcs. Description
16 13 989-01 1| Packning
Gasket
16 13 508-01 1 Flottsrhus
Float chamber
16 13 512-01 i Packning
Gasket
16 13 511-01 1 Bottenskruv
Plug
16 13 990-0t 1 Fjdderbygel

Spring strop

1012 030-96 1.5 10.74

27



B Husqgvarna

Luftfilter
Air filter

28



B'ild Det. nr st. Benimning
Fig. Part number |pcs. Description
1| 20 62 378-11 4 Skruv Mé x 40
Screw
2| 16 13 334-01 1 Lock
Cover
31 16 13 269-01 1 Luftfilter
Air filter
-| 1519 824-01 - Olja, luftfilter.0.51
Air filter. oil
41 16 13 270-01 1 Korg
Basket
5| 16 13 333-01 1 Luftfilterbehillare
Air filter holder
6| 25 80 142-01 1 Mutter M6
Nut
7| 28 01 416-01 1 Bricka 6,5x 22 x 1,5
Washer
8] 20 41 432-11 1 Pinnskruv M6 x 120
* Stud
9| 16 13 147-01 1 Klammer
Clamp
10 | 16 13 271-01 1 Anslutning
Connection
11| 16 13 275-01 1 Klammer
Clamp
12| 15 14 590-01 3 Vibrationsdimpare
Vibration damper
13} 25 82 118-14 4 Mutter M8
Nut
14| 16 13 281-01 1 Fiste
Attachment
15} 20 06 453-12 1 Skruv M8 x 25
Screw

Bild
Fig.

Det. nr
Part number

st.

pcs.

Benimning
Description

101203096 1.5 10.74

29



S

Printed in

Gdller fr. 0. m. ram nr
Valid from frame No ML-16000
Giller fr. 0. m. motor nr

2053-
Valid from engine No 053-0001

Reservdelar
Spare parts
360 Automatic

B Husqvarna

10 12 058-96 A 1,5 5-76

NYA TILLBEHOR
L
NEW ACCESSORIES

Page

26

27



HHusqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tétringar:

Sealing rings:

L = Lingd
Length

Giéngdimension x
Thread dimension x

Géangdimension (M8)
Thread dimension

langd (M6 x 30)
length

Typ,inre @ x yttre @ x tjocklek (FBB6,4x10x1)
Type,inner@ x exterior@ x thickness

Typer: FBB = Fjaderbricka, 6ppen
Types: Spring washer open

FA = Fjidderbricka
Spring washer

LI = Lasbricka innertandad .
Lock washer, inside indent

Fabrikantens beteckning  (SKF 6301)

Manufacturers description

Inre@ x yttre@ x tjocklek (25 x42x7)
Inner@ x exterior@ x thickness
.. @

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 058-96 A {,55-76



BHusqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Benéimning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 15 15 173-01 1 Vingmutter M6
Wing nut 34 15 10 442-01 1 FJafier
12 15 160-01 i Fjad Spring
2 : ~ .
SJa. er 35| 1519 344-0f | 2 | Nummerpl3tfaste
pring ~
Number plate att.
-12 0
3| 2006374 ! gkr“" Mb x 3 36| 2801 416-01 | 4| Bricka 6,5x 22 x 1,5
crew
- Washer
4] 1515108-01 | 1 | Hylsa 37| 1519 342-01 | 4 | Bussning
Sleeve R
Bushing
5 15 15 {07-01 B i
t ussaing 38| 1519 343-01 | 2 | Nummerpl&tfiste
Bushing
6 6 Number plate att,
25 80 142-01 Mutt
! Nter M 39| 2580 142-01 | 4 | Mutter M6
Nut
7 15 3-0 ink
15193-01 | 1} Bromslin 40| 1519 001-01 | 2 | Nummerpldt vit
Brake link .
Number plate white
8 15 15 {12-01 1 Fjider
Spring
9 15 15 416-01 H Bromssting
Brake rod
10 | 1515 414-01 | 1 | Bussning
Bushing
i1 15 12 263-01 2 | Kulring
Ball ring
12 15 12 227-01 1 Styrlagerskil 6vre
Bearing shell upper
13 15 10 553-01 i Ram
Frame
14 28 01 634-11 2 Bricka
Washer
15 15 10 555-01 2 Buffert
Buffer
16 15 12 233-01 { Lagersk3dl undre
Bearing shell lower
17 15 15 182-01 { | Bromspedal
Brake pedal
18 15 13 051-01 1 Fotstod hoger
Footrest right
19 15 13 047-014 L Fjdder hoger
Spring right
20 25 82 118-14 7 Mutter M8
Nut
21 28 01 501{-01 1 Bricka 8,5x 23 x 1,5
Washer
22 15 15 415-01 i Bussning
Bushing
23 20 06 371-12 5 Skruv Mb6 x 22
Screw
24 2509 316-11 i Mutter Mé
Nut
25 20 06 461-14 i Skruv M8 x 50
Screw
26 15 10 576-01 2 | Motorfastpldt
Engine clamp bolt
27 20 06 472-12 4 Skruv M8 x 105
Screw
28 20 06 462-12 2 Skruv M8 x 55
Screw
29 15 13 053-01 1 Fotstdéd vinster
Footrest left
30 15 13 048-01 1 Fjider vinster
Spring left
31 20 06 455-11 1 Skruv M8 x 30
Screw
32 25 46 118-14 i Mutter M8
Nut
33 15 10 604-01 1 Parkeringsstsd
Parking rest

10 12 058-96 A 1,5 5-76




®Husqvarna

Framgaffel - Bakgaffel
Front fork - Rear fork

/—_/\——\

40, 52- 55

5851/? A ,. |
53 ‘\ rBhF
;‘ﬂ/




Bild Det. nr st. Bendmning
Fig. Part number pcs. Description
{| 1512 272-01 t | Framgaffel kpl.
Front fork compl
2 | 1519 398-01 1 Nummerpldt vit
Number plate white
3|15 19 362-014 1 Hillare
Holder
T4 1519 360-01 1 Wire guide
Wire guide
5|15 12 152-01 1 Mutter
Nut
6] 15 12 118-02 1 | Gaffelpldt svre
Fork plate upper
7|21 35203-12 4 Skruv UNF 3/8'x 57
Screw
8 12801 577-01 4 Bricka 10,5 x 16 x 2
Washer
9 | 25 41 303-11 4 | Mutter UNF 38
Nut
10 | 15 12 273-01 2 Gaffelben kpl.
Fork leg compl.
11§ 15 12 265-01 1 Gaffelkrona
Fork crown
12 1 15 12 267-01 2 Gaffelben nedre
Fork leg lower
131 15 12 151-01 2 Skraphylsa
Scratch sleeve
14 { 15 {2 165-01 2 Avstrykare
Stripper
15 | 29 65 650-01 4 Tatring 37 x 47 x 7
Seal
16 | 15 12 260-01 2 Bricka svre
Washer upper
17 | 25 82 118-14 2 Mutter M§
Nut
18 | 16 10 823-01 2 Packning
Gasket
19 | 20 62 362-11 2 Skruv Mé x 8
¢ Screw
20 | 20 06 464-12 2 Skruv M8 x 65
Screw
21 | 15 12 259-01 2 Bricka undre
- Washer lower
22 | 20 06 497-12 2 Skruv M10 x 35
Screw
23 | 15 12 234-01 1 Styrlagerskil
Bearing shell
24 | 15 12 226-014 1 | Styrlagerkona
Bearing cone
25 [ 1512 271-01 2 Diampspindel kpl.
Damping spindle compl.
26 | 15 12 258-01 2 Tadtningsbricka
Washer
27 | 15 12 170-01 2 Gaffelben dvre
Fork leg upper
28 | 15 12 269-01 2 Ventilhus
Valve body
29 | 15 12 173-01 2 Propp
Plug
30 | 15 12 174-01 2 Toppskruv
Top screw
31 | 15 12 231-01 2 Fjider
: Spring
32 | 2580 171-01 4 Mutter M10
Nut
33| 20 06 500-12 4 Skruv M10 x 45
Screw

Bild Det. nr st. Bendmning

Fig. Part number pcs. Description

34 | 15 10 583-01 2 Stétdimpare
Suspension unit

35| 15 19 829-01 4 Bussning
Bushing

36 | 15 10 579-01 2 Stétdimpare
Damper

37 | 15 19 823-01 2 | Fjader {10 1b/in
Spring

38 | 25 81 170-12 2 Mutter M12 x |
Nut

39 | 15 10 560-01 1 Fiastbult
Att. bolt

4115 10 609-01 1 Bakgaffel
Rear fork

42 | 20 24 466-44 1 Skruv M8 x 75
Screw

43|25 80 153-01 1 Mutter M8
Nut

44 | 15 10 573-01 2 Skruv
Screw

45 | 25 09 318-11 2 Mutter M8
Nut

46 | 15 15 409-01 1 Kedjestyrare
Chain guide

47 | 15 15 414-014 2 Bussning
Bushing

48 [ 15 15 413-01 2 Hylsa
Sleeve

49 | 15 15 412-01 2 Rulle

i Roller

50 | 20 06 376-12 2 Skruv Mé x 35
Screw

51 12580 142-01 3 Mutter M6
Nut

52115 10 621-01 2 Axialbricka
Washer

53129 71200-03 4 O-ring
Rubber ring

54 | 15 10 607-01 4 Nillager
Needle bearing

55115 10 608-01 2 Distans
Distance

56 | 15 19 399-01 1 Wire genomfsring
Wire guide

57 | 20 06 376-11 1 Skruv M6 x 35
Screw

58 [ 15 10 620-01 1 Kedjestoppare
Chain stopper

59 |28 16 201-01 1 Bricka 6,4 x 12 x 1,5
Washer

10 12 058-96 A

1,5 5-76




BHusqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

P4 —
2,3,46-50




N

Bild Det. nr st. Bendmning Bild Det. nr st, Bendmning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
111515 268-0t 1 Gashandtag kpl. 42 1 1513 537-01 1 Stinkskydd
Throttle handle compl. Splash guard
2 15 13 042-01 1 Gummihandtag 43| 28 01 230-11t 3 Bricka 4,4 x 10 x 0,5
Rubber handle Washer
4] 15 15 244-01 1 Skyddshylsa 44| 51 20 300-01 3 Nit 4 x12
Protection sleeve Rivet
“ 5| 15 15 275-03 1| Gaswire 45| 25 46 118-14 1 Mutter M8
Throttle wire Nut
6|15 13 029-01 1 Bromshandtag kpl. 46| 15 15 276-01 { Mellanbricka
Brake handle compl. Washer
7015 15019-01 { | Bromswire 49| 15 15 274-01 2| Skruv
Brake wire Screw
10 | 12 13 810-01 { Ansatsskruv 50 | 15 15 272-01 1 Stoppskruv
Screw Stopscrew
11122 86 595-01 1 Skruv 51} 1513 055-01 1 Handtagsskydd hoger
Screw Handle protector right
12 1 12 13 821-01 1 Kabelspinnskruv
Cable adjusting screw
1312509 316-11 { Mutter M6
Nut
17 | 15 15 306-01 1 | Frikopplingswire
Declutching wire
18 | 15 13 035-01 1 Gummihandtag
Rubber handle
19 115 15 301-01 1 Kopplingshandtag kpl.
Declutching handle compl.
20 | 15 13 018-01 1 Styrstidng
Handlebar
21 [ 15 13 009-01 2 Styrh3llare kpl.
Handlebar ret. compl. P
22 1 20 24 376-42 8 Skruv Mb6 x 35
Screw
23|28 16 201-01 8 |. Bricka 6,4 x 12 x 1,5
Washer
26 | 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
27 | 20 06 493-12 2 Skruv M10 x 25
¢.| Screw k4
28 | 16 12 813-01 1 Pedalgummi
Pedal rubber
29 | {5 15 307-01 1 Fjader
Spring
30 1 15 14 008-02 1 Tanklock
Tank cap
31 ] 15 14 053-05 1 Brinsletank
Fuel tank
32 | 2580 153-01 2 Mutter M8
Nut
33128 16 231-01 2 Bricka 8,4 x 16 x 1.5
Washer
34 | 15 14 032-01 2 Gummibussning
Rubber bushing
35| 20 06 469-11 2 Skruv M8 x 90
Screw
36 | 15 14 041-01 1 Stsd
Support
37 115 14 056-01 { Brinslekran
Fuel cock
38 | 15 14 057-01 - | Brénsleslang /m 6 x 10
Fuel hose
39 | 15 19 362-01 1 Tankhillare
I Tankholder
40 ; 15 13 533-01 1 Sadel
Saddle
41 ] 20 06 459-12 1 Skruv M8 x 40
Screw
10 12 058-96 A 1,5 5-76




B Husqvarna

Framhjul
Front wheel

™
o/
-

13-

7

1

18-33

10



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1] 20 06 382-12 4 Skruv M6 x 60 35| 28 16 222-01 4 Bricka 6,4 x 16 x 1,5
Screw Washer
2115 18 028-01 2 Stsd
Support
31 1518 041-01 1 Framskirm
Front mudguard
_ 4] 15 18 f21-01 1 Gummibricka
Rubber washer
51 25 80 142-01 4 Mutter M6
Nut
6] 15 16 144-01 1 Dicklds VM 1
Tyre lock
8| 28 16 231-01 1 Bricka 8,4 x 16 x {,5
Washer .
9| 25 80 153-01 1 Mutter M8
Nut
10§ 15 16 029-01 1 Fidlgband
Rim band
11| 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 | 15 16 124-01 1 Dack 3,00 x 21" 2 ply.
Tyre
13| 15 16 143-01 1 Filg 21"
Rim
14 | 15 16 049-05 36 Eker 1L.=227
Spoke
-1 1519 817-01 - Ekersats fram
Spoke unit front
15| 15 16 018-01 36 Nippel M4
Nipple
16| 15 16 188-01 1 Framhjul kpl. exkl. gummi
Front wheel compl.excl.rubber
17 | 15 16 187-01 1 | Framnav kpl. 9 140
Front hub compl.
18 1 15 16 165-01 1 Medbringare
Pawl
191 15 16 166-01 1 Distanshylsa
.. Distance sleeve ¢
20| 29 31 180-38 2 Kullager SKF 6301-RS1
Ball bearing
21| 15 16 164-01 H Distanshylsa
Distance sleeve
23| 15 16 048-01 1 Axelmutter
Nut
24| 1516 077-01 1 Axel
Shaft
25 15 16 193-01 2 Bromsback
Brake shoe
26| 15 16 632-01 2 Returfjider
Return spring
27 1 1516 {92-01 1 Bromsexcenter
Brake cam
28 15 16 736-01 1 Bricka
Washer
29| 15 16 191-01 1 Bromssksld
Brake plate
30 | 15 16 096-01 1 Bricka
Washer
31 15 16 173-01 1 Bromshivarm
Brake lever
32 | 28 47 202-01 1 Bricka LI 10,5 x 18
Washer
33 ] 2509 320-11 1 Mutter M10
Nut
34| 28 16 201-01 4 Bricka 6,4 x 12 x 1,5
Washer
10 12 058-96 A 1,5 5-76 11



BHusgvarna
Bakhjul
Rear wheel

39-42

50

21-33:39-

—

\

50

33;39 -

L

12



Bild Det. nr st. Benidmning Bild Det. nr st. Benémning
Fig. Part number  |pcs. Description Fig. Part number | pcs. Description
1] 15 18 143-01 1 Stdnkskydd 351 15 19 850-01 1 Bakhjul kpl exkl. gummi
Splash guard Rear wheel cpl excl rubber
2| 15 18 145-01 1 Bakskirm 36| 15 19 849-01 1 Nav kpl utan kedjedrev
Rear mudguard Hub cpl
31 20 06 371-12 7| Skruv M6 x 22 37| 15 16 665-01 1| Bromssksld
Screw Brake plate
4| 2580 142-01 7| Mutter M6 40| 15 16 605-01 1| Bussning
" Nut Sleeve
5] 15 18 121-04 7 Gummibricka 41| 20 62 360-11 1 Skruv M6 x 6
Rubber washer Screw
6| 28 16 211-01 14 Bricka 6,4 x 14 x 1,5 42! 15 16 667-01 1 Bussning
Washer Bushing
71 15 18 139-01 3 Fiste 43| 15 16 543-01 2 Bromsback
Attachment Brake shoe
81 15 18 137-01 4 Fiste 441 15 16 547-01 2 Fjader
Attchment Spring
9| 15 16 509-01 1| Filgband 45| 15 16 548-01 1| Bromsexcenter
Rim band Brake cam
10| 15 16 685-01 2 Dicklds WM3 N | 46| 15 16 723-01 1 Hivarm
Tyre lock Lever
121 28 16 231-01 2 Bricka 8,4 x 16 x 1,5 47| 28 16 241-0t 1 Bricka 8,4 x 18 x 1,5
Washer Washer
13| 2580 153-01 2 Mutter M8 48| 25 80 153-01 1 Mutter M8
Nut Nut
14| 15 16 508-01 i Innerslang 4,00 x 18 49| 12 16 549-01 1 Titring
Inner tube Seal
151 15 16 619-01 1 Dack 4,5 x 18 4ply. N | 50 15 16 727-01 1 Titningshillare
Tyre Seal case
16| 15 16 680-01 1 Fidlg "WM3
Rim
17| 15 16 049-01 12 Eker L.=189
Spoke
18 | 15 16 049-17 18 Eker L=203
* Spoke
19 | 15 16 049-14 6 Eker L=161
Spoke
-1 1516 620-01 - Ekersats bak
Spoke unit, rear .
.. ;
20| 1516 018-01 36 Ekernippel
Spoke nipple
21| 15 16 598-01 2 Mutter
Nut
22 | 15 16 556-01 2 Distanshylsa
Distance sleeve
23| 15 16 726-01 1 Distanshylsa
Distance sleeve
24 1 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
25|29 31 200-38 2 Kullager SKF 6302 Rs
Ball bearing
26 | 15 16 600-01 1 Navhylsa
Hub sleeve
27 | 15 16 728-01 1| Axel
Shaft
28 | 15 16 607-01 1 Distanshylsa
Distance sleeve
29 | 29 95 275-01 1 Bricka 15,5 x 25 x 2
Washer
30 | 15 16 725-01 1 Lagerhylsa
Bearing sleeve
31 |25 80 153-01 6 | Mutter M8
Nut
32 128 16 231-01 6 | Bricka 8,4 x 16x 1,5
Washer
33 120 06 464-12 6 | Skruv M8 x 65
Screw
34 |15 16 606-02 | Kedjekrans z=53
Sprocket
10 12 058-96 A 1,5 5-76 13



BHusqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

14



Bild Det. nr st. Bendmning Bild Det. nr st. Bendamning
Fig. Part number  |pcs. Description Fig.| Part number |pcs. Description
1 25 80 153-01 4 Mutter M8 36 20 24 371-12 5 Skruv Mé x 22
Nut Screw
2 15 14 661-01 2 Bricka 37 16 11 412-01 1 Cylinderlock
Washer Cylinder head
3 15 14 662-01 2 Gummielement 38 16 11 410-01 1 Cylinder
- Rubber element Cylinder
4 15 14 663-01 1 Hylsa 39 16 10 894-01 1 Packning
Sleeve Gasket
6 20 06 459-12 2 Skruv M8 x 40 40 16 10 891-01 1 Avgasstos
Screw Exhaust manifold
7| 2006460-12 | 1| Skruv M8 x 45 41| 2024 370-12 | 4 | Skruv Mb x 20
Screw Screw
8 28 16 231-01 3 Bricka 8,4 x 16 x 1,5 42 16 10 878-02 1 Kolvring (cyl ¢ 82,00)
Washer Piston ring
9| 1514 712-01 | 1| Faste kpl 42| 16 10 878-03 | - | Kolvring (cyl ¢ 82,50)
Attachment cpl Piston ring
10 15 14 768-01 1t | L&sring 42 16 10 878-04 - | Kolvring (cyl ¢ 83,00)
Circlip Piston ring
11 15 14 829-01 1 Lock 44 16 10 932-01 2 Lisring
Cover Circlip
12 15 14 826-01 H Innerrsr 46 16 10 992-01 2 Distansring
{ Internat tube Distance ring
13| 15 14 766-01 1 .| Gnistslickare 47| 16 10 933-01 t | Néllager
Spark arrester Needle bearing
15 15 14 834-01 1 Avgasror 49 16 10 926-01 1 Nillager
Exhaust pipe Needle bearing
16 15 19 813-01 1 | Faste kpl 51| 2900 560-01t 3 | Woodruffkil 3 x 16
Attachment compl Woodruff key
-1 1514 767-01 1 Glasull 52 ; 16 10 851-01 1 Vevaxel héger
Glass wooll Crank shaft right
18 | 1514 668-01 | 1 | Ogla 54{ 16 11 494-01 | { | Vevaxel vinster
Loop Crank shaft left
19 15 14 641-01 1 Gummiskydd 55 29 01 265-0t 1 Woodruffkil
Rubber protector Woodruff key
20 15 14 038-01 1 Fjader 56 16 10 921-01 1 Distansring
Spring Distance ring
21| 1514 658-0t1 | | Lank i 57 | 16 11 408-02 | { | Kolv kpl (cyl & 82,00)
Link Piston epl
22| 2006455-1¢ | 1 | Skruv M8 x 30 57 | 16 11 408-03 | - | Kolv kpl (cyl ¢ 82,50)
Screw Piston cpl
23 15 15 t12-01 2 Fjéder 57 16 11 408-04 - Kf)lv kpl(cyl¢83,00)
Spring Piston cpl
24 16 11 395-.01 1 | Ventilhus kpl 58 16 10 642-01 - Vevstaksrenov. sts
Valve housing cpl Overhaul kit conn. rod
25| 2024 374-55 | 4 | Skruv Mé x 30 59 | 16 11493-01 | 1 | Vevaxel kpl
Screw Crankshaft cpl
26 | 2888 180-01 | 13| Bricka FA 6,4 x 11 x 0,5 60 | 2546 120-14 | 4 | Mutter M10
Washer Nut
27 | 1511 570-01 | 1 | Anslutningsror 61 2018 459-12 | 2 | Skruv M8 x 40
Connection tube Screw
28 16 10 396-01 1t | Packning 62 16 11 556-01 2 Dimpelement
Gasket Damping element
29 | 16 10 357-01 | 2 | Ventilhillare 63| 16 11559-01 | 1 | Dimpband
Valve holder Damping belt
30 | 16 10 362-01 | 1 | Packning 64 | 16 11457-01 | { | Packning
Gasket Gasket
31 22 96 285-11 8 | Skruv M4 x 6
Screw
32 16 10 377-01 4 Ventilstsd
Valve support
33 16 10 359-0t 4 | Ventil
Valve
34 16 11 569-01 1 Ventilhus
Valve housing
35 16 10 361-01 1 | Packning
Gasket

10 12 058-96 A

1,5 5-76

15



EHusgvarna

Vevhushalva, hoger
Crankcase, right

16



B@ld Det. nr st. Benéir_nning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 25 80 142-01 2 Lismutter Mbé 34 16 10 647-01 1 Magnetkipa
Nut Magneto cover
2 28 16 201-01 10 | Bricka 6,4 x {2 35 20 62 37811 4 | Skruv Mé x 40
Washer Screw
3| 1612512-01 | { | Havarm 36 | 16 12 472-01 | 1 | Distansring
. Lever Spacer
4| 1612511-01 | t | Frikopplingsaxel 37 | 1519 375-07 | 1 | Kedja 5/8" x 1/4"(106 R)
Declutching shaft Chain
5| té612613-0t |t | Hivarm 38 | 2820020-01 | 1 | Spirring SgA 20
Lever Circlip
6 16 11 451-01 | 4 | Dragbult, cylinder 39 15 19 376-01 1 | Kedjelds 5/8" x 1/4"
Cylinder stud Master link
7 16 11 501-01 1 Packning, vevhushalva 40 16 12 471-03 1 Kedjedrev z=12
Gasket Sprocket
8 16 11 497-01 1 Vevhus kpl. 41 16 12 616-01 1 Tétning V-ring
Crankcase compl. Seal
9 16 11 516-01 1 Flinsbussning 42 16 12 615-01 1 Fjider
Flange sleeve Spring
10 16 11 502-01 { | Packning 43 12 25 621-10 { | Slang/m 4,8 x 8
Gasket Hose/m
11 16 11 626-01 1 Lock, vixellida 44 29 65 175-01 1 Tétring
Cover Seal
12 20 24 386-12 2 | Skruv Mé x 80
Screw
13 12 25 360-01 1 Packning
Gasket
14 16 10 938-01 1 Flins
Flange
15 20 63 327-11 4 Skruv M5 x {2
Screw
16 16 11 624-01 1 Kedjedrevskdpa
Cover, sprocket
17 20 24 391-12 1 Skruv M6 x 120
Screw
18 20 24 384-12 4 Skruv Mé x 70
Screw
19 20 24 372-12 .| Skruv M6 x 25 ¢
Screw
20 29 31 240-04 1 Kullager SKF 6204/C3
Ball bearing
INA NK 17/16
21 16 12 517-01 1 Nillager Diirkopp DNK 17/16
Needle bearing
22 | 2826571-01 | 2 | Cyl.pinne
Dowel pin
23 12 25 077-01 1 Stoppskruv
Screw
24 28 16 190-01 1 Bricka 5,3 x 12
Washer
25 16 10 777-01 2 | Flansbussning
Flange sleeve
26 16 14 728-01 1 Kabelgenomfsring
Grommet
27 29 32 524-21 1 Kullager SKF 3205/C3 ¢
Ball bearing
28 12 25 358-01 1 Packning
Gasket
29 16 10 810-01 1 Flins
Flange
30 28 88 170-01 4 Bricka FA 5,3x 10 x 0,5
Washer
31 20 62 327-11 4 Skruv M5 x 12
Screw
32 29 65 444-01 2 Tatring 25 x 35 x 6
Seal
33 16 11 623-01 1 | Packning N
Gasket
10 12 058-96 A 1,5 5-76 17



®Husqvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

18




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
i 12 25 702-01 1 Pedalgummi INA K {8x22x10
Pedal rubber 35 16 12 519-01 1 Nilkrans Diirkopp K 18x20x1
2| 12 25 480-01 | { Distanshylsa Needle bearing
Distance sleeve 36 20 63 368-11 2 Skruv M6 x 16
3| 1225701-010 | 1 Kickstartpedal Screw
Kick starter pedal 37 16 12 529-01 1 Stoppklack
T4 2930220-05 | { | Stdlkula Pawl
Steel ball 38 16 12 521-01 1 Axel
51 1225 151-01 | 1 Fjader Shaft
Spring 39 | 2998942-45 | 4 Skruv Mé x 12
6| 2006455-11 | 1 Skruv M8 x 30 Screw
INA K 20x24x10
Screw 40 16 12 520-01 1 Nilkrans Diirkopp K 20x24x1
7 20 06 457-12 1 Skruv M8 x 35 Needle bearing
S
crew 41 | 1612 522-01 | ¢ Mellanhjul
8 28 04 351-01 1 Bricka FBB 8,2 Support wheel
Wash
asher 42 | 1612523-01 | 1 | Bricka 30 x 20,1 x 0,5
9 25 08 318-12 i Mutter M8 Washer
Nut
" 43 | 2820 020-014 | 1 Spirring SgA 20
11 16 12 585-01 1 Kickstartpedal kpl. Circlip
Kick dal 1.
ick starter pedal comp 44 | 16 11 516-01 | 1 Flinsbussning
i2 16 10 823-01 1 Packning Flange sleeve
ket
Gaske 45 | 16 12 516-01 | 1 Axiallager NADELLA, AX816
13 20 62 364-11 1 Skruv M6 x 10 Bearing
Screw INA NK 17/16
46 16 12 517-0¢ 1 Nillager .
14 | 20 62289-12 | t | Skruv M4 x 10 Ditrkopp DNK 17/16
Screw Needle bearing
15 16 12 610-01 { Bromsklots 47 20 62 366-11 1 Skruv M6 x 12
Brake shoe Screw
16 16 12 611-01 1 Bromsaxel 48 28 01 416-01 i Bricka 6,5x 22 x 1,5
Brake shaft Washer W
17 29 65 175-01 { Titring 49 20 24 381-12 2 Skruv M6 x 55
Seal Screw
18 | 16 12 612-01 | 1 Bromshivarm 50 | 20 62 327-11 | 4 | Skruv M5 x 12
Brake lever Screw
19 | 28 16 201-01 |11 | Bricka BRB 6,4 x 12 St 1611 515-00 | 1 | Stodbricka
Washer Support washer
20| 2580 142-01 | 1 L&smutter Mb ) 52 | 16 11 503-01 | Packning
.. Locknut K Gasket
24 12 25 025-01 { Packning 53 16 10 777-01 2 Flansbussning
Gasket Flange sleeve
22| 1225 641-01 | 1| Magnetplugg 54 | 16 11 497-01 |1 | Vevhus kpl.
Magneto plug Crankcase compl.
23| 2062 382-11 | 8 Skruv M6 x 60 55 | 16 10 776-01 | Styrhylsa
Screw Stearing sleeve
24| 16 11 480-01 | 1 Transmissionskipa 56 | 29 32 524-21 | Kullager SKF 3205/C3
Transmission cover Ball bearing
25 50 11 538-03 | 1 Tanklock 57 | 29 65 549-14 1 Tatring 30 x 52 x 7
Cap Seal y
2 INA NK 17/16
26 | 50 12 782-01 | Tanl;lockspackning 58 | 1612 517-01 | 1 Nallager i kopp DNK 17/16
t
Gaske 59 | 16 11 527-01 | 1 | Styrhyisa
27 16 12 533-01 1 Medbringarhjul Stearing sleeve
Drivi heel
riving whee 60 | 29 71230-04 | 1 O-ring
28 | 16 12 534-01 | 1 Fjader O-ring
Sori
pring 61 | 16 12 530-01 | 1 Bussning
29 | 16 12 535-01 | Distanshylsa Bushing
Distance sleeve
30 28 80 485-01 i Fjddrande rérpinne 4 x 24
Spring action pin
31 16 12 536-01 1 Returfjider
i Spring
32 16 12 531-01 1 Kickaxel
Kick shaft
33 16 12 524-01 1 Bricka 27 x 18,1 x 1
Washer
34 16 12 532-01 i Kickdrev
Kick wheel

10 12 058-96 A

1,55-76

19



®Husqvarna

Viixellida - Transmission - Koppling
Gearbox - Transmission - Clutch

20



Bild Det. nr st. Bendmning Bild Det. nr st. Bendamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1] 1612 576-01 { | Hjalpaxel 37 | 2820030-02 | 1 | Spdrring
Auxilary shaft Circlip
2 16 12 579-01 2 Nillager 38 16 12 523-01 1 Bricka
Needle bearing Washer
3 16 12 546-01 2 Frihjul 39 28 20 020-01t 1 SPﬁrr.ing
- Freewheel Circlip
4| 1612578-01 | 1 | Kugghjul z = 38 40 | 16 12 574-01 | { | Kugghjul 2 = 20
Gearwheel Gearwheel
5 16 12 581-01 2 Nillager 41 16 12 575-01 1 Inkopplingsfjider
Needle bearing Spring
6 16 12 547-01 1 Frihjul 42 16 12 528-01 H Bricka
Freewheel Washer
7| 1612 580-01 | 1 | Kugghjul 2 = 41 43| 2820017-02 | 1 | Spdrring
Gearwheel Circlip
8 | 1612583-0t | 1 | Rullager 44 | 16 12 526-01 | 1 | Bricka
Roller bearing Washer
9 16 12 548-01 { Frihjul 45 16 12 525-01 i Bricka
Freewheel Washer
10 | 16 12 582-01 | 1 | Kugghjul z = 46 46 | 16 12 518-01 | 2 | Néllager
Gearwheel Needle bearing
11 | 16 12 527-01 | t | Bricka 47 | 16 12 545-01 | { | Frihjul
Washer Freewheel
12 | 16 12 584-01 | 1 | Distansring 48 |. 16 12 544-01 | 1 | Kugghjul z = 37
Distance ring Gearwheel
13 | 29 00 580-01 | 1 | Woodruffkil 49 | 1612 543-01 | t | Kopplingstrumma
Key Clutch drum
14 | 16 12 558-01 | 1 | Huvudaxel z = 12 50 | 2880 155-02 | 3 | Fjddrande rérpinne 1,5 x 14
Mainshaft Spring action pin
15 | 16 12 561-0f | 1 | Kugghjul z = 63 51 ¢ 1612 595-01 | 3 | Tapp
Gearwheel Peg
16 | 16 12 560-01 | t | Kopplingstrumma 52 | 1612 550-01 | { | Kopplingsnav
. Clutch drum Clutch hub
17 | 29 98 942-45 116 | Skruv Mé x 12 53 | 1611 101-01 | 1 | Mutter
Screw Nut
18 | 1612 554-01 | 6 | Kopplingsfjader {2 kp rod 54 | 16 12556-01 | 3 | Kopplingsfjider 41 kp
Clutchspring red Clutch spring
19 | 28 81 550-02 | %] Fjadrande rérpinne 5 x 147 55 | 16 12 551-01 | 3 | Kopplingsback
Spring action pin Clutchshoe
) 56 16 12 617-01 3 | Kopplingsback
20 16 12 555-01 2 g:gp Clutchshoe
21 28 80 200-02 9 Fjidrande rérpinne 2 x 14
Spring action pin
22 16 12 604-01 1 Axel 2:an kpl.
Shaft 2:nd compl.
24 16 12 564-01 2 | Bussning
Bushing
25 16 12 552-01 6 Kopplingsback
Clutchshoe
26 16 12 605-01 1 Axel 3:an kpl.
Shaft 3:rd compl.
28 16 12 565-01 2 | Bussning
Bushing
29 16 12 606-01 1 Kugghjul 4:an kpl. z = 31
Gearwheel 4:th compl.
31 16 12 566-01 2 Bussning
Bushing
32 16 12 554-02 3 | Kopplingsfjider 8 kp grén
Clutchspring green
33| 16 12 571-01 | { | Kugghjul z = 28
Gearwheel
34 16 12 572-01 2 Kil
Key
35 28 20 040-02 1 | Spdrring
Circlip
36 16 12 573-01 1 | Kugghjul z = 24
Gearwheel
10 12 058-96 A 1,5 5-76 21



BHusqgvarna

Sviinghjulsmagnet
Flywheel magneto

22



21| 16 10 768-01

Screw

Mutter
Nut

Lid

Bild Det. nr st. Bendamning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1| 16 14 740-01 1 Svinghjulsmagnet kpl
Flywheel magneto cpl
21 16 14 714-01 1 Tindspole
Ignition coil
3| 2580 142-01 2 Mutter M6
Nut
T 4| 20 06 368-12 2| Skruv M6 x 16
Screw
5] 27 71 01-160 1 Kontakt
Contact
6| 27 72 02-132 1 Isolerhylsa
Insulating sleeve
7| 27 71 01-130 2 Kontakt
Contact
8| 27 72 02-130 2 Isolerhylsa
Insulating sleeve
10} 16 14 745-01 1 Statorplatta
Stator plate
121 20 62 295-11 3 Skruv M4 x 20
Screw
14| 15 17 281-0t { Kortslutningskontakt
Killer
15| 16 14 635-01 1{ Téandstiftsskydd
Spark plug protector
161 12 27 233-02 1| Tindstift Bosch 240 T2
Spark plug
17| 16 14 715-01 1| Fastplatta
Mounting plate
18] 20 62 329-12 3| Skruv M5 x 16
Screw
19|28 16 165-01 3| Bricka 4,3x8x0,8
Washer
20 20 62 291-11 31 Skruv M4 x 12

10 12 058-96 A 1,5 5-76

23



B Husqvarna

Forgasare
Carburettor

1
— N
2-37,40-43

24




Bild Det. nr st. Bendmning
Fig. Part number pcs. Description
1] 16 13 445-01 1| Forgasare kpl.
Carburettor compl.
2| 16 13 128-01 1 Skyddshylsa
Protector sleeve
3] 16 13 916-01 1 Stdllskruv
- Tension screw
4| 16 13 908-01 1 Mutter
Nut
5| 16 13 126-01 2 Skruv
Screw
6| 16 13 466-01 1 Forgasarelock
Carburettor cover
7| 16 13 998-01 { Trottelfjider
Throttle spring
8| 16 13260-01 1 Wirelds
Wire lock
9| 16 13 996-01 1 Hillare
Needle holder
10| 16 13 455-01 i Trottel
Throttle
11| 16 13 449-01 t| Flsdareknapp
Tickler button
12| 16 13 451-01 1 Fjider
Spring
131 16 13 450-01 i Bricka
Washer
14| 16 13 448-20 2 Slang/m 6 x 4
Hose/m
15| 16 13 464-01 1 Gummiskydd
Rubber cap.
16| 16 13 459-01 1| Starthylsa
Start sleeve
17) 16 13 458-01 1 Fjader
Spring
181 16 13 457-01 1 Kolv
Piston
19| 16 13 465-01 ¢ | O-ring ”
Rubber ring
20f 16 13 453-01 1 Luftskruv
Air screw
21 16 13 986-01 { Stillskruv
Adjusting screw
22| 16 13 987-01 1| Fjider
Spring
23| 16 13 417-01 1 N4l
Needle
241 16 13 330-01 1 Fjdader
Spring
257 16 13 993-0¢ { Stift
Peg
26| 16 13 991-01 1 Flottsr
Float
28| 16 13 475-01 1 N&lmunstycke 3,16
Needle jet.
29| 16 13 452-01 i Blandarrsr

30| 16 13 503-0t

31| 16 13 509-01

32| 16 13 479-01

33| 16 13 989-01

Mixer tube
Huvudmunstycke 200
Main jet.

Silhylsa

Strainer sleeve
Tomgdngsmunstycke 55
Idling jet

Packning
Gasket

Bild Det. nr st. Benﬁmning
Fig.| Part number |pcs. Description
34| 16 13 508-01 1| Flottdrhus
Float chamber
35| 16 13 482-01 1 N3l
Needle
36| 16 13 999-01 1 O-ring
Rubber ring
37| 16 13 990-01 1 Fjiderbygel
Spring strop
38| 16 13 147-01 2 Klamma
Clamp
39| 16 13 420-01 1 Muff
Muff
40| 20 62 325-11 2| Skruv
Screw
41| 28 04 301-01 2 Bricka
Washer
42| 16 13 460-01 1| Choke reglage
Choke lever
43| 16 13 463-01 2 Mutter
Nut

10 12 058-96 A 1,5 5-76

25



BHusqvarna

Luftfilter
Air filter

12-15

21
5,12,13,16"

26



Bild
Fig.

20
21

22

Det. nr st. Benﬁmn@ng
Part number pcs. Description
20 62 378-11 4 Skruv M6 x 40
Screw
16 13 334-01 1 Lock
Cover
16 13 269-01 1 Luftfilter
Air filter
15 19 824-01 - Olja luftfilter 0,5 1
Air filter oil
25 80 142-01 1 Mutter M6
‘ Nut
1' 28 01 416-01 1 Bricka 6,5 x 22 x 1,5
; Washer
.20 41 432-11 1| Pinnskruv Mé x 120
Stud
15 14 590-01 3| Vibrationsdimpare
Vibration damper
25 82 118-14 4 Mutter M8
Nut
16 13 281-01 1 Fiste
Attachnient
5120 300-01 7 Nit 4 x 12
Rivet
28 01 230-11 7 Bricka 4,4 x 10 x 0,5
Washer
16 13 332-01 1 Stdnkskydd
Splash guard
16 13 331-01 1 Stinkskydd
Splash guard
16 13 147-01 1 Klammer
Clamp
16 13 271-01 ! Anslutning
Connection
16 13 275-01 1 |- Klammer
Clamp
16 13 268-01 i Luftfilter komplett
Air filter compl.
16 13 356-01 1 Luftfilterbehdlare
-1 Air filter holder
20 06 453-12 1 Skruv M8 x 25

Screw

10 12 058-96 A

1,5 5-76

Nya tillbehtr

360 Automat

New accessories 360 Automatic

Det. nr

Part number

Bendmning
Description

16 19 802-01

16 12 556-02

16 12 553-01

16 12 602-01

Packningssats

Gasket set

Kopplingsfjdder 1:an 48 kp gul
Clutchspring 1:st yellow
Kopplingsfjdder huvudaxel 17 kp
Clutchspring main-shaft

Kopplingsfjider huvudaxel 225 kp vi

Clutchspring main-shaft white

27



| r
Page

Giller fr. o. m. ram nr
Valid from frame No ML-6000

Giller fr. 0. m. motor nr 1
Valid from engine No 2055000

Reservdelar
Spare parts
360 moto cross

AR O 1

- B Husqgvarna

Printed in Sweden

10 12 054-96 1,58-75



) Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tatringar:

Sealing rings:

L = Lingd
Length

langd (M6 x 30)
length

Gingdimension x
Thread dimension x

Gingdimension (M8)
Thread dimension

Typ,inre @ x yttre@d x tjocklek (FBB 6,4 x 10x 1)
Type,inner @ x exterior@ x thickness

Typer:
Types:

FBB = Fjiderbricka, 6ppen
Spring washer open

FA = Fjéderbricka
Spring washer

LI = Lasbricka innertandad
Lock washer, inside indent

(SKF 6301)

l

Fabrikantens beteckning
Manufacturers description

Inred x yttre@d x tjocklek (25x42x7)
Inner@ x exterior® x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 054-96

1.5 8,75



@Husqvarna

Ram - Fotbromsreglage - Fotstid - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 15 12 263-01 2| Kulring 36| 15 10 563-01 1| Parkeringsstod

Ball ring Parking rest
2| 15 12 227-01 1| Styrlagerskil 37| 15 10 572-01 1 Fjider
Bearing shell Spring
3| 15 10 553-01 1 Ram 38| 28 16 300-12 1 Bricka 17 x 30 x 3
Frame Washer
4] 15 10 555-02 2| DBuffert 39| 28 35 400-11 1 Saxpinne
Buffer Split pin
5/ 15 12 233-01 1 Lagerskdl undre 40| 15 19 344-01 21 Nummerpldtfiste
Bearing shell lower Number plate att.
6| 1515 193-01 1 Bromslink 41| 15 19 943-01 2| Nummerplitfiste
Brake link Number plate att.
7| 15 15 184-01 1 Bussning 42 | 2580 142-01 4| Mutter M6
Bushing Nut
8| 2580 142-01 2 Mutter M6 43| 15 19 342-01 4| Bussning
Nut Bushing
91 1515 107-01 1 Bussning 44| 28 01 416-01 4| Bricka 6,5x22x 1,5
Bushing Washer
10| 15 15 108-01 1 Hylsa 45| 20 06 370-11 4| Skruv M6 x 20
Sleeve Screw
11 20 06 374-12 Skruv Mé x 30
Screw
12] 15 15 176-01 1| Bromssting
Brake rod
13| 1515 112-01 1 Fjider
Spring
14| 12 15 160-01 1 Fjader
Spring
15| 15 15 173-01 1 | Vingmutter M6
Wing nut
16 | 20 06 461-14 1 Skruv M8x50
Screw
17| 15 15 182-01 1 Bromspedal
Brake pedal
18 | 15 15415-01 1 Bussning
Bushing
19 1 28 01 501-01 1 Bricka 8,5x23x 1,5
Washer
20 | 25 82 118-14 Mutter M8
Nut
21| 20 06371-12 2 Skruv Méx22
Screw
22 | 25 09 316-11 1 Mutter M6
Nut
23 | 15 10 559-01 Distans
Distance
24 | 15 10 556-01 2 | Motorfistpldt
Engine clamp plate
25 |15 13 051-01 1 Fotstsd ho
Footrest right
26 | 15 13 047-01 1 | Fjider hd
Spring right
27 | 15 13 053-01 1 | Fotstod vd
Footrest left
28 |15 13 048-01 1 Fjidder vd
Spring left
29 120 06 462-12 2 Skruv M8 x 40
Screw
30 |20 06 472-12 2 Skruv M8 x 105
Screw
32 |15 10 561-01 2 | Motorfastpldt
Engine clamp bolt
33 12582 118-14 5 | Mutter M8
Nut
34 120 06 477-12 2 | Skruv M8 x 130
Screw
35 115 10 565-01 1 Fiste
Attachment
10 12 054-96 1.5 8.75




Framgaffel - Bakgaffel
Front fork - Rear fork

@Husqvarna

12—-22;25- 31




B@ld Det. nr st. Beniirpn@ng Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.{| Partnumber |pcs. Description
1|15 12 264-01 1 Framgaffel kpl. 34 | 15 10 583-01 2 | Ststdimpare
Front fork compl. Suspension unit
2 | 15 19 001-01 3 | Nummerpldt vit 351 15 19 829-01 4 | Bussning
Number plate white Bushing
3| 15 19 362-01 1 Hillare 36 | 15 10 579-01 2 | Stétdimpare
Holder Damper
4| 15 19 360-01 1 Wire guide 37 | 15 19 823-01 2 | Fjider(110 1b/in)
Wire guide Spring
5115 12 152-01 1 Mutter 38 | 25 81 170-12 2 Mutter M12 x 1
Nut Nut
6| 15 12 118-02 1 Gaffelpldt 8vre 39 | 15 10 560-01 1 Fistbult
Fork plate upper Att. bolt
7121 35203-12 4 | Skruv UNF 3/8 x 57 40 | 15 10 541-01 1 Bakgaffel
Screw Rear fork
8 128 01 577-01 4 | Bricka 10,5 x 16 x 2 41 | 15 10 593-01 2 Elastisk bussning
Washer Elastic bushing
9|25 41 303-11 4 Mutter UNF 3/8 42 | 20 24 463-01 1 Skruv M8 x 60
Nut Screw
10 | 15 12 261-01 2 Gaffelben kpl. 43 | 25 80 153-01 1 Mutter M8
Fork leg compl. Nut
11 | 15 12 265-01 1 Gaffelkrona 44 | 15 10 573-01 2 Skruv
Fork crown Screw
12 | 15 12 159-01 2 Gaffelben nedre 45 | 25 09 318-11 2 Mutter M8
Fork leg lower Nut
13 | 156 12 151-01 2 | Skraphylsa 46 | 15 15 409-01 1 Kedjestyrare
Scratch sleeve Chain guide
14 | 15 12 165-01 2 Avstrykare 47 | 15 15 414-01 2 | Bussning
Stripper Bushing
15 | 29 65 650-01 4 | Téatring 37 x47 x 7 48 [ 15 15 413-01 2 | Hylsa
Seal Sleeve
16 | 15 12 260-01 2 | Bricka 8vre 49 | 15 15 412-01 2 | Rulle
Washer upper Roller
17 | 25 82 116-14 2 Mutter M6 50 | 20 06 376-12 1 | Skruv M6 x 40
. Nut Screw
18 | 28 16 201-01 4 | Bricka 6,4x 12x 1,5 51 | 25 80 142-01 1 Mutter M6
Washer Nut
19 | 20 06 362-11 2 | Skruv M6 x 8
Screw
20 | 20 24 383-14 2 | Skruv Mbé x 65
Screw
21 | 15 12 259-01 2 | Bricka undze
. Washer lower
22 | 20 06 497-12 2 | Skruv M10 x 35
Screw
23 | 15 12 234-01 1 Styrlagersk3l
Bearing shell
24 | 15 12 226-01 1 | Styrlagerkona
Bearing cone
25 | 15 12 257-01 2 Didmpspindel
Damping spindle
26 | 15 12 258-01 2 Tédtningsbricka
Washer ;
27 | 15 12 170-01 2 Gaffelben 8vre ’
Fork leg upper
28 | 15 12 239-01 2 Ventilhus
Valve body
29 | 15 12 173-01 2 | Propp
Plug
30 | 15 12 174-01 2 Toppskruv
Top screw
31| 15 12 231-01 2 | Fjdder
Spring
32 | 25 80 171-01 4 Mutter M10
Nut
33| 20 06 500-12 4 | Skruv M0 x 45
Screw
10 12 054-96 1.5 .75




B Husqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




B@ld Det. nr st. Ben'airgm@ng Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 1515266-01 | 1 | Gummihandtag 44 | 1513 533-01 | 1 | Sadel
Rubber handle Saddle
2 15 15 258-01 1 Gashandtag 45 20 06 459-12 1t | Skruv M8 x 40
Throttle handle Screw
6 20 62 329-12 2 | skruv M5 x 16 46 15 13 537-0t 1 Stinkskydd
Screw Splash guard
7 15 15 261-91 1 Justernippel 47 28 01 230-11 3 | Bricka 4,4x 10 x 0,5
Nipple Washer
8| 1515262-01 | 1 | Skyddshylsa 48 | 5120300-01 | 3 | Nit4x {2
Protecting sleeve Rivet
9 15 15 264-01 1 Gaswire
Throttle wire
10 15 13 029-01 1 Bromshandtag kpl.
Brake handle compl.
11 15 15 016-01 1 Bromswire
Brake wire
14 12 13 810-01 2 Ansatsskruv
Screw
15 22 86 595-01 2 | Skruv
Screw
16 12 13 821-01 2 | Kabelspidnnskruv
Cable adjusting screw
18 2509 316-11 2 Mutter M6
Nut
21 16 11 999-06 1 | Frikopplingswire
Declutching wire
22 15 15 265-01 1 | Gummihandtag
Rubber handle
23 15 13 032-01 1 Kopplingshandtag kpl.
Declutching handle compl.
24 15 13 018-01 1t | Styrstdng
Handle bar
25 15 13 009-01 2 Styrhdllare kpl.
Handlebar ret. compl.
26 20 24 376-42 8 | Skruv Mé6 x 35
Screw
27 28 16 201-01 8 | Bricka 6,4 % 12 x 1,5
Washer
30 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
31 20 06 493-12 2 | Skruv M10 x 25
Screw
32 15 13 055-01 1 Handtagsskydd h&
Handle protector right
33 15 13 056-01 1 Handtagsskydd vi
Handle protector left ;
34 15 14 008-02 i Tanklock
: Tank cap
35 15 14 055-04 1 Brinsletank
Fuel tank
36 25 80 153-01 4 Mutter M8
Nut
37 28 16 231-01 4 | Bricka 8,4 x 16 x 1,5
Washer .
38 | 15 14 032-01 | 2 | Gummibussning =
Rubber bushing /
39 20 06 469-11 2 | Skruv M8 x 90
. Screw
40 15 14 041-01 1 Stsd
Support
41 15 14 056-01 1 Brinslekran
Fuel cock
42 15 14 057-01 | - | Bransleslang /m 6 x 10
Fuel hose
43 15 14 049-01 1 Tankhillare
Tankholder
10 12 054-96 1.5 .75







B@ld Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 20 06 381-12 1 Skruv M6 x 55 36 12 25 258-01 1 Bult
Screw Bolt
2 15 18 028-0t 2 Stsd 37 28 35 217-01 1 Saxpinne 2 x 12
Support Split pin
3 15 18 037-01 1 Framskirm 38 12 15 194-01 1 Bygel
Front mudguard Strop
4 15 18 039-01 1 Stddbricka
Support washer
5 25 80 142-01 4 Mutter M6
Nut
6 15 16 144-01 1 Dacklds WM1
Tyre lock
8 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
9 25 80 153-01 1 Mutter M8
Nut
10 15 16 029-01 1 Filgband 21"
Rim band
11 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 15 16 124-01 1 Dick 3,00 x 21
Tyre
13 15 16 142-01 1 Filg WML
Rim
14 15 16 049-12 |18 Eker L=224
Spoke
15 15 16 049-13 |18 Eker L=241
Spoke
- 15 16 087-01 - Ekersats
Spoke unit
16 | 1516 018-01 |36 | Nippel M4
Nipple
17 15 16 151-01 1 Framhjul kpl. exkl. gummi
Front wheel compl. excl. rubbe
18 15 16 102-02 1 Framnav kpl
Front hub compl.
19 15 16 663-01 1 Bromssksld
Brake plate
20 29 65 448-07 2 | Tatring 25 x 42 x 7
Seal
21 15 16 536-01 1 | Distansring
Distance ring
22 29 31 200-38 2 Kullager SKF 6302 RS
Ball bearing
23 15 16 109-01 %| 1 | Distanshylsa
Distance sleeve
25 15 16 084-01 H 1 Axelmutter
Nut
26 15 16 082-01 1 Axel
Shaft
27 15 16 543-01 1 Bromsback
Brake shoe
28 15 16 547-01 2 | ‘Returfjider
Return spring
29 15 16 548-01 1 Excenter
Brake cam
30 20 62 360-11 1 | Skruv M6 x 6
' Screw
32 15 16 667-01 1 | Bussning
Bushing
33 15 16 668-01 1 Hivarm
Lever
34 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer
35 25 80 153-01 1 Mutter M8
Nut

10 12 054-96 1.5

11



/'_A_‘\

0 39-42

\

—

BHusqvarna
Bakhjul
Rear wheel

-5

21-33:39

16 —33;39-50 "

12



Bild Det. nr st. Bendmning Bild Det. nr st. Benéimning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 15 18 142-01 1| Stinkskydd 35| 15 19 819-01 1| Bakhjul kpl exkl. gummi
Splash guard Rear wheel cpl excl rubber
2| 15 18 140-01 1 Bakskdrm 36| 15 19 818-01 1 Nav kpl utan kedjedrev
Rear mudguard Hub cpl
3| 20 06 371-12 7| Skruv Mb x 22 39| 15 16 665-01 1| Bromssksld
Screw Brake plate
4| 2580 142-01 7| Mutter Mb 40{ 15 16 605-01 1| Bussning
Nut Sleeve
5| 15 18 121-01 7 Gummibricka 41| 20 62 360-11 1 Skruv M6 x 6
Rubber washer Screw
6| 28 16 211-01 14 Bricka 6,5 x 22 x 1,5 42| 15 16 667-01 1 Bussning
Washer Bushing
7| 15 18 139-01 3| Fiaste 43| 15 16 543-01 1 Bromsbackar
Attachment Brake shoes
8| 15 18 137-0¢ 4 Fiste 44| 15 16 547-01 2 Fjider
Attchment Spring
9| 15 16 509-01 1| Filgband 45| 15 16 548-01 1| Bromsexcenter
Rim band Brake cam
10 15 16 685-01 1| Dicklds WM3 46| 15 16 513-01 1| Hivarm
Tyre lock Lever
12| 28 16 231-01 1 Bricka 8,4 x 16 x 1,5 47| 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer Washer
13| 25 80 153-01 1 Mutter M8 48| 25 80 153-01 1 Mutter M8
Nut Nut
14| 15 16 508-01 1 Innerslang 4,00 x 18 49| 12 16 549-01 i Tatring
Inner tube Seal
151 15 16 619-01 1| Déck 4,5 x 18 4ply 50| 15 16 611-01 1| Titningshillare
Tyre Seal case
16 | 15 16 680-01 1 Filg WM3
Rim
17| 15 16 049-15 12 Eker L=191
Spoke
18 | 15 16 049-17 18 Eker L=203
Spoke
19 | 15 16 049-14 6 Eker L=161
Spoke
-| 15 16 620-01 - Ekersats bak
Spoke unit, rear
20| 1516 018-01 36 Ekernippel
Spoke nipple
21| 15 16 598-01 2 Mutter
Nut
22 | 15 16 556-01 2 | Distanshylsa
Distance sleeve
23115 16 669-01 1 | Distanshylsa
Distance sleeve
24 | 29 65 448-07 2 Tétring 25 x 42 x 7
Seal
25|29 31 200-38 2 | Kullager SKF 6302 Rs
Ball bearing
26 | 15 16 600-01 1 Navhylsa
Hub sleeve
27 | 15 16 670-01 1 Axel
Shaft
28 | 15 16 607-01 i Distanshylsa
Distance sleeve
29 | 29 95 275-01 1 Bricka 15,5x 25 x 2
Washer
30 | 15 16 609-01 1 Lagerhylsa
Bearing sleeve
31 | 25 80 153-01 6 Mutter M8
Nut
32 | 28 16 231-01 6 Bricka 8,4 x 16 x 1,5
Washer
33 |20 06 464-12 6 | Skruv M8 x 65
Screw
34 |15 16 606-02 1 | Kedjekrans z=53
Sprocket
10 12 054-96 1.5 .75 13



@Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

o O

48-54

16

17-19 °

! \;&Q., \'\',\J\:)\ ‘

14




Valve housing

Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.]  Part number |pcs. Description
1 25 80 153-014 4 | Mutter M8 35 16 10 361-01 1 Packning
Nut Gasket
2 15 14 661-01 2 | Bricka 36 20 24 371-12 5 | Skruv Mb x 22
Washer Screw
3| 1514 662-01 | 2 | Gummielement 37| 16 11 412-0t | 1| Cylinderlock
Rubber element Cylinder head
4 15 14 663-01 1 Hylsa 38 16 11 410-01 1 Cylinder
Sleeve Cylinder
6 20 06 459-12 2 | Skruv M8 x 40 39 16 10 894-01 1| Packning
Screw Gasket
7 20 06 460-12 1 Skruv M8 x 45 40 16 10 891-01 1 Avgasstos
Screw Exhaust manifold
8 28 16 231-01 3| Bricka8,4x 16 x 1,5 44 20 24 370-12 4 | Skruv Mb x 20
Washer Screw
9 15 14 712-01 1 Fiste kpl 42 16 10 878-01 1 Kolvring (cyl @& 82,00)
Attachment cpl Piston ring
10 15 14 854-01 1 Avgasrodr 42 16 10 878-02 - Kolvring (cyl ¢ 82,50)
Exhaust pipe Piston ring
11 23 40 400-12 2 | Skruv 42 16 10 878-03 - | Kolvring (cyl ¢ 83,00)
Screw Piston ring
12 15 14 837-01 1 Innerrsr 44 16 10 932-01 2 Lésring
Internat tube Circlip
131 1514 766-01 | 1 | Gnistslickare 46| 16 10 921-01 | 2 | Distansring
Spark arrester Distance ring
14 25 46 120-14 4 | Mutter M10 47 16 10 933-01 1) Nillager
Nut Needle bearing
15| 20 18 459-12 | 2 | Skruv M8 x 40 49| 1610 926-01 | 1| N3llager
Screw  -pe Needle bearing
16 15 19 813-01 1 | Fiste kpl 51 29 00 560-01 2 | Woodruffkil 3 x 16
Attachment compl Woodruff key
- 15 14 767-01 | 1 | Glasull 52 | 1610 868-01 1| Vevaxel héger
Glass wooll Crank shaft right
18 | 15 14 668-01 | 1 | Ogla 54 | 16 11 543-01 | | | vVevaxel vdnster
Loop Crank shaft left
19 | 15 14 641-0t t | Gummiskydd 55 | 29 01265-01 1| Woodruffkil
Rubber protector Woodruff key
20 15 14 038-01 1 | Fjider 56 16 10 921-01 1 Distansring
Spring Distance ring
21 15 14 658-01 1 Link 57 16 11 408-02 ! | Kolv kpl (cyl ¢ 82,00)
Link Piston cpl
22| 2006455-11 | 1 | Skruv M8 x 30 57 | 16 11408-03 | - | Kolv kpl (eyl ¢ 82,50)
Screw Piston cpl
23 15 15 112-01 | 2 | Fjider 57 16 11 408-04 | - | Kolv kpl (cyl & 83,00)
Spring Piston cpl
24 16 10 374-01 1 | Ventilhus kpl 58 16 10 642-01 - | Vevstaksrenov. sts
Valve housing cpl Overhapl kit conn. rod
25 | 20 24 374-55 | 4 | Skruv M6 x 22 59 | 16 11 554-01 | 1 | Vevaxel kpl
Screw Crankshaft cpl
26| 2888 180-0t | 9 | Bricka FA 6,4x 11x 0,5 60 | 1610 457-01 | 1 | packningl0
Washer Gasket
27 16 10 360-01 1 | Anslutningsrér
Connection tube
28 16 10 396-01 1 | Packning
Gasket
29 16 10 357-01 2 Ventilhllare
Valve holder
30 16 10 362-01 1 | Packning
Gasket
31 22 96 285-11 8 | Skruv M4 x 6
Screw
32 16 10 377-01 4 | Ventilstsd
Valve support
33 16 10 359-01 4 | Ventil
Valve
34 16 10 356-01 1 Ventilhus

10 12 054-96 1.

.75

15



BHusqvarna

Vevhushalva, hoger
Crankcase, right

16



B'ild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1] 16 11 450-01 1| Vevhushalvor par 34 | 15 19 376-01 1| Kedjelds 5/8 x 1/4"
Crankcase halves, pair Master link
2| 29 32 524-21 1| Kullager SKF 3205/C3 35 | 15 19 375-07 1| Kedja5/8x1/4"
Ball bearing Chain
3 16 10 810-01 1 Flins 36 | 16 12 471-05 i Kedjedrev z=14
Flange Spracket
4| 29 65 444-01 2| Tiatring 25 x 35x 6 37 | 16 12 472-01 1| Distansring
Seal : Spacer
5( 12 25 358-01 1 Packning 38 | 28 20 020-01 1 Spa°,rr.ing SqA20
Gasket Circlip
6| 20 62 327-114 4 Skruv M5 x 12
Screw
71 28 88 170-01 4 Bricka FA 5,3 x 10 x 0,5
Washer
8] 29 31 180-04 1 Kullager SKF 6301/C3
Ball bearing
9| 29 3t 240-04 1 Kullager SKF 6204/C3
Ball bearing
10| 16 10 938-01 1| Flins
) Flange
11| 16 10 791-01 1| Packning
Gasket
12 12 25 360-01 1 Packning
Gasket
131 20 63 327-01 4 Skruv M5 x 12
Screw
14| 16 10 774-01 1 | Frikopplingsaxel
Declutching shaft
151 29 65 175-01 1 Téatring 10 x 22 x 7
Seal
16 | 16 11 171-01 1 Hivarm
Lever
17| 25 80 153-01 1 Mutter M8
Nut
18 | 16 14 728-01 1 | Kabelgenomfsring
Grommet
19| 28 16 190-01 1 Bricka 5,3 x 12 x 1
Washer
20| 12 25 077-01 1 Stoppskruv
Stop screw
21 20 24 385-12 8 Skruv Mé x 75
Screw
22| 28 16 201-01 8 Bricka 6,4 x 12 x {,5
Washer
23| 29 65 259-07 1 Tatring 15 x 26 x 6
Seal
24 | 16 10 592-01 i Magnetkdpa
Magneto cover
25| 20 62 380-11 4 Skruv M6 x 50
Screw
26| 16 11 441-01 1 Kipa, kedjedrev
Cover, sprocket
27 | 20 62 376-11 4 Skruv M6 x 35
Screw
28 | 16 11 451-04 4 Dragbult, cylinder
Cylinder stud
29 | 12 25 641-0¢ 1 | Magnetplugg
Magneto plug
30 | 12 25 025-01 1 Packning
Gasket
31| 16 10 777-01 3 | Flinsbussning d=8mm
Flange sleeve
32| 16 10 776-01 2 | Styrhylsa
Stearing sleeve
33| 28 38 465-01 1 Riffelpinne 6 x 55
Dowel pin

10 12 054-96 1.5 8.75



BHusqvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

i8




B.ild Det. nr st. Benimning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
1] 12 25 438-01 1 Medbringarehjul 361 20 62 364-1t 1 Skruv Mé x 10
Driving wheel Screw
21 12 25 439-01 1 Fjider 371 16 11 450-01 1 Vevhushalvor par
Spring Crankcase halves pair
3| 12 25 435-01 1 Medbringareskiva 38| 16 10 777-01 3| Fliansbussning d=8 mm
Driving disc Flange sleeve
41 12 25 437-01 1 Fjider 391 28 26 571-01 2 Cyl. pinne
Spring Dowel pin
5| 12 25 434-01 1 Kickstartaxel 40| 16 10 779-01 1 Stédbricka
Kick start shaft Support washer
6| 28 20 020-01 1 Lisring SgA20 41} 20 62 327-11 4| Skruv M5 x 12
Circlip Screw
7| 12 25-436-01 1 L&sring 42| 16 10 792-01 1 Packning
Circlip Gasket
81 12 25 442-01 1 Packning 43| 16 11 465-01 2 Bussning
Gasket Sleeve
9 12 25 443-01 1 Stédbricka 44| 29 31 220-57 1 Kullager SKF 6203 NR/C
Support washer Ball bearing
10| 20 26 370-44 2| Skruv 451 12 25 356-01 1 Bussning
Screw Bushing
11| 12 25 440-01 1 Lyfthake 46| 29 31 265-57 1 Kullager SKF 6205 NR/C3
Pawl Ball bearing
12| 12 25 446-01 1 Buffert 47| 29 65 549-01 1 Titring 30 x 52 x 7
Buffer Seal
13] 16 10 786-01 1 Lock 481 29 32 524-21 1 Kullager SKF 6205/C3
Cap Ballbearing
14| 12 25 621-10 1 Slang /m 4,8 x 8 49| 50 12 782-01 i Packning
Hose/m Gasket
15| 16 12 589-01 1 Kickstartpedal kpl 50| 16 11 474-01 1 Bussning
Kick starter pedal cpl Bushing
16| 20 06 455-11 1 Skruv M8 x 30
Screw
17| 12 25 151-01 1 Fjdder
Spring
18| 29 30 220-05 1 Stdlkula
Steel ball
19} 12 25 701-01 1 Kickstartpedal
Kick starter pedal
20| 12 25 480-01 1 Distanshylsa
Distance sleeve
21| 12 25 702-01 1 Pedalgummi
Pedal rubber
22| 2508 318-12 1 Mutter M8
Nut
23| 28 04 351-01 1 Bricka FBB 8,2
Washer
25| 20 06 457-12 1 Skruv M8 x 35
Screw
26| 16 11 486-01 1 Vevhuskdpa
Transmission cover
27| 20 62 376-11 7 Skruv M6 x 35
Screw
28| 16 12 504-01 1 | Fotvixelpedal
Shift lever
29| 16 12 813-01 1| Pedalgummi
Pedal rubber
30| 20 24 370-12 1 Skruv Mb x 20
Screw
31| 29 65 289-07 1 Tatring 17 x 28 x 6
Seal -
32| 16 11 535-01 1 Vixelmekanism kpl
Gear links cpl
33| 12 25 077-01 1 Stoppskruv
Screw
34| 28 16 190-01 1 Bricka 5,3 x 12
Washer
35| 16 10 823-01 1 | Packning
Gasket
10 12 054-96 1.5 .15 19



BHusgvarna

Viixellida - Transmission - Koppling
Gearbox - Transmission - Clutch

20




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number | pcs. Description Fig. Part number  |pcs. Description
1) 16 11 138-01 1| Drivhjul 35| 16 12 481-01 {| Distansring
Driving gear Spacer
2| 16 11 101-04 1| Mutter 36| 16 12 596-01 1| Kugghjul 2:an z=18
Nut Gear wheel 2nd
3] 16 11 160-01 1 Trycksting 37| 16 12 897-01 1 Vixelférare 3-4:an
Push rod Gear striker
4] 16 11 170-01 1| Axelhylsa 38| 16 12 424-0t 3| Ledrulle
Shaft sleeve Guide roller
5| 16 11 166-01 1| Axiallager 39| 16 12 484-01 L fxel
s . aft
Axial bearing 3
- S i SgA1l
6| 16 11 167-01 | 1| Axialbricka 40| 28 20 010-01 V| gBirnine SehAl0
P
Axial washer
41| 16 12 485-01 1 Bricka
7| 20 85 370-02 1 Skruv TSS 6 x 20 Washer
Screw
42 | 16 12 489-01 1 Spirrarm
8| 2509 316-11 7 Mutter M6 Ratchet arm
Nut 43| 16 12 493-01 1| Distansarm
9] 16 11 150-01 1| Stsdplatta Distance arm
Support plate 44| 16 12 494-01 1 Fjider
10| 16 11 152-01 6 Dimpelement Spring
Damping element 45| 16 12 486-01 1 | Kulissrulle kpl
11| 16 11 151-01 6 | Distansring Linkroller cpl
Distance ring 46 | 20 24 366-42 1 Skruv Mé x 12
12| 16 11 148-01 1| Kugghjul Serew
Cog wheel 47| 16 12 488-01 1 Spiarrhjul
R het wheel
13| 16 11 149-01 1| Kopplingskorg atchet whee
Clutch ring 49| 29 95 175-01 2 Bricka 15 x 24 x 1
Washer
141 22 02 620-02 6 Skruv FS 6 x 16 .
Screw 50| 16 12 593-01 1| Fjader
6 ‘ 6 Spring
15| 16 11 156-01 K i
! Cf&ilﬁnflf}fentrum 51] 16 12 455-01 1| Sparrhylsa
Ratchet sleeve
16| 16 11 157-01 6 L.amell n.’l..beléigg 521 16 12 870-01 . Stegmatare
Disc w. lining Stepfeeder
17 | 16 11 158-01 5 Lamell 53| 16 12 895-01 1 Medbringarhake
Disc Pawl
18 | 16 11 168-01 1 Tryckskiva’ 54| 16 12 591-01 q Vaxlingsaxel
Pressure plate Gear shaft
19 1 16 11 159-01 5 Fjider 55| 16 12 594-01 1 Fjider
Spring Spring
20| 16 11 169-01 5 Distanshylsa 56| 28 20 015-01 2 S;.)irrving SgA15
Distance sleeve Circlip
21| 28 16 222-01 5 | Bricka 6,7 x 16 x1,5 57| 16 12 843-01 1| Hxel
Washer Shaft
22 | 20 06 378-57 5 Skruv Mb x 40 58 | 16 12 848-01 1 Vixelfsrare 2-6:an
Gear striker
Screw
P 59 1 16 12 896-01 1 Vixelfsrare 1-5:an
23|28 20 025-01 4 SParrmg SgA25 Gear striker
Circlip 6 6 K hjul start z=21
0| 16 12 501-01 u jul start z=
24 | 16 11 155-01 2 | Bricka b e e atane
Washer :
61| 12 25 713-01 1 Bussning
25 | 16 11 154-01 1 Nillager Sleeve
Needle bearing 63| 16 12 406-01 1 Kugghjul {:an z=31
26 {16 11 153-01 1 | Innerring Gear wheel 1st
Internal ring 64| 16 12 415-01 t | Lagerhylsa
27 | 16 12 477-01 1 Huvudaxel z=15 Sleeve
Clutch shaft 65| 29 95 250-01 1 Bricka 17,02 x 23 x 1
28 | 16 12 404-01 t | Kugghjul 4:an z=23 Washer
Gear wheel 4th 66| 16 12 409-01 1 Kugghjul 4:an z=24
29 | 16 12 418-01 1 | Lagerhylsa Gear wheel 4th
Sleeve 67 | 16 12 470-01 1 Hjilpaxel
ket shaft
30 |16 12 421-01 3 Bricka Sproc .e o
Washer 68 | 16 12 410-01 1 | Kugghjul 5:an z=21
Gear wheel 5th
31 |16 12 405-01 1 Kugghjul 5:an, 6:an z=25,28 .
Gear wheel 5th, 6th 69 | 16 12 411-01 1| Kugghjul 6:an z=19
6 . ’ Gear wheel
2 12 - i
211 842-01 2 \],?’Vl;lcfa 70 | 16 12 408-01 1 | Kugghjul 3:an z=26
sher Gear wheel 3rd
33 | 16 12 403-01 ' | Eueghjul Sian a=2l 71| 16 12 597-01 1| Kugghjul 2:an z=28
ear wheel Sr B Gear wheel 2nd
34 {16 12 480-01 1 Lagerhylsa 72 | 16 12 416-01 ' Lagerhylsa
Sleeve Sleeve
10 12 054-96 1.5 8.75 21



B Husqgvarna

Sviinghjulsmagnet
Flywheel magneto

22



Distance ring

Bild Det. nr st. Bendamning Bild Det. nr st. Bendamning
Fig. Part number | pcs. Description Fig. Part number - |pcs. Description
1| 16 14 743-0¢ 1 Svianghjulsmagnet kpl
Flywheel magneto cpl
2| 16 14 714-01 1 Téandspole
Ignition coil
3| 2580 142-01 2 Mutter M6
Nut
4| 20 06 368-12 21 Skruv M6 x 16
Screw
5| 27 71 01-160 1 Kontakt
Contact
6| 27 72 02-132 1 Isolerhylsa
Insulating sleeve
7| 27 71 01-130 2 Kontakt
Contact
8| 27 72 02-130 2 Isolerhylsa
Insulating sleeve
10| 15 17 281-01 1 Kortslutningskontakt
Killer
13| 16 14 635-01 1 Téndstiftsskydd
: Spark plug protector
14| 12 27 233-02 1 Téandstift Bosch 240T2
Spark plug
15| 20 62 329-12 3| Skruv M4 x 16
Screw
16| 16 10 995-01 1| Mutter
Nut
17| 16 14 644-01 1| Distansring

10 12 054-96 1.

5

.75

23



~ WHusgvarna

Forgasare
Carburettor

24



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1612 419-01 1| Férgasare kpl 34| 16 13 989-01 1| Packning
Carburettor compl Gasket
2| 16 13 128-01 1 Skyddshylsa 35| 16 13 508-01 1| Flottérhus
Protector sleeve Float chamber
3| 16 13 126-01 2| Skruv 36| 16 13 512-01 t | Packning
Screw Gasket
4| 16 13 125-01 1 Férgasarelock 37| 16 13 511-01 1 Bottenskruv
Carburettor cover Plug
5| 16 13 999-01 1| Packning 381 16 13 990-01 1| Fjiderbygel
Gasket Spring strop
6| 16 13 916-01 1 Stédllskruv
Tension screw
7| 16 13 908-01 1 Mutter
Nut
8| 16 13 998-01 1 Trottelfjider
Throttle spring
9] 16 13 260-01 1 Wirelds
Wire lock
10| 16 13 996-01 1 Hillare
Needle holder
11| 16 13 337-01 1 N&i
Needle
12| 16 13 339-01 1 Trottel
Throttle
131 11 28 072-20 1| Slang /m
Hose /m
14| 16 13 971-01 1 Flsdareknapp
Tickler button
15| 16 13 972-01 1 Fjider
Spring
161 16 13 983-01 1 Fjader
Spring
17| 16 13 982-01 1 | Reglerskruv
Regulating screw
18 1 16 13 986-01 1 Stallskruv
Adjusting screw
19| 16 13 987-01 1 Fjidder
Spring
20| 16 13 974-01 1 Klamma
Clamp
21| 16 13 975-01 1 Skruv
Screw
22| 16 13 976-01 1 Mutter
Nut
23| 16 13 993-01 1| Stift
Peg
24| 16 13 417-01 1 N&l
Needle
25| 16 13 330-01 1 Fjider
Spring
26| 16 13 215-01 Spridare
Atomirer
271 16 13 354-01 1 Nalmunstycke 3,16
Needle jet
28| 16 13 973-01 1 Sprint
Peg
29| 16 13 216-01 1 Tomgingsmunst. 45
Idling jet
30| 16 13 979-01 1| Blandarrsr
Mixer tube
31| 16 13 502-01 1 Huvudmunstycke 195
Main jet
32| 16 13 509-01 1 Silhylsa
Strainer sleeve
33| 16 13 991-01 1 Flottsr
Float
10 12 054-96 1.5 .75 25



BHusqvarna

Luftfilter
Air filter

12-15

26




Bild Det. nr st. Bendmning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1| 20 62 378-11 4 Skruv M6 x 40
Screw
2| 16 13 334-01 1 Lock
Cover
3] 16 13 269-01 1 Luftfilter
Air filter
-] 15 19 824-01 - Olja luftfilter 0,51
Air filter oil
4| 16 13 270-01 1 Korg
Basket
5/ 16 13 356-01 1 Luftfilterbehillare
Air Filter holder
6! 2580 142-01 1 Mutter M6
Nut
7| 28 01 416-01 1 Bricka 6,5 x 22 x 1,5
Washer
8| 20 41 432-11 1 Pinnskruv M6 x 120
Stud
9| 15 14 590-01 3| Vibrationsdimpare
Vibration damper
10| 25 82 118-14 4 Mutter M8
Nut
11| 16 13 281-01 1 Fiste
Attachment
12| 51 20 300-01 6| Nit4 x 12
Rivet
13| 28 01 230-11 6 Bricka 4,4 x 10 x 0,5
Washer
15| 16 13 332-01 1 Stinkskydd
Splash guard
16| 16 13 331-01 1 Stidnkskydd
Splash guard
17 | 16 13 147-01 1 Klammer
Clamp
18 | 16 13 271-01 1 Anslutning
Connection
19 | 16 13 275-01 1 Klammer
Clamp

10 12 054-96 i.

5

.75

27



Printed in Sweden

Giller fr. 0. m. ram nr
Valid from frame No

ML-0001

Giller fr. o. m. motor nr
Valid from engine No

2045-0001

Reservdelar
Spare parts
360 moto cross

() Husqgvarna

1012031-96 1,5 10.74

Sid.
Page

10

7, ] p— 12

14

o g[ﬁ& . 16

18

24
4
g
:ﬁ .
' = 26
&%ifo'
28




10 12 031-96

B Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tatringar:

Sealing rings:

L. = Liangd
Length

lingd (M6 x 30)
length

Gingdimension x
Thread dimension x

Gingdimension (M8)
Thread dimension

Typ,inre @ x yttred x tjocklek (FBB 6,4x10x 1)
Type,inner @ x exterior@ x thickness

FBB = Fjidderbricka, 6ppen
Spring washer open

FA = Fjiderbricka
Spring washer

Typer:
Types:

LY = Léasbrickainnertandad
Lock washer, inside indent

Fabrikantens beteckning  (SKF 6301)“

Manufacturers description

Inre@ x yttre@d x tjocklek (25x42x7)
Inner@ x exterior@ x - thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

1,5 10.74



BHusqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Benédmning Bild Det. nr st. Benamning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 29 40 405-01 2 Kulring 34| 15 10 565-01 1 Fiste
Ball ring Attachment
2| 1510 136-01 1 Styrlagerskil 35| 15 10 563-04 1 Parkeringsstéd
Bearing shell Parking rest
3] 15 10 553-01 1| Ram 36| 15 10.572-01 1 Fjider
Frame Spring
4| 15 10 555-01 2 Buffert 37| 28 16 300-12 i Bricka 17 x 30 x 3
Buffer Washer
5| 12 10 745-01 1| Lagerskil undre 38| 28 35 400-11 1| Saxpinne
Bearing shell lower Split pin
6| 15 15 193-01 1 Bromslink 39| 15 19 344-01 2 | Nummerpldtsfiste
Brake link Number plate att.
71 15 15 184-01 1 Bussning 40| 15 19 343-01 2 Nummerpldtsfiste
Bushing Number plate att.
8! 2582 116-14 2 Mutter Mb 41| 25 80 142-01 4 | Mutter M6
Nut Nut
9| 15 15 107-01 1| Bussning 42| 15 19 342-01 4| Bussning
Bushing Bushing
10| 15 15 108-01 q Hylsa 43| 28 01 416-01 4 Bricka 6,5 x 22 x 1,5
Sleeve Washer
11| 20 06 374-12 Skruv Mé x 30 44| 20 06 371-12 4 | Skruv M6 x 22
Screw Screw
12| 15 15 403-01 1 Bromssting
Brake rod
13| 15 15 112-01 1 Fjider
Spring
14| 15 15 405-01 1 Gummiring
Rubber ring
15| 15 15 173-01 1 Vingmutter M6
Wing nut
16| 20 06 461-14 1 Skruv M8 x 50
Screw
17} 15 15 182-01 1 Bromspedal
Brake pedal
18 | 15 15 184-01 1 Bussning
Bushing
19| 28 01°501-01 1 Bricka 8,5 x 23 x 1,5
Washer
20| 2580 153-01 3 Mutter M8
Nut
21| 20 06 371-12 1 Skruv M6 x 22
Screw
22| 2509 316-11 1 Mutter M6
Nut
23| 15 10 559-01 Distans
Distance
24| 15 10 556-01 2 Motorfistpldt
Engine clamp plate
251 15 13 036-01 1 Fotstsd hd
Footrest right
26 15 13 037-01 1 Fotstod vi
Footrest left
27| 20 06 459-12 2 | Skruv M8 x 40
Screw
28| 20 06 472-12 3 | Skruv M8 x 105
Screw
29| 15 10 561-01 2 Motorfistplit
Engine clamp bolt
30| 2582 118-14 5 Mutter M8
Nut
31| 20 06 477-12 1 Skruv M8 x 130
Screw
32| 20 06 477-12 1 Skruv M8 x 130
Screw
33| 20 06 371-12 1| Skruv Mé x 22
Screw
101203196 1,5 9.75 Correction sheet




Framgaffel - Bakgaffel
Front fork - Rear fork

BHusqvarna

15-25;28-36




Bild Det. nr st. Benimning Bild Det. nr st. Benamning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1] 15 12 178-01 1 Framgaffel kpl 34 15 12 174-01 2 Toppskruv
Front fork compl Top screw
2| 15 19 001-03 3| Nummerpldt gul 351 15 12 112-01 2 Fjader
Number plate yellow Spring
3| 15 19 002-01 1 Hillare 36| 15 12 241-01 2 Oljebroms
Holder Oil brake
4| 20 06 370-11 2 Skruv Mé x 16 37| 2580 171-01 4 Mutter M10
Screw Nut
5| 15 17 155-01 1 Ogla 38 | 20 06 500-12 4 | Skruv M10 x 45
Loop Screw
6| 28 01 416-01 2 Bricka 6,5 x 22 x 1,5 39 | 15 10 570-01 2 Ststddmpare
Washer Suspension unit
71 25 80 142-01 2 Mutter M6 40| 15 19 829-01 4 Bussning
Nut Bushing
8| 1512 152-01 1 Mutter 42 { 15 19 823-02 2 Fjider 126 1b/in
Nut Spring
9| 1512 118-02 1 Gaffelpldt svre 43 | 25 81 170-12 2 Mutter M12 x 1
Fork plate upper Nut
10| 21 35 203-12 4 Skruv UNF 3/8 x 57 44 | 15 10 560-01 1 Fiastbult
Screw Att. bolt
11} 28 01 577-01 4 Bricka 10,5 x 16 x 2 45| 15 10 541-01 1 Bakgaifel
Washer Rear fork
12| 25 41 303-11 4 Mutter UNF 3/8 46 | 15 10 367-01 2 Elastisk bussning
Nut Elastic bushing
13| 15 12 175-01 2 Gaffelben kpl 47| 20 24 463-01 1 Skruv M8 x 60
Fork leg compl Screw
14| 15 12 177-01 1 Gaffelkrona kpl 48 | 25 80 153-0¢ 1 Mutter M8
Fork crown compl Nut
15| 15 12 159-01 2 Gaiffelben nedre 49| 15 10 573-0¢ 2 Skruv
Fork leg lower Screw
16| 15 12 151-01 2 Skraphylsa 50 | 25 09 318-11 2 Mutter M8
Scratch sleeve Nut
17| 15 12 165-01 2 Avstrykare 51| 15 15 198-01 1 Kedjestyrare
Stripper Chain guide
18 | 29 65 650-01 4 Tadtring 37 x 47 x 7 52 | 15 15 401-01 1 Bussning
Seal Bushing
19| 15 12 160-01 2 Bricka 6vre 53| 15 10 254-02 1 Hylsa
Washer upper Sleeve
20| 2582 116-14 - 3 Mutter Mé 54 | 15 15 402-01 1 Rulle
Nut Roller
21| 28 16 201-01 4 Bricka 6,4 x 12 x 1,5 55| 20 06 378-57 1 Skruv M6 x 40
Washer Screw
22| 20 06 362-11 2 Skruv M6 x 8 56| 25 80 142-01 1 Mutter M6
Screw Nut
23| 20 06 383-15 2 Skruv M6 x 65
Screw
24| 15 12 161-01 2 Bricka undre
Washer lower
25| 20 24 457-42 2 Skruv M8 x 35
Screw
26| 15 12 037-01 1 | Styrlagerskil
Bearing shell
27| 15 12 036-01 1 Styrlagerkona
Bearing cone
28 | 15 12 237-01 2 Diampspindel
Damping spindle
29 | 15 12 238-01 2 Tatningshylsa
Sleeve
30| 15 12 240-01 2 Returfjider
Return spring
31 1512 170-01 2 Gaffelben 6vre
Fork leg upper
32| 15 12 239-01 2 Ventilhus
Valve body
33115 12 173-01 2 Propp
Plug

10 12 031-96

1,5 10.74




BHusqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number |pcs. Description Fig. Part number  |pcs. Description
1| 15 15 243-01 1 Gashandtag
Throttle handle
21 15 13 042-01 1 Gummihandtag
Rubber handle
4| 15 15 244-01 1 Skyddshylsa
Protection sleeve
5| 15 15 220-02 1 Gaswire
Throttle wire
6| 15 13 029-0t 1 Bromshandtag kpl
Brake handle compl
7| 15 15 007-04 1 Bromswire
Brake wire
10| 12 13 810-01 2 Ansatsskruv
Screw
11| 22 86 595-01 2 | Skruv
Screw
12| 12 13 821-01 2 Kabelspinnskruv
Cable adjusting screw
14 25 09 316-11 2 Mutter M6
Nut
17| 16 11 999-06 1| Frikopplingswire
Declutching wire
18| 15 15 246-01 1 Gummihandtag
Rubber handle
19| 15 13 032-01 1 Kopplingshandtag kpl
Declutching handle compl
20| 1513 018-01 1 Styrsting
Handlebar
21| 15 13 009-01 2 | Styrhillare kpl
Handlebar ret, compl
22| 20 24 376-42 8 Skruv M6 x 35
Screw
231 28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer
26| 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
27| 20 06 493-12 2 Skruv M10 x 25
Screw
28 | 15 14 008-02 1 Tanklock
Tank cap
29| 15 14 055-02 1 Brinsletank
Fuel tank
30 | 25 80 153-01 4 Mutter M8
Nut
31| 28 16 231-01 4 Bricka 8,4 x 16 x 1,5
Washer
32 | 15 14 032-01 2 Gummibussning
Rubber bushing
33| 20 06 469-11 2 | Skruv M8 x 90
Screw
34 | 15 14 041-01 1 Stod
Support
351 15 14 021-01 1 Brinslekran
Fuel cock
36 | 50 10 595-10 - Brinsleslang /m 5 x 8
Fuel hose
37| 15 14 049-01 1 Tankhillare
Tankholder
38 | 15 13 533-01 1 Sadel
Saddle
39 | 20 06 459-12 1 Skruv M8 x 40
Screw

10 12 031-96

1,5 9.75

Correction sheet




BHusqvarna
Framhjul
Front wheel

10



Bild Det. nr st. Bendmning
Fig. Part number pcs. Description
11 15 18 031-02 1 Framskirm
Front mudguard
2| 20 24 390-12 2 Skruv Mé x 100
Screw
3| 28 16 211-01 4 Bricka 6,4 x 14 x 1,5
Washer
4, 1518 030-01 4 Gummibricka
Rubber washer
5| 25 80 142-01 2 Mutter M6b
Nut
6| 1516 144-01 1 Dickl8s WM1
Tyre lock
81 28 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer
91 2580 153-01 1 Mutter M8
Nut
10| 15 16 029-01 1 Filgband 21"
Rim band
11| 1516 028-01 1 Innerslang 3,00 x 21"
Inner tube
12| 1516 027-01 1 Dick 3,00 x 21"
Tyre
13| 15 16 142-01 1 Filg WML
Rim
14 | 15 16 049-12 18 Eker 1L=224
Spoke
15| 15 16 049-13 18 Eker L=241
Spoke
-] 15 16 087-01 - Ekersats
Spoke unit
16 15 16 018-01 36 Nippel M4
Nipple
17| 15 16 151-0t 1 Framhjul kpl exkl gummi
Front wheel compl excl rubber
18| 15 16 102-02 1 Framnav kpl
Front hub compl
19| 15 16 663-01 1 Bromssksld
Brake plate
201 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
21| 1516 536-01 1 Distansring
Distance ring
22| 29 31 200-38 2 Kullager SKF 6302 RS
Ball bearing
23] 15 16 109-01 1 Distanshylsa
Distance sleeve
25| 15 16 084-01 i Axelmutter
Nut
26| 15 16 082-01 1 Axel
Shaft
27| 15 16 543-01 1 Bromsback
Brake shoe
28| 15 16 547-01 2 Returfjdder
Return spring
29| 15 16 548-01 1 Excenter
Brake cam
30| 20 62 360-11 1 Skruv M6 x 6
Screw
32| 15 16 667-01 1 Bussning
Bushing
33| 15 16 668-01 1 Hivarm
Lever
34| 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer
351 25 80 153-01 1 Mutter M8
Nut

Bild
Fig.

36
37

38

Det. nr
Part number

st.

pes.

12 25 258-01

28 35 217-01

12 15 194-01

Bendmning
Description
Bult
Bolt
Saxpinne 2 x 12
Split pin
Bygel
Strop

10 12 031-96

1,5 10.74

11



BHusgvarna
Bakhjul
Rear wheel

37
50 ‘39-42"

21-33;39

\

-50

16 —33;39

12



Bild Det. nr st. Benidmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number |pcs. Description
1| 15 18 138-01 1 Stinkskydd 351 15 19 819-01 1 Bakhjul kpl exkl gummi
Splash guard Rear wheel compl excl. rubber
2| 1518 135-01 1 Bakskdrm 36 | 15 19 818-01 1 Nav kpl utan kedjedrev
Rear mudguard Hub compl
3| 20 06 371-12 7 Skruv M6 x 22 37 | 15 16 665-01 1 Bromsskosld
Screw Brake plate
4| 2580 142-01 7 | Mutter Mé 40 | 15 16 605-01¢ 1 | Bussning
Nut Sleeve
5115 18 121-01 7 Gummibricka 41 | 20 62 360-11 1 Skruv M6 x 6
Rubber washer Screw
6| 28 16 211-01 14 Bricka 6,5 x 22 x 1,5 42 | 15 16 667-01 1 Bussning
Washer Bushing
71 15 18 139-01 3 Fiste 431 15 16 543-01 1 Bromsback
Attachment Brake shoe
8| 15 18 -137-01 4 Fiste 44 | 15 16 547-01 2 Fjider
Attachment Spring
91 1516 509-01 1 Filgband 45| 15 16 548-01 1 Bromsexcenter
Rim band Brake cam
10| 15 16 685-01 1 Dicklds WM3 461 15 16 513-01 1 Hivarm
Tyre lock Lever
12 | 28 16 231-01 1 Bricka 8,4 x 16 x 1,5 47 | 28 16 241-04 ! Bricka 8,4 x 18 x {,5
Washer Washer
13 ] 2580 153-01 1 Mutter M8 48 | 25 80 153-01 1 Mutter M8
Nut Nut
14 | 15 16 508-01 1 | Innerslang 4,00 x 18 49 | 12 16 549-01 1| Tatring
Inner tube Seal
15| 15 16 619-01 1 Dick 4,50 x 18 4ply 50 | 15 16 61101 1 Tétningshillare
Tyre Seal case
16| 15 16 680-01 1 Fidlg WM3
Rim
17 | 15 16 049-15 12 Eker L=191
Spoke
18 | 15 16 049-17 18 Eker 1.=203
Spoke :
19 | 15 16 049-14 6 Eker L=161
Spoke
-| 15 16 620-01 - Ekersats bak
Spoke unit, rear
20 | 15 16 018-01 36 Ekernippel
Spoke nipple
21| 15 16 598-01 2 Mutter
Nut
22 1 15 16 556-01 2 Distanshylsa
Distance sleeve
23| 15 16 669-01 1 Distanshylsa
Distance sleeve
24 | 29 65 448-07 2 Tétring 25 x 42 x 7
Seal
25129 31 200-38 2 Kullager SKF 6302 Rs
Ball bearing
26 | 15 16 600-01 1 Navhylsa
Hub sleeve
27 | 15 16 670-01 1 Axel
Shaft
28 | 15 16 607-01 1 Distanshylsa
Distance sleeve
29 | 29 95 275-01 1 Bricka 15,5x25x 1
Washer
30 | 15 16 609-01 1 Lagerhylsa
Bearing sleeve
31} 2580 153-01 6 Mutter M8
Nut
32 | 28 16 231-0t 6 Bricka 8,4 x 16 x 1,5
Washer
33 | 20 06 464-12 6 Skruv M8 x 65
Screw
34 | 15 16 653-01 1 Kedjekrans z=48
Sprocket

10 12 031-96

1,5 10.74

13



B Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

14

"0-13.62°

14



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number | pcs. Description
1| 2580 153-01 4 Mutter M8 351 16 11 410-01 1 Cylinder
Nut Cylinder
21 15 14 661-01 2 Bricka 36 | 16 10 894-0t1 1 Packning
Washer Gasket
3| 15 14 662-01 2 Gummielement 37| 16 10 891-01 1 Avgasstos
Rubber element Exhaust manifold
41 15 14 663-01 1 Hylsa 38 | 20 24 370-12 4 Skruv M6 x 20
Sleeve Screw
6| 20 06 460-12 2 Skruv M8 x 45 39 | 16 11 408-02 1 Kolv kpl (cy! ¢ 82,00)
Screw Piston compl
71 15 14 780-01 1 Fidste kpl 39 | 16 11 408-03 - Kolv kpl (cyl @ 82,50)
Attachment compl Piston compl
8| 28 16 231-01 5 Bricka 8,4 x 16 x 1,5 39 | 16 t1 408-04 - Kolv kpl {cyl ¢ 83,00)
’ Washer Piston compl
9| 20 06 455-11 2 Skruv M8 x 30 40 | 16 10 642-01 - Vevstaksrenov. sts
Screw Overhaul kit conn. rod
10| 28 22 058-02 1 Lisring 41 | 16 11 407-01 1 Vevaxel kpl
Circlip Crankshaft compl
11| 15 14 709-0¢ 1 Innerrdér 42 | 16 10 878-02 1 Kolvring (cyl @ 82,00)
Internal tube Piston ring
12| 15 14 711-01 1 Slutkon 42 | 16 10 878-03 - Kolvring (cyl ¢ 82,50)
Final conus Piston ring
- | 15 14 713-01 1 Mineralull 42 1 16 10 878-04 - Kolvring (cyl @ 83,00)
Mineral wool Piston ring
-1 15 14 750-01 1 Glasfiber 44 | 16 10 932-01 2 Lisring
Glass fibre Circlip
14 | 15 14 784-01 1 Avgasrdr kpl 46 | 16 10 992-01 2 Distansring
Exhaust pipe compl Distance ring
15| 15 14 038-01 1 Fjider 47 | 16 10 933-01 1 Nillager
Spring Needle bearing
16 | 15 14 658-01 1 Link 49 | 16 10 926-01 1 Nillager
Link Needle bearing
18 | 15 14 668-01 1 Ogla 51 | 29 00 560-01 2 Woodruffkil 3 x 16
Loop Woodruff key
19 | 15 14 641-01 1 Gummiskydd 52 | 16 10 868-01 1 Vevaxel hoger
Rubber protector Crank shaft right
204 1515 112-01 2 Fjdader 54 | 16 10 632-01 1 Vevaxel vinster
Spring ; Crank shaft left
21 | 16 10 374-01 1 Ventilhus kpl 55 29 01 265-01 1 Woodruffkil
Valve housing compl Woodruff key
22 | 20 24 374-55 4 Skruv M6 x 22 56 | 16 10 921-01 1 Distansring
Screw Distance ring
23| 28 88 180-01 9 Bricka FA 6,4 x 11 x 0,5 57 | 25 46 120-14 4 Mutter M10
Washer Nut
24 | 16 10 360-01 1 Anslutningsrér 58 | 20 18 459-12 2 Skruv M8 x 40
Connection tube Screw
25 | 16 10 396-01 1 Packning 59 | 15 19 813-01 1 Faste kpl
Gasket Attachement compl
26 | 16 10 357-01 2 Ventilh8llare 60 | 20 06 459-12 1 Skruv M8 x 40
Valve holder Screw
27 | 16 10 362-01 1 Packning 61| 16 11 457-01 1 Packning
Gasket Gasket
28 | 22 96 285-11 8 Skruv M4 x 6 62 | 15 14 705-01 1 Fjdder
Screw Spring
29 | 16 10 377-01 4 Ventilstsd
Valve support
30 | 16 10 359-01 4 Ventil
Valve
31 | 16 10 356-01 1 Ventilhus
Valve housing
32 | 16 10 361-01 1 Packning
Gasket
33 | 20 24 371-12 5 Skruv M6 x 22
Screw
34 |16 11 412-01 1 Cylinderlock
Cylinder head
101203196 1,5 9.75 Correction sheet

15,



B Husqvarna

Vevhushalva, hoger
Crankcase, right

5

26

16



Bild
Fig.

10
11

12

14
15

16

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

33

Det. nr st. Bendmning Bild Det. nr st. Benémning
Part number  |pcs. Description Fig. Part number pcs. Description

16 11 450-01 1 Vevhushalvor par
Crankcase halves, pair

29 32 524-21 1 Kullager SKF 3205/C3
Ball bearing

16 10 810-01 1 Flidns
Flange

29 65 444-01 2 Tatring 25 x 35 x 6
Seal

12 25 358-01 1 Packning
Gasket

20 62 327-11 4 Skruv M5 x 12
Screw

28 88 170-01 4 Bricka A 5,3 x 10 x 0,5
Washer

29 31 180-04 1 Kullager SKF 6301/C3
Ball bearing

29 31 240-04 1 Kullager SKF 6204/C3
Ball bearing

16 10 938-01 1 Flins
Flange

16 10 791-01 1 Packning
Gasket

12 25 360-01 1 | Packning
Gasket

20 63 327-01 4 Skruv M5 x 12
Screw

16 10 774-01 1 Frikopplingsaxel
Declutching shaft

29 65 175-01 1 Tatring 10 x 22 x 7
Seal

16 11 171-01 1 Hivarm
Lever

25 80 153-01 1 Mutter M8
Nut

16 14 728-01 1 Kabelgenomfsring
Grommet

28 16 190-01 1 Bricka 5,3 x 12 x 1
Washer

12 25 077-01 1 Stoppskruv
Stop screw

20 24 38512 8 Skruv Mé x 75
Screw

28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer

29 65 259-07 1 Tétring 15 x 26 x
Seal :

16 10 592-01 1 Magnetkdpa
Magneto cover

20 62 380-11 4 Skruv M6 x 50
Screw

16 11 441-01 1 Kipa, kedjedrev
Cover, sprocket

20 62 376-11 4 Skruv M6 x 35
Screw

16 11 451-01 4 Dragbult, cylinder
Cylinder stud

12 25 641-01 1 Magnetplugg
Magneto plug

12 25 025-01 1 Packning
Gasket

16 10 777-01 3 Fliansbussning d=8mm
Flange sleeve

16 10 776-01 2 Styrhylsa
Stearing sleeve

28 38 465-01 1 Riffelpinne 6 x 55

Dowel pin

1012 031-96

1,5 10.74

17



BHusqgvarna

Vexhushalva, vinster - Kickstart
Crankcase, left - Kick-starter

18



Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description
1] 12 25 438-01 1 Medbringarehjul

Driving wheel
2| 12 25 439-01 1 Fjdder
Spring
3| 12 25 435-01 1 Medbringareskiva
Driving disc
4| 12 25 437-01 1 Fjider
Spring
5] 12 25 434-01 1 Kickstartaxel
Kick start shaft
6| 28 20 020-01 1 L3sring SgA20
Circlip
7| 12 25 436-01 1 L3sring
Circlip
8 | 12 25 442-01 1 Packning
Gasket
9| 12 25 443-01 1 Stodbricka
Support washer
10 | 20 26 370-44 2 Skruv M6 x 20
Screw
11| 12 25 440-01 1 Lyfthake
Pawl
12 | 12 25 446-01 1 Buffert
Buffer
13| 16 10 786-01 1 Lock
Cap
14 | 12 25 621-10 1 Slang /m 4,8 x 8
Hose /m
15 | 16 12 893-01 1 Kickstartpedal kpl
Kick starter pedal compl
16 | 20 06 455-11 1 Skruv M8 x 30
Screw
17 | 12 25 151-01 1 Fjader
Spring
18 | 29 30 220-05 1 Stilkula
Steel ball
19 | 12 25 701-01 1 Kickstartpedal
Kick starter pedal
20 | 12 25 480-01 1 Distanshylsa
Distance sleeve
21 | 12 25 702-01 1 Pedalgummi
Pedal rubber
22 | 25 08 318-12 1 Mutter M8
Nut
23 | 28 04 351-01 1 Bricka FBB 8,2
Washer
25 | 20 06 457-12 i Skruv M8 x 35
Screw
26 | 16 11 486-01 1 Vevhuskipa
Transmission cover
27 | 20 62 376-11 7 Skruv Mb6 x 35
Screw
28 | 16 12 504-01 1 Fotvixelpedal
Shift lever
29 | 16 12 813-01 1 Pedalgummi
Pedal rubber
30 | 20 24 370-12 1 Skruv Mé x 20
Screw
31 | 29 65 289-07 1 Tiétring 17 x 28 x 6
Seal
32 | 16 11 466-01 1 Vixelmekanism kpl
Gear links compl
33 | 12 25 077-01 1 Stoppskruv
Screw
34 128 16 190-01 1 Bricka 5,3 x 12
Washer

Bild Det. nr st. Bendmning
Fig. Part number |pcs. Description
35| 16 10 823-01 1 Packning
Gasket
36 | 20 62 364-11 1 | Skruv Mé6 x 10
Screw
37 | 16 11 450-01 1 | Vevhushalvor par
Crankcase halves pair
38| 16 10 777-01 3 Fliansbussning d=8mm
Flange sleeve
39 | 28 26 571-01 2 Cyl. pinne
Dowel pin
40 | 16 10 779-01 1 Stodbricka
Support washer
41| 20 62 327-11 4 | Skruv M5 x 12
Screw
42 | 16 10 792-01 1 Packning
Gasket
43| 16 11 465-01 2 | Bussning
Sleeve
44| 29 31 220-57 i Kullager SKF 6203 NR/C3
Ball bearing
45| 12 25 356-01 1 | Bussning
Bushing
46 | 29 31 265-57 1 Kullager SKF 6205 NR/C3
Ball bearing
47| 29 65 514-14 1 Tatring 28 x 52 x 7
Seal
48 | 29 32 524-21 1 Kullager SKF 6205/C3
Ball bearing
49| 50 12 782-01 i Packning
Gasket

1012 031-96

1,5 9.75

Correction sheet

19



B Husqvarna

Vixelldda - Transmission - Koppling
Gearbox - Transmission - Clutch

20




Bild Det. nr st. Bendmning
Fig. Part number | pcs. Description
11 16 11 138-01 1 Drivhjul
Driving gear
2| 16 11 101-01 1 Mutter
Nut
3| 16 11 160-01 1 Trycksting
Push rod
4| 16 11 170-01 1 Axelhylsa
Shaft sleeve
51 16 11 166-01 1| Axiallager
Axial bearing
6| 16 11 167-04 1 Axialbricka
Axial washer
71 2085 370-02 1 Skruv TSS 6 x 20
Screw
8| 2509 316-11 7 Mutter M6
Nut
9| 16 11 150-01 1 Stédplatta
Support plate
10| 16 11 152-0t 6 | Dimpelement
Damping element
11] 16 11 151-01 6 Distansring
Distance ring
12 | 16 11 148-01 1 Kugghjul
Cog wheel
13| 16 11 149-01 1 Kopplingskorg
Clutch ring
14 | 22 02 620-02 6 Skruv 6 x 16
Screw
15| 16 11 156-01 1 | Kopplingscentrum
Clutch hub
16 | 16 11 157-01 6 | Lamell m. beligg
Disc w. lining
17 | 16 11 158-01 5 Lamell
Disc
18 | 16 11 168-01 1 Tryckskiva
Pressure plate
19| 16 11 159-01 5 Fjader
Spring
20 | 16 11 169-01 5 | Distanshylsa
Distance sleeve
21| 28 16 222-01 5 Bricka 6,7 x 16 x1,5
Washer
22 | 20 06 378-57 5 | Skruv M6 x 40
Screw
23| 28 20 025-01 4 | Spdrring SgA 25
Circlip
24 | 16 11 155-01 2 Bricka
Washer
251 16 11 154-01 1 Nillager
Needle bearing
26 [ 16 11 153-01 1 | Innerring
Internal ring
27 | 16 12 477-01 1 Huvudaxel z=15
Clutch shaft
28 | 16 12 404-01 1 Kugghjul 4:an z=23
Gearwheel 4th
29 | 16 12 418-01 1 | Lagerhylsa
Sleeve
30 | 16 12 421-01 3 Bricka
Washer
31 | 16 12 405-01 1 | Kugghjul 5:an, 6:an z=25,27
Gearwheel 5th, 6th
32 | 16 12 842-0t¢ 2 Bricka
Washer
33 | 16 12 403-01 1 Kugghjul 3:an z=21

Gearwheel 3rd

Bild Det. nr st. Bendmning

Fig. Part number  |pcs. Description

34| 16 12 480-01 1 Lagerhylsa
Sleeve

35| 16 12 481-01 1 Distansring
Spacer

36| 16 12 479-01 1 | Kugghjul 2:an 2z=18

N Gearwheel 2nd

37| 16 12 897-01 1 Vixelforare 3-4:an
Gearstriker

38| 16 12 424-01 3 Ledrulle
Linkroller

39 | 16 12 484-01 1 Axel
Shaft

40 | 28 20 010-01 1| Sparring SgA 10
Circlip

41| 16 12 485-01 i Bricka
Washer

42 | 16 12 489-01 1 Spiarrarm
Ratchet arm

43| 16 12 493-01 1 Distansarm
Distance arm

44 | 16 12 494-01 1 Fjader
Spring

45 | 16 12 486-01 1 Kulissrulle kpl
Linkroller compl

46 | 20 24 366-42 1 Skruv M6 x 12
Screw

471 16 12 488-01 1 Sparrhjul
Ratchet wheel

49 | 29 95 175-01 2 Bricka 15x24x 1
Washer

50 | 12 25 414-01 1 Fjader
Spring

51 | 16 12 455-01 1 Spdrrhylsa
Ratchet sleeve

52 | 16 12 870-01 1 | Stegmatare
Step feeder

53116 12 895-01 1 Medbringarhake
Pawl

54 | 16 12 591-01 1 Vixlingsaxel
Gearshaft

55 | 16 12 869-01 1 Fjader
Spring

56 | 28 20 015-01 2 | Spdrring SgA 15
Circlip

57 | 16 12 843-01 1 Axel
Shaft

58 | 16 12 848-01 1 Vixelforare 2-6:an
Gearstriker

59 | 16 12 896-01 1 Vixelférare 1-5:an
Gearstriker

60 | 16 12 482-01 1 Kugghjul start z=23
Gearwheel start

61|12 25 713-01 1 | Bussning
Sleeve

63 | 16 12 406-01 1 | Kugghjul 1:an 2z=31
Gearwheel 1st

64 | 16 12 415-01 1 Lagerhylsa
Sleeve

65 | 29 95 250-01 1 Bricka 17,02 x 23 x 1
Washer

66 | 16 12 409-01 1 | Kugghjul 4:an z=24
Gearwheel 4th

67 | 16 12 470-01 1 Hjidlpaxel
Sprocket shaft

68 | 16 12 410-01 1 Kugghjul 5:an z=22

Gearwheel 5th

10 12 031-96

1,5 10.74

21



BHusqvarna

Viixellida - Transmission - Koppling
Gearbox - Transmission - Clutch

69 68 3023
Vv \ \

TS

4342 44 41 40

39 oy
NP
S Sy

1
N

22



Master link

Bild Det. nr st. Benédmning Bild Det. nr st. Bendmning
Fig. Part number |pcs. Description Fig. Part number  |pcs. Description
69| 16 12 411-0t 1| Kugghjul 6:an z=21
Gearwheel
70| 16 12 408-01 1 Kugghjul 3:an z=26
Gearwheel 3rd
71| 16 12 407-01 1 Kugghjul 2:an z=28
Gearwheel 2nd
72| 16 12 416-01 1 | Lagerhylsa
Sleeve
73| 16 12 472-01 1 Distansring
Spacer
741 16 12 471-03 1 Kedjedrev z=12
Sprocket
75 28 20 020-01 1 Sparring SgA 20
Circlip
76| 15 19 016-02 1| Kedja 5/8 x 1/8" 104R
Chain
77| 15 19 017-01 1| Kedjelds 5/8 x 1/8"

1012031-96 1,5 10.74

23



BHusqvarna

Sviinghjulsmagnet
Flywheel magneto

. 24



Bild Det. nr st. Bendmning Biid Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 16 10 995-01 1 Mutter
Nut
2116 14 678-01 1 Distansring
Distance ring
3|16 14 733-01 1 | Svidnghjulsmagnet .
’ Flywheel magneto o
4| 16 14 709-01 1 | Svinghjul A
Flywheel b
5| 16 14 736-01 1 Ankarplatta kompl S
- Armature plate compl &)
6| 16 14 694-01 1 Tdndspole primir
Ignition coil primary
7| 20 62 333-11 2 Skruv M5 x 25
Screw
8| 28 47 171-01 2 Bricka LI, 5,3x 10 x 0,6
Washer
9| 20 62 287-11 1 Skruv M4 x 8
Screw
10 | 28 47 160-12 1 Bricka 4,3 x 8 x 0,5
Washer
11| 28 16 165-01 1| Bricka4,3x8x0,8
Washer
12 | 28 16 137-01 1 Bricka 3,2 x 6 x 0,5
Washer
131 28 47 140-01 2 Bricka LI, 3,2 x 6 x 0,4
Washer
14 |122 00 171-01 1 Skruv M3 x 5
Screw
15| 16 14 686-01 1 Kontaktsats
) Contact set
16 | 20 62 287-11 1 Skruv M4 x 8
Screw
17 | 28 47 160-12 1 Bricka 4,3 x.8 x 0,8
Washer
18 | 16 14 685-01 1 | Kondensator 4‘)’5’
Capacitor ’
19 | 20 62 327-11 3 Skruv M5 x 12
Screw
20 | 28 01 290-01 3 Bricka 5x 11 x 1
Washer
22 | 16 14 688-01 1 Kabelgenomféring
Grommet
23| 16 14 687-01 1 Smorjfilt
Lubr, felt
24 | 16 14 699-01 1 Excenter
Excenter
25 | 25 80 142-01 2 Mutter M6
Nut
26 | 20 06 368-12 2 Skruv M6 x 16
Screw
27 | 16 14 734-01 1 Téndspole
Ignition coil
28 [ 16 14 635-01 1 Tandstiftsskydd
Spark plug protector
29 | 12 27 233-01 1 Tandstift Bosch 240T2
Spark plug
30 | 27 7202-102 1 Isoleringshylsa
Grommet
31 | 27 7103-132 1 Kontakt
Contact

10 12 031-96

1,5 10.74

25



B Husqgvarna

Forgasare
Carburettor

26



Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description
11613 336-0t 1 | Forgasare kpl
Carburettor compl
2| 16 13 128-01 1 Skyddshylsa
Protector sleeve
3|16 13 126-01 2 Skruv
Screw
4|16 13 125-01 1 Forgasarelock
Carburettor cover
51 16 13 999-01 1 Packning
Gasket
6|16 13 916-01 1 Stallskruv
Tension screw
7|16 13 908-01 1 Mutter
Nut
8116 13 998-01 1 Trottelfjider
Throttle spring
9| 16 13 260-01 1 Wirelds
Wire lock
10 | 16 13 996-01 1 Hillare
Needle holder
11 ] 16 13 337-01 1 N3l
Needle
12 | 16 13 339-01 1 Trottel
Throttle
13 ] 11 28 072-20 1 Slang /m
Hose /m
14 | 16 13 971-01 1 Flsdareknapp
Tickler button
15| 16 13 972-01 1 Fjider
Spring
16 | 16 13 983-0¢ 1 Fjider
Spring
17 | 16 13 982-01 1 Reglerskruv
Regulating screw
18 | 16 13 986-01 1 Stillskruv
Adjusting screw
19| 16 13 987-01 1 Fjiader
Spring
20 | 16 13 974-01 1 Klamma
Clamp
21| 16 13 975-01 1 Skruv
Screw
221 16 13 976-01 1 Mutter
Nut
23| 16 13 933-01 1 Stift
Peg
24 | 16 13 992-01 N3l
Needle
25| 16 13 330-01 1 Fjider
Spring
26 | 16 13 215-01 1 Spridare
Atomizer
27 | 16 13 338-01 1 N&lmunstycke 3,20
Needle jet
28 | 16 13 233-01 1 Bricka
Washer
29 | 16 13 505-01 1 Tomg8ngsmunst. 35
Idling jet
30 | 16 13 979-01 1 Blandarrér
Mixer tube
31| 16 13 502-01 1 Huvudmunstycke 195
Main jet
32| 16 13 509-01 1| Silhylsa
. Strainer sleeve
33| 16 13 991-01 1 Flottsr
Float

Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description
34| 16 13 989-01 1 Packning
Gasket
35| 16 13 508-01 1 Flottérhus
Float chamber
36| 16 13 512-01 1 Packning
Gasket
37116 13 511-0t 1 Bottenskruv
Plug
381 16 13 990-01 1 | Fjidderbygel

Spring strop

1012 031-96 1,5 10.74

27



BHusqvarna

Luftfilter
Air filter

28



Bild

10

11

13
14

15

Fig.

Det. nr st. Bendmning Bild Det. nr st. Benédmning
Part number pcs. Description Fig. Part number pcs. Description

20 62 378-11 4 | Skruv Mé x 40
Screw

16 13 334-01 t Lock
Cover

16 13 269-01 1 Luftfilter
Air filter

15 19 824-01 - Olja,luftfilter, 0,51
Air filter o0il 0,51

16 13 270-01 1| Korg
Basket

16 13 333-01 1 Luftfilterbehdllare
Air filter holder

25 80 142-01 1 Mutter M6
Nut

28 01 416-01 1 Bricka 6,5 x 22 x 1,5
Washer

20 41 432-11 1 Pinnskruv M6 x 120
Stud

16 13 147-01 1 Klammer
Clamp

16 13 271-01 1 | Anslutning
Connection

16 13 275-01 1 Klammer
Clamp

15 14 590-01 3 Vibrationsddmpare
Vibration damper

2582 118-14 4 Mutter M8
Nut

16 13 281-01 1 Fiste
Attachment

20 06 453-12 1 Skruv M8 x 25
Screw

10 12 031-96

1,5 10.74

29



Printed in Sweden

Giller fr. 0. m. ram nr
Valid from frame No ML-16000

Gdller fr. 0. m. motor nr ]
Valid from engine No 2053-0001

Reservdelar

Spare parts
- 360 Automatic

" ® Husgvarna

Sid.
Page

10 12 058-96 A 1,5 5-76

| NYA TILLBEHOR

NEW ACCESSORIES

26

- 27



W Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Titringar:

Sealing rings:

L = Lingd
Length

Gaéngdimension x
Thread dimension x

langd (M6 x 30)
length

Gingdimension (M8)
Thread dimension

Typ,inre@ x yttre@ x tjocklek (FBB 6,4 x10x 1)
Type,inner@ x exterior@ x thickness

Typer: FBB = Fjiderbricka, 6ppen

Types: Spring washer open
FA = Fjiderbricka
Spring washer
LI = Laésbricka innertandad
Lock washer, inside indent
Fabrikantens beteckning  (SKF 6301)
Manufacturers description
Inre@ x yttre@ x tjocklek (25x42x7)

Inner@ x exterior@ x thickness

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 058-96 A 1,5 5-76



BHusqvarna

Ram - Fotbromsreglage - Fotstid - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




12 15 12 227-01 1

13 15 10 553-01 1

14 28 01 634-11 2

15 15 10 555-01 2

16 15 12 233-01 1

17 15 15 182-01 1

18 15 13 051-01 1

19 15 13 047-01 1

20 2582 118-14 7

21 28 01 501-01 1

22 15 15 415-01 1

23 20 06 371-12 5

24 25 09 316-1t 1

25 20 06 461-14 1

26 15 10 576-01 2

27 20 06 472-12 4

28 20 06 462-12 2

29 15 13 053-01 1

30 15 13 048-01 1

31 20 06 455-11 1

32 25 46 118-14 1

33 15 10 604-01 1

Styrlagersk3l svre
Bearing shell upper

Ram
Frame
Bricka
Washer

Buffert
Buffer

Lagersk3il undre
Bearing shell lower

Bromspedal
Brake pedal
Fotstod hoger
Footrest right
Fjider hoger
Spring right
Mutter M8
Nut

Bricka 8,5x 23 x 1,5
Washer

Bussning

Bushing

Skruv M6 x 22
Screw

Mutter M6
Nut

Skruv M8 x 50
Screw

Motorfistplit
Engine clamp bolt
Skruv M8 x 105
Screw

Skruv M8 x 55
Screw

Fotstdd vinster
Footrest left

Fjdder vinster
Spring left
Skruv M8 x 30
Screw

Mutter M8

Nut

Parkeringsstsd
Parking rest

B@ld Det. or st. Benﬁrpn@ng Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
1 15 15 173-01 1 Vingmutter M6
Wing mut 34| 1510 442-01 | 1| Fjader
2 12 15 160-01 1 Fjad Spring
Socin 35| 1519 344-01 | 2 | Nummerplitfiste
pring
3| 2006374-12 | 1 | Sk 6% 30 Number plate at.
- M
Seran X 36| 2801416-01 | 4 | Bricka 6,5x 22 x 1,5
4 15 15 108-01 1 Hyl Washer
- yisa .
Sleeve 37 15 19 342-01 4 Bussx.ung
5 15 15 107-01 1 B i Bushing
- s
Bushing. 38 | 1519 343-01 | 2 | Nummerplitfsste
6| 2580 142-01 | 1 | Mutter Méb Number plate att.
i Not T 39 | 2580 142-01 | 4 | Mutter M6
Nut
7 15 15 193-01 1 B link
Brobe Link 40| 1519 001-01 | 2 | Nummerplat vit
Number plate white
8 1515 112-01 1 Fjider
Spring
9 15 15 416-01 1 Bromssting
Brake rod
10 15 15 414-01 1 Bussning
Bushing
11 15 12 263-01 2 | Kulring
Ball ring

10 12 058-96 A 1,5 5-76




BHusqgvarna

Framgaffel - Bakgaffel
Front fork - Rear fork




Bild Det. nr st. Benidmning Bild Det. nr st. Bendmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 1512 272-01 1 Framgaffel kpl. 34 | 15 10 583-01 2 Stétdimpare
Front fork compl Suspension unit
2| 1519 398-01 1 | Nummerpldt vit 35| 15 19 829-01 4 | Bussning
Number plate white Bushing
3| 1519 362-01 1 Hillare 36 | 15 10 579-01 2 Stétdimpare
Holder Damper
4|15 19 360-01 1 Wire guide 37 | 15 19 823-01 2 Fjider 110 1b/in
Wire guide Spring
5] 15 12 152-01 1 Mutter 38 | 25 81 170-12 2 Mutter M12 x 1
Nut Nut
6115 12 118-02 1 Gaffelpldt 8vre 39 | 15 10 560-01 1 Féastbult
Fork plate upper Att. bolt
7121 35203-12 4 Skruv UNF 3/8''x 57 41| 15 10 609-01 1 Bakgaffel
Screw Rear fork
8 |28 01 577-01 4 Bricka 10,5 x 16 x 2 42 | 20 24 466-44 1 Skruv M8 x 75
Washer Screw
9 12541 303-11 4 Mutter UNF 3/8 43 | 25 80 153-01 1 Mutter M8
Nut Nut
10 | 15 12 273-01 2 Gaffelben kpl. 44 | 15 10 573-01 2 Skruv
Fork leg compl. Screw
11 | 15 12 265-01 1 Gaffelkrona 45 | 2509 318-11 2 Mutter M8
Fork crown Nut
12 | 15 12 267-01 2 Gaffelben nedre 46 | 15 15 409-01 1 Kedjestyrare
Fork leg lower Chain guide
13| 15 12 151-01 2 Skraphylsa 47 | 15 15 414-01 2 Bussning
Scratch sleeve Bushing
14 | 15 12 165-01 2 Avstrykare 48 | 15 15 413-01 2 Hylsa
Stripper Sleeve
15 | 29 65 650-01 4 Tétring 37 x 47 x 7 49 | 15 15 412-01 2 | Rulle
Seal Roller
16 | 15 12 260-01 2 Bricka 8vre 50 | 20 06 376-12 2 Skruv Mé x 35
Washer upper Screw
17 { 25 82 118-14 2 Mutter M8 51 | 25 80 142-01 3 Mutter Mbé
Nut Nut
18 | 16 10 823-01 2 | Packning 52| 15 10 621-01 2 | Axialbricka
Gasket Washer
19 20 62 362-11 2 Skruv M6 x 8 53 29 71 200-03 4 O—ring
Screw Rubber ring
20 20 06 464-12 2 Skruv M8 x 65 54 15 10 607-01 4 Nillager
Screw Needle bearing
21 15 12 259-01 2 Bricka undre 55 15 10 608-01 2 Distans
- Washer lower Distance
22 | 20 06 497-12 2 Skruv M10 x 35 56 | 15 19 399-.01 i Wire genomf{)ring
Screw Wire guide
Bearing shell Screw
24 | 15 12 226-01 t | Styrlagerkona 58 | {5 10 620-01 { | Kedjestoppare
Bearing cone Chain stopper
2511512 271-01 2 | Dampspindel kpl. 59 [ 28 16 201-01 1 | Bricka 6,4x 12 x 1,5
Damping spindle compl. Washer
26 | 15 12 258-01 2 Tatningsbricka
Washer
27 | 15 12 170-01 2 Gaffelben 6vre
Fork leg upper
28 | 15 12 269-01 2 Ventilhus
Valve body
29 | 15 12 173-01 2 | Propp
Plug
30 | 15 12 174-01 2 Toppskruv
Top screw
31| 15 12 231-01 2 Fjader
' Spring
32 | 2580 171-01 4 Mutter M10
Nut
33| 20 06 500-12 4 Skruv M10 x 45
Screw

10 12 058-96 A 1,5 5-76




BHusqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

Y S
2,3,46-50




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig.| Part number |pcs. Description Fig.| Part number |pcs. Description
1| 15 15 268-01 1 Gashandtag kpl. 42| 15.13 537-01 1 Stinkskydd
Throttle handle compl. Splash guard
2 11513 042-01 1 Gummihandtag 43| 28 01 230-11 3| Bricka 4,4 x 10 x0,5
Rubber handle Washer
4] 15 15 244-01 1 Skyddshylsa 44| 51 20 300-01 3| Nit 4 x12
Protection sleeve Rivet
51 15 15 275-03 1 | Gaswire 45| 25 46 118-14 1 Mutter M8
Throttle wire Nut
6] 15 13 029-01 1 Bromshandtag kpl. 46 15 15 276-01 1 Mellanbricka
Brake handle compl. Washer
7115 15019-01 1 | Bromswire 49 | 15 15 274-01 2 Skruv
Brake wire Screw
10 | 12 13 810-01 t | Ansatsskruv 50 | 15 15 272-01 1| Stoppskruv
Screw Stopscrew
11 | 22 86 595-01 1| Skruv 51 15 13 055-01 1 | Handtagsskydd hoger
Screw Handle protector right
12 | 12 13 821-01 1 Kabelspidnnskruv
Cable adjusting screw
1312509 316-11 1 Mutter Mb6
Nut
17 | 15 15 306-01 t | Frikopplingswire
Declutching wire
18 | 15 13 035-01 1 Gummihandtag
Rubber handle
19 | 15 15 301-01 1 | Kopplingshandtag kpl.
Declutching handle compl.
20 | 15 13 018-01 1 | Styrsting
Handlebar
21| 15 13 009-01 2 | Styrh8llare kpl.
' Handlebar ret. compl.
22 | 20 24 376-42 8 Skruv Mé x 35
Screw
23|28 16 201-01 8 Bricka 6,4 x 12 x 1,5
Washer
26 | 28 04 375-01 2 Bricka FBB 10,2 x 17,2
Washer
27 | 20 06 493-12 2 Skruv M10 x 25
Screw
28 | 16 12 813-01 1 Pedalgummi
Pedal rubber
29 | 15 15 307-01 1 Fjdder
Spring
30 | 15 14 008-02 1 Tanklock
Tank cap
31 | 15 14 053-05 1 Brinsletank
Fuel tank
32 | 25 80 153-01 2 Mutter M8
Nut
33128 16 231-01 2 Bricka 8,4 x 16 x 1.5
Washer
34 | 15 14 032-01 2 Gummibussning
Rubber bushing
35| 20 06 469-11 2 Skruv M8 x 90
Screw
36 | 15 14 041-01 1 Stéd
Support
37 | 15 14 056-01 1 Brinslekran
Fuel cock
38 | 15 14 057-01 - | Brénsleslang /m 6 x 10
Fuel hose
39 | 15 19 362-01 1 Tankh3llare
Tankholder
40 [ 15 13 533-01 1 Sadel
Saddle
41| 20 06 459-12 1 Skruv M8 x 40
Screw

10 12 058-96 A 1,5 5-76




B Husqvarna
Framhjul
Front wheel

W]
P
(]
-

17
18-33

10



Bild Det. nr st. Benimning Bild Det. nr st. Benidmning
Fig. Part number pCs. Description Fig. Part number pcs. Description
1| 20 06 382-12 4 Skruv M6 x 60 351 28 16 222-01 4 Bricka 6,4 x 16 x 1,5
Screw Washer
2! 15 18 028-01 2 Stéd
Support
3| 1518 041-01 i Framskirm
Front mudguard
4| t5 18 121-01 1 Gummibricka
Rubber washer
5| 25 80 142-01 4 Mutter M6
Nut
61 15 16 144-01 1 Dicklds VM 1
Tyre lock
8128 16 231-01 1 Bricka 8,4 x 16 x 1,5
Washer .
9| 25 80 153-01 1 Mutter M8
Nut
10 | 15 16 029-01 H Fidlgband
Rim band
11| 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 | 15 16 124-01 1 Déack 3,00 x 21" 2 ply.
Tyre
13| 15 16 143-01 1 Fialg 21"
Rim
14 | 15 16 049-05 36 Eker L.=227
Spoke
-| 1519 817-01 - Ekersats fram
Spoke unit front
15| 15 16 018-01 36 | Nippel M4
Nipple
16 | 15 16 188-01 1 Framhjul kpl. exkl. gummi
Front wheel compl.excl.rubber
17 | 15 16 187-01 1 | Framnav kpl. 0 140
Front hub compl.
18 1 15 16 165-01 1 Medbringare
Pawl
19 | 15 16 166-01 t | Distanshylsa
Distance sleeve
20 | 29 31 180-38 2 Kullager SKF 6301-RS1
Ball bearing
21| 15 16 164-01 1 Distanshylsa
Distance sleeve
23| 15 16 048-01 1 Axelmutter
Nut
241 15 16 077-01 1 Axel
Shaft
25| 15 16 193-01 2 Bromsback
Brake shoe
26 | 15 16 632-01 2 Returfjider
Return spring
27| 15 16 192-01 1 Bromsexcenter
Brake cam
28 | 15 16 736-01 i Bricka
Washer
29| 1516 191-01 1 Bromssksld
Brake plate
30| 15 16 096-01 1 Bricka
Washer
31| 15 16 173-01 1 Bromshivarm
Brake lever
32 | 28 47 202-01 1 Bricka LI 10,5 x 18
Washer
33| 25 09 320-11 1 Mutter M10
Nut
34| 28 16 201-01 4 Bricka 6,4 x 12 x 1,5
Washer

10 12 058-96 A 1,5 5-76

11



BHusqvarna

Bakhjul
Rear wheel

35
r AA \ [y A D\
16-33;39-50 21-33;39-50

39-42

12




Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pes. Description
1| 15 18 143-01 1| Stinkskydd 35| 15 19 850-01 1| Bakhjul kpl exkl. gummi
Splash guard Rear wheel cpl excl rubber
2] 1518 145-01 1 Bakskdrm 36| 15 19 849-01 1 Nav kpl utan kedjedrev
Rear mudguard Hub cpl
3} 20 06 371-12 7| Skruv Mé x 22 37| 15 16 665-01 1| Bromssksld
Screw Brake plate
4] 2580 142-0t 7 Mutter M6 40| 15 16 605-01 1 Bussning
Nut Sleeve
5( 15 18 121-01 7 Gummibricka 41| 20 62 360-11 1 Skruv M6 x 6
Rubber washer Screw
6| 28 16 211-01 14 Bricka 6,4 x 14 x 1,5 42| 15 16 667-01 1 Bussning
: Washer Bushing
71 15 18 139-01 3 Fiste 43{ 15 16 543-01 2 Bromsback
Attachment Brake shoe
8 15 18 137-01 4 | Fiste 44| 15 16 547-01 2 Fjider
Attchment Spring
9| 15 16 509-01 11 Félgband 45| 15 16 548-01 1| Bromsexcenter
Rim band Brake cam
10 15 16 685-01 2| Didcklds WM3 N | 46| 15 16 723-01 1 Hivarm
Tyre lock Lever
12| 28 16 231-01 2| Bricka84x16x1,5 47| 28 16 241-01 1 Bricka 8,4 x 18 x 1,5
Washer Washer
13| 25 80 153-01 21 Mutter M8 48| 2580 153-01 1 Mutter M8
Nut Nut
14 15 16 508-01 1 | Innerslang 4,00 x 18 49| 12 16 549-01 1| Tatring
Inner tube Seal
15| 15 16 619-01 1 Dick 4,5 x 18 4ply. N | 50| 1516 727-01 i Titningshillare
Tyre Seal case
16 [ 15 16 680-01 1 Fidlg WM3
Rim
17| 15 16 049-01 12 Eker L=189
Spoke
18 | 15 16 049-17 18 Eker L=203
Spoke
19 | 15 16 049-14 6 Eker L=161
Spoke
- 15 16 620-01 - Ekersats bak
Spoke unit, rear
20| 15 16 018-01 36 | Ekernippel
Spoke nipple
21| 15 16 598-01 2 Mutter
Nut.
22| 15 16 556-01 2 | Distanshylsa
Distance sleeve
23| 15 16 726-01 1 | Distanshylsa
Distance sleeve
24 | 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
25 | 29 31 200-38 2 | Kullager SKF 6302 Rs
Ball bearing
26 | 15 16 600-01 1 | Navhylsa
Hub sleeve
27 | 15 16 728-01 1 Axel
Shaft
28 |1 15 16 607-01 1 | Distanshylsa
Distance sleeve
29 | 29 95 275-01 1 Bricka 15,5 x25x 2
Washer
30 | 15 16 725-01 1 Lagerhylsa
Bearing sleeve
31 ] 2580 153-01 6 Mutter M8
Nut
32 {28 16 231-01 6 | Bricka 8,4x 16x 1,5
Washer
33 |20 06 464-12 6 | Skruv M8 x 65
Screw
34 |15 16 606-02 1 Kedjekrans z=53
Sprocket
10 12 058-96 A 1,5 5-76 13



BHusqvarna

Cylinder - Vevparti - Avgasror

Cylinder - Crankshaft - Exhaust tube

14



Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 25 80 153-01 4 | Mutter M8 36| 2024 371-12 5 | Skruv Mé x 22
Nut Screw
2 15 14 661-01 2 Bricka 37 16 11 412-01 1 Cylinderlock
Washer Cylinder head
3 15 14 662-01 2 Gummielement 38 16 11 410-01 1 Cylinder
Rubber element Cylinder
4 15 14 663-01 1 Hylsa 39 16 10 894-01 1 Packning
Sleeve Gasket
6 20 06 459-12 2 Skruv M8 x 40 40 16 10 891-01 1 Avgasstos
Screw Exhaust manifold
7 20 06 460-12 1 Skruv M8 x 45 41 20 24 370-12 4 | Skruv M6 x 20
Screw Screw
8| 28 16231-01 3| Bricka 8,4 x 16 x 1,5 42 16 10 878-02 t | Kolvring (cyl ¢ 82,00)
Washer Piston ring
9 15 14 712-01 1 Fiste kpl 42 16 10 878-03 - Kolvring {cyl ¢4 82,50)
Attachment cpl Piston ring
10 15 14 768-01 1 Lisring 42 16 10 878-04 - Kolvring (cyl & 83,00)
Circlip Piston ring
11 15 14 829-01 1 Lock 44 16 10 932-01 2 Lisring
Cover Circlip
12 15 14 826-01 1 Innerroér 46 16 10 992-01 2 Distansring
Internat tube Distance ring
13 15 14 766-01 1 | Gnistslickare 47 16 10 933-01 1 Nillager
Spark arrester Needle bearing
15 15 14 834-01 1 Avgasrdr 49 16 10 926-01 1 Néllager
Exhaust pipe Needle bearing
16 15 19 813-01 1 Fiste kpl 51 29 00 560-01 3 | Woodruffkil 3 x 16
Attachment compl Woodruff key
- 15 14 767-01 1 Glasull 52 16 10 851-0t 1 Vevaxel hoger
Glass wooll Crank shaft right
18 15 14 668-01 1 Ogla 54 16 11 494-01 1 Vevaxel vinster
' Loop Crank shaft left
19 15 14 641-01 1 Gummiskydd 55 29 01 265-01 1 Woodruffkil
Rubber protector Woodruff key
20 15 14 038-01 1 Fjader 56 16 10 921-01 1 Distansring
Spring Distance ring
21 15 14 658-01 1 Lénk 57 16 11 408-02 1 Kolv kpl (cyl ¢ 82,00)
Link Piston cpl’
22 20 06 455-11 1 Skruv M8 x 30 57 16 11 408-03 - Kolv kpl (cyl ¢ 82,50)
Screw Piston cpl
23 15 15 112-01 2 Fjéider 57 16 11 408-04 - Kf)lV kpl (Cyl ¢ 83,00)
Spring Piston cpl
24 16 11 305.01 1 | Ventilhus kpl 58 16 10 642-01 - Vevstaksrenov. sts
Valve housing cpl Overhaul kit conn. rod
25 20 24 374-55 4 Skruv Mbé x 30 59 16 11 493-01 1 Vevaxelv‘kpl
Screw Crankshaft cpl
26 | 2888 180-01 | 13| Bricka FA 6,4 x 11 x 0,5 60 | 2546 120-14 | 4 | Mutter M10
Washer , Nut
27 15 11 570-01 1 Anslutningsrér 61 20 18 459-12 2 Skruv M8 x 40
Connection tube Screw
28 16 10 396-01 1t | Packning 62 16 11 556-01 2 Dimpfalement
Gasket Damping element
29 | 1610 357-01 | 2 | Ventilhillare 63| 16 11 559-01 | { | Ddmpband
Valve holder Damping belt
30 16 10 362-01 1 | Packning 64 16 11 457-01 1 | Packning
Gasket Gasket
31 22 96 285-11 8 | Skruv M4 x 6
Screw
32 16 10 377-01 | 4 | Ventilstsd
Valve support
33 16 10 359-01 4 Ventil
Valve
34 16 11 569-01 1 Ventilhus
Valve housing
35 16 10 361-01 1 | Packning
Gasket

10 12 058-96 A 1,5 5-76

15



BHusqvarna

Vevhushalva, hoger
Crankease, right

16



Bild Det. nr st. Benéilpning Bild Det. nr st. Benédmning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1 25 80 142-01 2 Lismutter M6 34 16 10 647-01 1 Magnetkipa
Nut Magneto cover
2 | 2816201-01 |10 | Bricka 6,4 x 12 35| 2062 378-11 | 4 | Skruv Mé x 40
Washer Screw
3| 1612512-01 | 1 | Hivarm 36 | 1612 472-01 | 1 | Distansring
Lever Spacer
4| 1612511-01 | 1 | Frikopplingsaxel 37 | 1519 375-07 1 | Kedja 5/8" x 1/4"(106 R)
Declutching shaft Chain
5 16 12 613-01 1 | Hivarm 38 28 20 020-01 1t | Spdrring SgA 20
Lever Circlip
6 16 11 451-01 4 Dragbult, cylinder 39 15 19 376-01 1 Kedjelgs 5/8" x 1/4"
Cylinder stud Master link
7 16 11 501-01 1 Packning, vevhushalva 40 16 12 471-03 1 Kedjedrev z=12
Gasket Sprocket
8 16 11 497-01 1 Vevhus kpl. 41 16 12 616-01 1 Titning V-ring
Crankcase compl. Seal
9 16 11 516-01 1 Flinsbussning 42 16 12 615-01 1 Fjader
Flange sleeve Spring
10 16 11 502-01 1 Packning 43 12 25 621-10 1 | Slang/m 4,8 x 8
Gasket Hose/m
11 | 16 11 626-01 | t | Lock, vixellida 44 | 29 65175-01 | 1 | Tatring
Cover Seal
12 20 24 386-12 2 | Skruv M6 x 80
Screw
13 12 25 360-01 1 | Packning
Gasket
14 16 10 938-01 1 | Flins
Flange
15 20 63 327-11 4 | Skruv M5 x 12
Screw
16 16 11 624-01 1 | Kedjedrevskipa
Cover, sprocket
17 20 24 391-12 1 Skruv Mé x 120
Screw
18 20 24 384-12 4 | Skruv Mé x 70
Screw
19 20 24 372-12 1 | Skruv Mé x 25
Screw
20 29 31 240-04 1 Kullager SKF 6204/C3
Ball bearing /
A INA NK 17/16
21 16 12 517-01 1 | Néllager Dirkopp DNK 17/16
Needle bearing
22 28 26 571-01 2 | Cyl.pinne
Dowel pin
23 12 25 077-01 1 Stoppskruv
Screw
24 28 16 190-01 1 Bricka 5,3 x 12
Washer
25 16 10 777-01 2 | Flinsbussning
Flange sleeve
26 16 14 728-01 1 | Kabelgenomféring
Grommet
27 | 29 32 524-21 1 | Kullager SKF 3205/C3 ¢
Ball bearing
28 12 25 358-01 t | Packning
Gasket
29 16 10 810-01 1 Flins
Flange
30 28 88 170-01 4 | Bricka FA5,3x10x 0,5
Washer
31 20 62 327-11 4 | Skruv M5 x 12
Screw
32 29 65 444-01 2 | Tatring 25x 35x 6
Seal
33 16 11 623-01 1 | Packning “
Gasket
10 12 058-96 A 1,5 5-76

17



BHusqvarna

Vexhushalva, viinster - Kickstart
Crankcase, left - Kick-starter

18



Bild Det. nr st. Bendmning Bild Det. nr st. Benﬁrpn@ng
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
i 12 25 702-01 1 Pedalgummi 2 INA K 18x22x10
Podal rubbar 35§ 16 12 519-01 | 1 Nélkrans [ T ex20x 1
2| 12 25480-01 | 1 Distanshylsa Needle bearing
Distance sleeve 36 20 63 368-11 2 Skruv M6 x 16
3| 1225701-01 | t Kickstartpedal Screw
Kick starter pedal 37 16 12 529-01 1 Stoppklack
4| 29 30220-05 | t Stilkula Pawl
Steel ball 38 16 12 521-01 1 Axel
5| 1225151-01 | 1 Fjader Shaft
Spring 39 | 2998 942-45 | 4 Skruv Mé x 12
6 20 06 455-11 1 Skruv M8 x 30 Screw INA K 2024510
S _ Y 3 X, X
crew 40 16 12 520-01 1 Nilkrans Diirkopp K 20x24x1
7 20 06 457-12 1 Skruv M8 x 35 Needle bearing
S
crew 41| 1612 522-01 | 1 Mellanhjul
8 28 04 351-01 1 Bricka FBB 8,2 Support wheel
Washer R
42 16 12 523-01 1 Bricka 30 x 20,1 x 0,5
9 25 08 318-12 1 Mutter M8 Washer
Nut
" 43 | 2820020-01 | 1 | Sp&rring SgA 20
11 16 12 585-01 1 Kickstartpedal kpl. Circlip
Kick start dal 1,
rek starter pedal comp 44 | 161151601 | { | Flinsbussning
12 16 10 823-01 1 Packning Flange sleeve
ket
Gaske 45 | 16 12 516-01 | 1 Axiallager NADELLA, AX81§
13 | 20 62 364-11 | 1 Skruv M6 x 10 Bearin
S ¥ INA NK 17/16
crew
46 16 12 517-01 1 Néllager .. ..
14 | 20 62 289-12 | 1 Skruv M4 x 10 Diirkopp DNK 17/16
Screw Needle bearing
15 16 12 610-01 { Bromsklots 47 20 62 366-11 1 Skruv M6 x 12
Brake shoe Screw
161 161261101 | 1 | Bromsaxel 48 | 2801416-01 | 1 | Bricka 6,5x 22x 1,5
Brake shaft Washer W
17 29 65 175-01 1 Tétring 49 20 24 381-12 2 Skruv Mé x 55
Seal ’ Screw
18 | 16 12 612-01 | 1 Bromshivarm 50 | 2062 327-11 | 4 | Skruv M5x 12
Brake lever Screw
19 | 28 16 201-01 |11 Bricka BRB 6,4 x 12 51| 1611 515-01 | ¢ Stodbricka
Washer Support washer
20 | 2580 142-01 | 1 Lismutter M6 52 | 1611503-01 | 1 | Packning
Locknut Gasket
21 12 25 025-01 1 Packning 53 16 10 777-01 2 Flinsbussning
Gasket Flange sleeve
22| 1225641-01 | 1 | Magnetplugg 54 | 16 11497-01 | 1 | Vevhus kpl.
Magneto plug Crankcase compl.
23| 2062 382-11 | 8 Skruv Mé x 60 55 | 16 10 776-01 | ¢ Styrhylsa
Screw Stearing sleeve
24 16 11 480-01 1 Transmissionskdpa 56 29 32 524-21 1 Kullager SKF 3205/C3
Transmission cover Ball bearing
25 50 {1 538-03 1 Tanklock 57 29 65 549-14 1 Tatring 30 x 52 x 7
Cap Seal /
o INA NK {7/16
26 | 5012 782-01 | 1 Tanklockspackning 58 | 1612 517-01 | 1 Nallager py kopp DNK 17/16
ket
Gaske 59 | 16 11 527-01 | 1 | Styrhylsa
27 16 12 533-01 1 Medbringarhjul Stearing sleeve
Driving wheel .
60 29 71 230-04 1 O-ring
28 16 12 534-01 1 Fjider O-ring
Sori
pring 61 | 16 12 530-01 | 1 Bussning
29 16 12 535-01 1 Distanshylsa Bushing
Distance sleeve
30 28 80 485-01 1 Fjadrande rorpinne 4 x 24
Spring action pin
31 16 12 536-01 1 Returfjider
Spring
32 16 12 531-01 1 Kickaxel
Kick shaft
33 16 12 524-01 i Bricka 27 x 18,1 x {
Washer
34 16 12 532-01 1 Kickdrev
Kick wheel
10 12 058-96 A 1,5 5-76

19



BHusqvarna

Viixellada - Transmission - Koppling
Gearbox - Transmission - Clutch

26
19,27,28'

29
19,30,31"

20




Bild Det. nr st. Bendamning Bild Det. nr st. Benamning
Fig. Part number  |pcs. Description Fig. Part number  |pcs. Description
1| 16 12 576-01 1 | Hjilpaxel 37 | 2820030-02 | 1 | Spdrring
Auxilary shaft Circlip
2| 16 12579-01 | 2 | Nallager 38 | 16 12523-01 | 1 | Bricka
Needle bearing Washer
3 16 12 546-01 2 | Frihjul 39 28 20 020-01 1 Sl?irr.ing
Freewheel Circlip
4| 1612 578-01 | 1 | Kugghjul z = 38 40 | 1612 574-01 | 1 | Kugghjul z = 20
Gearwheel Gearwheel
5 16 12 581-01 2 | Nillager 41 16 12 575-01 1 Inkopplingsfjider
Needle bearing Spring
6 16 12 547-01 1 Frihjul 42 16 12 528-01 1 Bricka
Freewheel Washer
7| 16 12580-01 | t | Kugghjul z = 41 43| 2820017-02 | 1 | Spdrring
Gearwheel Circlip
8 | 1612 583-01 | 1 | Rullager 44 | 16 12 526-01 | 1 | Bricka
Roller bearing Washer
9 16 12 548-01 1 Frihjul 45 16 12 525-01 1 Bricka
Freewheel Washer
10 | 16 12 582-01 | 1 | Kugghjul z = 46 46 | 16 12 518-01 | 2 | Nallager
Gearwheel Needle bearing
1 | 1612 527-01 | 1 | Bricka 47 | 16 12 545-01 | { | Frihjul
Washer Freewheel
12 | 16 12 584-01 | 1 | Distansring 48 | 16 12 544-01 | 1 | Kugghjul z = 37
Distance ring Gearwheel
13 | 29 00 580-01 | 1 | Woodruffkil 49 | 1612 543-01 | 1 | Kopplingstrumma
Key Clutch drum
14 | 16 12 558-01 | 1 | Huvudaxel z = 12 50 | 2880155-02 | 3 | Fjadrande rorpinne 1,5 x 14
Mainshaft Spring action pin
15 | 16 12 561-01 | 1 | Kugghjul z = 63 51 | 16 12 595-01 | 3 | Tapp
Gearwheel Peg
16 16 12 560-01 1 Kopplingstrumma 52 16 12 550-01 ! Kopplingsnav
Clutch drum Clutch hub
17 | 29 98 942-45 |16 | Skruv M6 x 12 53 | 1611101-01 | { | Mutter
Screw Nut
18 | 16 12 554-01 | 6 | Kopplingsfjider 12 kp rod 54 | 1612 556-01 | 3 | Kopplingsfjader 41 kp
Clutchspring red Clutch spring
19 { 28 81 550-02 | 9 | Fjadrande rérpinne 5 x 14 55 | 16 12 551-01 3 | Kopplingsback
Spring action pin Clutchshoe
) 56 16 12 617-01 3 Kopplingsback
20 16 12 555-01 9 Tapp Clutchshoe
Peg
21 28 80 200-02 9 | Fjddrande rérpinne 2 x 14
Spring action pin
22 16 12 604-01 1 Axel 2:an kpl.
Shaft 2:nd compl.
24 16 12 564-01 2 Bussning
Bushing
25 16 12 552-01 6 Kopplingsback
Clutchshoe
26 16 12 605-01 1 Axel 3:an kpl.
Shaft 3:rd compl.
28 16 12 565-01 2 Bussning
Bushing
29 16 12 606-01 1 Kugghjul 4:an kpl. z = 31
Gearwheel 4:th compl.
31 16 12 566-01 2 Bussning
Bushing
32 16 12 554-02 3 Kopplingsfjader 8 kp grén
Clutchspring green
33 16 12 571-01 1 Kugghjul z = 28
Gearwheel
34 16 12 572-01 2 Kil
Key
35 28 20 040-02 1 | Spdrring
Circlip
36 | 16 12'573-01 | 1 | Kugghjul z = 24
Gearwheel

10 12 058-96 A

1,5 5-76

21






21| 16 10 768-01

Screw

Mutter
Nut

Bild Det. nr st. Bendmning Bild Det. nr st. Bendmning
Fig. Part number | pcs. Description Fig. Part number | pcs. Description
1| 16 14.740-01 1| Svinghjulsmagnet kpl
Flywheel magneto cpl
2| 16 14 714-01 1 Tindspole
Ignition coil
31 2580 t42-0t 2 Mutter Mé
Nut
4| 20.06 368-12 2| Skruv M6 x 16
Screw
5| 27 71 01-160 1 Kontakt
Contact
6| 27 72 02-132 1| Isolerhylsa
Insulating sleeve
71 2771 01-130 2 | Kontakt
Contact
8| 27 72 02-130 2| Isolerhylsa
Insulating sleeve
10| 16 14 745-01 1 Statorplatta
Stator plate
12| 20 62 295-11 3 Skruv M4 x 20
Screw
14| 15 17 281-01 1| Kortslutningskontakt
Killer
15| 16 14 635-01 1| Téandstiftsskydd
Spark plug protector
16| 12 27 233-02 1| Té4ndstift Bosch 240 T2
Spark plug
17| 16 14 715-014 1| Fastplatta
Mounting plate
18| 20 62 329-12 3| Skruv M5 x 16
Screw
1928 16 165-01 3| Bricka4,3x8x0,8
Washer
20| 20 62 291-11 3 Skruv M4 x 12

10 12 058-96 A 1,5 5-76

23



BHusqvarna

Forgasare
Carburettor

1
P AN
2-37,40-43

24




Nt

30] 16 13 503-01

31| 16 13 509-01

32| 16 13 479-01

33( 16 13 989-01

Mixer tube
Huvudmunstycke 200
Main jet.

Silhylsa

Strainer sleeve

Tomgdngsmunstycke 55
Idling jet

Packning
Gasket

Bild Det. nr st. Benimning Bild Det. nr st. Benidmning
Fig. Part number pcs. Description Fig. Part number  |pcs. Description
1| 16 13 445-01 1| Fargasare kpl. 34| 16 13 508-01t 1| Flottérhus
Carburettor compl. Float chamber
2| 16 13 128-01 1| Skyddshylsa 35| 16 13 482-01 1| Nal
Protector sleeve Needle
3| 16 13 916-01 1| Stallskruv 36} 16 13 999-01 {| O-ring
Tension screw Rubber ring
4| 16 13 908-01 1| Mutter 37| 16 13 990-01 1] Fjaderbygel
Nut Spring strop
51 16 13 126-01 2| Skruv 38| 16 13 147-01 2 | Klamma
Screw Clamp
6] 16 13 466-01 1 Fosrgasarelock 39| 16 13 420-01 1 Muff
Carburettor cover Muff
7| 16 13 998-01 1 Trottelfjider 40| 20 62 325-11 2 Skruv
Throttle spring Screw
8| 16 13 260-01 1] Wirelds 41| 28 04 301-01 2| Bricka
Wire lock Washer
9| 16 13 996-01 1| Hillare 42| 16 13 460-01 1| Choke reglage
Needle holder Choke lever
10| 16 13 455-01 1| Trottel 43) 16 13 463-01 2| Mutter
_ Throttle Nut
11 16 13 449-01 1| Flsdareknapp
Tickler button
12| 16 13 451-01 1 Fjider
Spring
13| 16 13 450-01 1 Bricka
Washer
14| 16 13 448-20 2 Slang/m 6 x 4
Hose/m
15| 16 13 464-01 1 Gummiskydd
Rubber cap.
16| 16 13 459-01 1 Starthylsa
Start sleeve
17| 16 13 458-01 1 Fjider
Spring
18| 16 13 457-01 1 Kolv
Piston
19| 16 13 465-01 1| O-ring
Rubber ring
20| 16 13 453-01 1 Luftskruv
Air screw
21| 16 13 986-01 1 Stdllskruv
Adjusting screw
22} 16 13 987-01 1 Fjider
Spring
23| 16 13 417-01 1 N3l
Needle
24| 16 13 330-01 1 Fjdder
Spring
257 16 13 993-01 i Stift
Peg
26| 16 13 991-01 1| Flottsr
Float
28| 16 13 475-01 1 N&lmunstycke 3,16
Needle jet.
29| 16 13 452-01 1 Blandarrér

10 12 058-96 A 1,5 5-76

25



EHusqgvarna

Luftfilter
Alir filter

122-15

21

5,121316"

26



Bild Det. nr st. Bendmning
Fig. Part number pcs. Description
1| 20 62 378-11 4 Skruv Mb6 x 40
Screw
2| 16 13 334-01 1 Lock
Cover
3] 16 13269-01 1 Luftfilter
Airfilter
-1 15 19 824-01 - Olja luftfilter 0,51
Air filter oil
6| 2580 142-01 1 Mutter Mb
Nut
71 28 01 416-01 1 Bricka 6,5 x 22 x 1,5
Washer
8 20 41 432-11 1 Pinnskruv M6 x 120
Stud
97 15 14 590-01 3 Vibrationsdimpare
Vibration damper
10| 2582 118-14 4 Mutter M8
Nut
117 16 13 281-01 1 Fiste
Attachmient
12 | 51 20 300-01 7 Nit 4 x 12
’ Rivet
13| 28 01 230-11 7 Bricka 4,4 x 10 x 0,5
Washer
15| 16 13 332-01 1 Stankskydd
Splash guard
161 16 13 331-01 1 | Stiankskydd
Splash guard
17 | 16 13 147-01 1 Klammer
Clamp
18 | 16 13 271-01 i Anslutning
Connection
19 | 16 13 275-01 1 Klammer
Clamp
20| 16 13 268-01 1 Luftfilter komplett
Air filter compl.
211 16 13 356-01 1 Luftfilterbeh&llare
Air filter holder
22 20 06 453-12 1 Skruv M8 x 25

Screw

10 12 058-96 A 1,5 5-76

Nya tillbehor 360 Automat
New accessories 360 Automatic

Det. nr
Part number

Bendmning
Description

16 19 802-01

16 12 556-02

16 12 553-01

16 12 602-01

Packningssats
Gasket set

Kopplingsfjader 1:an 48 kp gul
Clutchspring 1:st yellow

Kopplingsfjader huvudaxel 17 kp
Clutchspring main-shaft

Kopplingsfjader huvudaxel 225 kp vit

Clutchspring main-shaft white

27



Printed in Sweden

Galler fr.o.m. ram nr ]
Valid from frame No ML — 16000

Galler fr.o.m. motor nr

Valid from engine No 2061 — 0101

Sid.
Page

Reservdelar
Spare parts

390 moto cross

(3 Husgvarna

26

1012 062-96 1.5 10-76

NYA TILLBEHOR

.'NEW ACCESSORIES ™ 27



HHusqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar: Géngdimension x tangd (M6 x 30)

Screws: Thread dimension x length

Muttrar: Gangdimension {(M8)

Nuts: Thread dimension

Brickor: Typ, inre @ x yttre @ x tjocklek (FBB 6,4 x 10 x 1)
Washers: Type, inner @ x exterior @ x thickness

Typer: FBB = Fjaderbricka, dppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbricka innertandad
Lock washer, inside indent

Kullager: ) Fabrikantens beteckning (SKF 6301)
Ball bearings: Manufacturers description
Téatringar: Inre @ x yttre @ x tjocklek (25 x 42 x 7)
Sealing rings: Inner @ x exterior @ x thickness
L = Langd

l.ength

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

1012 062-96 1.5 10-76



e+ e 4 B e s

i

tHusgvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest

11
‘45-46*

4




Bild Det. nr st. Bendamning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1515 173-01 1 Vingmutter M6 37 15 19 34201 4 Bussning
Wing nut Bushing
2 12 15 160-01 1 Fjader 38 15 19 343-01 2 Nummerplatfaste
Spring Number plate att.
3 20 06 374-12 1 Skruv M6 x 30 39 2580 142-01 4 Mutter M6
Screw Nut
4 16 15 108-01 1 Hylsa 40 1519 001-01 2 Nummerplat vit
Sleeve Number plate white
5 15 15 107-01 1 Bussning 41 2006 477-14 2 Skruv M8 x 130
Bushing Screw
6 25 80 14201 1 Mutter M6 42 15 10 665-01 1 Motorfastplat, hoger kpl.
Nut Engine clamp plate, right compl.
7 1515 421-01 1 Bromslank N|42 15 10 702-01 1 Motorfastplat, vanster kpl.
Brake link Engine clamp plate, left, compl.
8 15 15 11201 1 Fjader 43 15 10 559-01 1 Distans
Spring Distance
9 1515 419-01 1 Bromsstang 45 23 Stalkulor
Brake rod Steel balls
10 15 15 41401 1 Bussning a6 23 Stélkulor
Bushing Steel balls
11 15 19 866-01 50 Stalkulor sats 3 1 Mutter M8
Steel balls kit 47 258015301 Nut
12 15 12 227-01 1 Styrlagerskal 6vre 48 20 06 371-12 a Skruv M6 x 22
Bearing shell upper Screw
13 15 10 660-01 1 Ram 49 1515 192-01 1 Kedjespannare kpl.
Frame Chain tensioner compl.
14 28 01 634-11 2 Bricka 51 15 15 190-01 2 Sispa
Washer Rubber element
15 15 10 555-01 2 Buffert 52 15 15 413-01 1 Distanshylsa
Buffer Distance sleeve
16 1512 233-01 1 Lagerskal undre 53 20 62 335-11 4 Skruv M5 x 30
Bearing shell lower Screw
17 15 15 182-01 1 Bromspedal 54 25 80 132-01 4 Mutter M5
Brake pedal Nut
18 15 13 051-01 1 Fotstod hoger
Footrest right
19 1513 047-01 1 Fjader hoger
Spring right
20 2582118-14 8 Mutter M8
Nut
21 28 01 501-01 1 Bricka 85 x 23x 1,5
Washer
22 15 15 415-01 1 Bussning
Bushing
23 20 06 372-11 1 Skruv M6 x 25
. Screw
24 2509 316-11 1 Mutter M6
Nut
25 20 06 467-12 1 Skruv M8 x 80
Screw
26 1510 622-01 2 Motorfastplat
Engine clamp bolt
27 20 06 472-14 4 Skruv M8 x 105
Screw
28 20 06 462-12 2 Skruv M8 x 55
Screw
29 15 13 053-01 1 Fotstéd vanster
Footrest left
30 15 13 048-01 1 Fjader vanster
Spring left
31 20 06 455-11 1 Skruv M8 x 30
Screw
32 2546 118-14 1 Mutter M8
Nut
33 15 10 604-01 1 Parkeringsstdd
Parking rest
34 15 10 442-01 1 Fjader
Spring
35 15 19 344-01 2 Nummerplatfaste
Number plate att.
36 28 01 416-01 4 Bricka6,56x22x 15
Washer

1012 062-96 1.5 10-76




HHusgvarna

Framgaffel - Bakgaffel
Front fork - Rear fork




Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
1 15 12 300-01 1 Framgaffel kpl. 7
Front fork compl. ’
2 16 12 314-01 1 | Mutter /“/ -
Nut !
3 20 24 457-12 2 Skruv M8 x 35
Screw
4 1512 313-01 1 Gaffelkrona dvre % ‘ N
Fork crown upper rz !
5 15 12 234-01 1 Styrlagerskl dvre
Bearing sheii upper
6 15 12 308-01 1 Gaffelkrona kpl. VO -
Fork crown compl.
7 15 12 226-01 1 Styrlagerskdl undre
Bearing shell lower AL e
8 2508 318-12 4 Mutter M8
Nut
9 20 24 460-12 4 Skruv M8 x 45
Screw
10 1512 152-01 1 Mutter
Nut
11 16 13 227-01 2 Klamma
Clip
12 1512 319-01 2 Avstrykare
Stripper
13 1512 318-01 2 Hallare
Holder
14 29 65 650-01 4 Tatring 37 x 47 x 7
Seal
15 1512 160-01 2 Bricka dvre
. Washer upper
16 15 12 302-01 2 Gaffelben nedre
Fork leg. lower
17 20 62 362-11 2 Skruv M6 x 8
Screw
18 16 10 823-01 2 Packning
Gaskel
19 20 24 372-12 4 Skruv M6 x 25
Screw
20 1512 161-01 2 Bricka undre
Washer lower
21 20 06 457-12 2 Skruv M8 x 35
Screw
22 15 12 269-01 2 Bottenventil
Valve body
23 15 12 305-01 2 Gaffelben 6vre
Fork leg. upper
24 15 12 258-01 2 Tatningsbricka
Washer
25 15 12 303-01 2 Dampspindel kpl.
Damping spindle compl.
26 156 12 307-01 2 Fjader 1&ng
Spring long
27 15 12 306-01 2 Fijader kort
Spring short
28 1512 174-01 2 Toppskruv
Top screw
29 1512 173-01 2 Propp
Plug.
30 15 12 301-01 2 Gaffelben kpl. - , <
Fork leg compl. ~
31 15 16 744-01 1 Bromsstag
Brake rod
32 25 80 153-01 2 Mutter M8
Nut
33 1512 315-01 1 Wirefaste
Wire attachment
34 20 06 449-11 Skruv M8 x 16
Screw :
35 1512 317-01 2 Styrhéliare kpl. -3, /
Handlebar ret. compl. g '
36 | 202437412 8 | Skruv M6 x 30 “
Screw
39 28 16 261-01 2 Bricka 10,5 x 22
Washer

Bild
Fig.

40

a1

42

43

44

46

47

438

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

74

75

76

80

81

82

Det. nr st. ‘ Benamning
Part number pcs. | Description
15 13 060-01 4 Dampbussning
Rubber element

15 12 316-01 2 Distans '
Distance

28 01 838-01 2 Bricka 10,2 x 26
Washer

20 06 503-12 2 Skruv M10 x 60
Screw

15 10 669-01 1 Bakgaffel kp!.
Rear fork compl.

15 10 668-01 1 Slitskydd
Wear cover

20 62 366-11 2 Skruv M6 x 12
Screw

28 16 201-01 2 Bricka 6,4 x 12
Washer

29 71 200-03 4 O-ring
O-ring

15 10 607-01 4 Naéllager
Needle bearing

15 10 608-01 2 Distans
Distance

15 10621-01 2 Axialbricka
Washer

15 10 560-01 1 Fastbult

-7l Att. bolt

2581 170-12 2 Mutter M12 x 1
Nut

1510618-01 2 Stotdampare kpl.
Suspension unit compl.

15 10 599-01 2 Stétdampare
Damper

15 10 639-01 4 Gummibussning
Rubber bushing

15 10 646-01 2 Fjader kort
Spring short

15 10 645-01 2 Fjader lang
Spring long

20 06 459-12 4 Skruv M8 x 40
Screw

25 80 153-01 4 Mutter M8
Nut

1510 573-01 2 Skruv
Screw

2509 318-11 2 Mutter M8
Nut

2580 153-01 1 Mutter M8
Nut

15 15 414-01 2 Bussning
Bushing

15 15 409-01 1 Kedjestyrare
Chain guide

20 06 376-12 2 Skruv M6 x 35
Screw

1515 413-01 2 Distanshylsa
Distance sleeve

151541201 2 Rulle
Roller

25 80 142-01 2 Mutter M6
Nut

20 24 466-44 1 Skruv M8 x 75
Screw

15 19 407-01 1 Nummerplét kpl. o
Number plate compl.

15 19 399-01 1 Wire genomféring
Wire guide

20 06 376-12 1 Skruv M6 x 35
Screw

1519 410-01 1 Distans
Distance

15 19 360-01 1 Wire guide
Wire guide

15 10 678-01 2 Stalbricka
Steelwasher

15 10 643-01 2 Plastbricka
Plasticwasher

101206296 1.5 10-76




B Husqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
1 15 13 042-01 1 Gummihandtag
Rubber handle
2 15 15 268-01 1 Gashandtag kpf. Dd NN
Throttle handle compl. IR RV
6 15 15 27401 2 Skruv
Screw
7 | 151527201 |1 | Stoppskruv <, -
Stopscrew
8 15 15 244-01 1 Skyddshylsa
Protecting sleeve
9 15 15 275-03 1 Gaswire
Throttle wire
N| 11 15 15 022-01 1 Bromswire
Brake wire
14 121381001 2 Ansatsskruv
Screw
15 22 86 595-01 2 Skruv
Screw
16 1213821-01 2 Kabelspannskruv
Cable adjusting screw
17 2509 316-11 2 Mutter M6
Nut
18 15 13 029-01 1 Bromshandtag kpl.
Brake handle compl.
21 15 15 308-02 1 Frikopplingswire
Declutching wire
22 15 13 035-01 1 Gummihandtag
Rubber handle
23 15 13 032-01 1 Kopplingshandtag kpl.
Declutching handle compl.
N| 24 15 13 044-01 1 Styrstang
Handle bar
32 15 13 055-01 1 Handtagsskydd hoger
Handle protector right
33 15 13 056-01 1 Handtagsskydd vanster
Handle protector left
34 15 14 008-02 1 Tanklock
Tank cap
35 15 14 055-04 1 Brénsletank
Fuet tank
36 25 80 153-01 2 Mutter M8
Nut
37 28 16 231-01 2 Bricka8,4x 16x 15
Washer
38 15 14 032-01 2 Gummibussning
Rubber bushing
39 20 06 469-11 1 Skruv M8 x 90
Screw
40 1514 041-01 1 Stod
Support
41 15 14 056-01 1 Brénslekran
Fuel cock
42 15 14 057-10 Brénsieslang/m 6 x 10
Fuel hose
43 15 14 362-01 1 Tankhallare
Tankholder
44 15 13 533-01 1 Sadel
Saddle
45 20 06 459-12 1 Skruv M8 x 40
Screw
46 15 13 5637-01 1 Sténkskydd
Spiash guard
47 28 01 230-11 3 Bricka 4,4 x10 x 0,5
Washer
48 51 20 300-01 3 Nit4x 12
Rivet
49 15 15 276-01 1 Mellanbricka
Washer
50 2546 118-14 1 Lasmutter M8
Nut

Bild
Fig.

Det. nr
Part number

pcs. |

Benamning
Description

1012 062-96 1.5 10-76




Framhijul
Front wheel

17
"13-35,39,41- 44

18
35,39,41

-44

20-

19

32,39,41

30-

- H)Husgvarna

10



1012 062-96 1.5 10-76

Bild Det. nr st. Benamning Bild Det. nr st. ‘ Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1| 200638312 4 | SkruvM6 x 65 N| 39 | 1516 746-01 1| Bussning
Screw Sleeve
2 | 151802801 2 | stod 40 | 280141601 4| Bricka65x22x 15
Support Washer
3 15 18 041-01 1 Framsk&rm Ni 41 15 16 745-01 1 Hylsa
Front mudguard Sleeve
4 1518 121-01 4 Gummibricka 42 2580 153-01 1 Mutter M8
Rubber washer Nut
5 25 80 142-01 4 Mutter M6 43 28 16 231-01 1 Bricka 8,4 x 16
Nut Washer
6 15 16 14401 1 Dackids W M1 44 20 06 453-12 1 Skruv M8 x 25
Tyre lock Screw
8 28 16 231-01 1 Bricka8,4x 16x 1,5
Washer
9 25 80 153-01 1 Mutter M8
Nut
10 1516 029-01 1 Falgband 21"
Rim band
11 15 16 028-01 1 Innerslang 3,00 x 21"’
Inner tube
12 1516 124-01 1 Diack 3,00 x 21
Tyre
13 15 16 142-01 1 Falg W M1
Rim
14 15 16 049-05 18 Eker L=227
Spoke
15 15 16 049-06 18 Eker L=244
Spoke
15 16 087-01 - Ekersats
Spoke unit
16 15 16 202-01 36 Nippel M4
Nipple
17 15 16 198-01 1 Framhjul kpl exki. gummi
Front wheel compl. excl. rubber
18 15 16 199-01 1 Framnav kpl
Front hub compl.
19 15 16 743-01 1 Bromsskold kpl
Brake plate compl.
20 29 65 448-07 2 Tatring 2bx 42 x 7
Seal
21 15 16 536-01 1 Distansring
Distance ring
22 29 31 200-38 2 Kullager SKF 6302 RS
Bali bearing
23 15 16 109 -01 1 Distanshylsa
Distance sleeve
25 15 16 084-01 1 Axelmutter
Nut
26 | 1516 082-01 1| Axel T
Shaft
27 15 16 543-01 2 Bromsback
Brake shoe .
28 15 16 547-01 2 Returfjader
Return spring
29 15 16 548-01 1 E xcenter
Brake cam
30 20 62 360-11 1 Skruv M6 x 6
Screw
32 1516 667-01 1 Bussning
Bushing
33 15 16 747-01 1 Havarm
Lever
34 28 16 241-01 1 Bricka8,4x 18x 1,5
Washer
35 25 80 153-01 1 | Mutter M8
Nut
36 12 25 258-01 1 Bult
Bolt
37 28 35 217-01 1 Saxpinne 2 x 12
Split pin
38 1215 194-01 1 Bygel
Strop

11



H)Husgvarna

Bakhjul
Rear wheel

1 /L —\ 7
16 —33;39-50 21-3

3;39-50 39-42

12




Bild Det. nr st. | Benamning
Fig. Part number pcs. | Description
1 15 18 143-01 1 Stankskydd
Splash guard
2 15 18 145-01 1 Bakskarm
Rear mudguard
3 2006 371-12 7 Skruv M6 x 22
Screw
4 25 80 142-01 7 Mutter M6
Nut
5 15 18 121-01 7 Gummibricka
Rubber washer
6 28 16 211-01 4 Bricka6,4x 14x 15
Washer
7 1518 139-01 3 Faste
Attachment
8 15 18 137-01 4 Faste
Attachment
9 15 16 509-01 1 Falgband
Rim band
10 15 16 685-01 2 Décklads WM3
Tyre lock
12 28 16 231-01 2 Bricka8,4x 16 x 1,5
Washer
13 25 80 153-01 2 Mutter M8
Nut
14 15 16 508-01 1 Innerslang 4,00 x 18
Inner tube
15 15 16 619-01 1 Déack 4,5 x 18
Tyre
16 15 16 680-01 1 Falg WM3
Rim
17 15 16 049-01 12 Eker L=189
Spoke
18 15 16 049-17 18 Eker L=203
Spoke
19 15 16 049-14 6 Eker L=161
Spoke
- 15 16 620-01 Ekersats bak
Spoke unit, rear
20 15 16 202-01 36 Ekernippel
Spoke nipple
21 15 16 598-01 2 Mutter
Nut
22 15 16 556-01 2 Distanshylsa
Distance sleeve
23 15 16 726-01 1 Distanshyisa
Distance sleeve
24 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
25 29 31 200-38 2 Kullager SKF 6302 Rs
Ball bearing
26 15 16 600-01 1 Navhylsa
’ Hub sieeve
27 15 16 728-01 1 Axel
Shaft
28 15 16 607-01 1 Distanshyisa
Distance sleeve
30 15 16 725-01 1 Lagerhylsa
Bearing sleeve
31 25 80 153-01 6 Mutter M8
Nut
32 28 16 231-01 6 Bricka8,4x 16 x 1,5
Washer
33 20 06 464-12 6 Skruv M8 x 65
Screw
34 15 16 606-02 1 Kedjekrans z=53
. Sprocket
35 15 19 850-01 1 Bakhjul kpl exki. gummi
Rear wheel compi excl rubber
36 15 19 849-01 1 Nav kpl utan kedjedrev
Hub compi

Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
37 15 16 665-01 1 Bromskdld
Brake plate
40 15 16 605-01 1 Bussning
Sleeve
41 20 62 360-11 1 Skruv M6 x 6
Screw
42 15 16 667-01 1 Bussning
Bushing
43 15 16 543-01 2 Bromsback
Brake shoe
44 15 16 547-01 2 Fjader
Spring
45 15 16 548-01 1 Bromsexcenter
Brake cam
46 15 16 723-01 1 Héavarm
Lever
47 28 16 241-01 1 Bricka8,4x 18x 1,5
Washer
48 25 80 153-01 1 Mutter M8
Nut
49 12 16 549-01 1 Tatring
Seal
50 1516 72701 1 Tatningshallare

Seal case

101206296 1.5 10-76

13



{H)Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

10

11413,61,62"




Bild Det. nr st. Benamning Bild Det. nr st. ’ Benamning
Fig. Part number pes. | Description Fig. Part number pcs. | Description
1 25 80 153-01 4 Mutter M8 40 16 10 891-01 1 Avgasstos
Nut Exhaust manifold
2 15 14 661-01 2 Bricka 41 20 24 37012 4 Skruv M6 x 20
Washer Screw .
3 15 14 662-01 2 Gummielement 42 16 10 878-04 1 Kolvring (cyl @ 83,00) € //‘.) '
Rubber element Piston ring B
4| 151466301 1 Hylsa 42 | 16 10878-05 - Kolvring (cyl ©83,50) - 7
Sleeve Piston ring
6 20 06 459-12 1 Skruv M8 x 40 42 16 10 878-06 - Kotvring (cyt @ 84,00) T
Screw Piston ring
7 20 06 460-12 2 Skruv M8 x 45 44 16 10 932-01 2 Lasring
Screw Circlip
8 28 16 231-01 2 Bricka8,4x 16x 1,5 46 16 10 992-01 2 Distansring
Washer Distance ring
N| 9 15 14 918-01 1 Faste kp! 47 16 10 933-01 1 Nétlager
Attachment compl Needle bearing
N| 10 15 14 904-01 1 Avgasror kpl 220U 49 16 10 926-01 1 Nallager
E xhaust pipe comp! ~ Needle bearing
11 20 24 378-12 2 Skruv M6 x 40 51 29 00 560-01 2 Woodruffkil 3 x 16
Screw Woodruff key
12 25 80 14201 2 Mutter M6 52 16 10 868-01 1 Vevaxel hdger 7
Nut Crank shaft right
14 2546 120-14 4 Mutter M10 54 16 11 b43-01 1 Vevaxel vanster
Nut Crank shaft left
- 2
15| 201845912 axruv M8 x 40 55 | 2901 265-01 1 | Woodruffkil
16 19813 1 Woodruff key
15 13-01 Faste kpl . .
Attachment compl 56 16 10 921-01 1 D!stansrlng
" Distance ring
18] 151466801 | 1 Ogla 57| 161140804 | 1 | Kolvkpl (cyl®83,000 70/ -
P Piston compl
19 15 14 641-01 1 Gummiskydd .
57 16 11 408-05 - Kolv kpl {cyl @ 83,50) A
R.l:l'bbel’ protector Piston compl 10«
20 | 1514 038-01 ! Fider 57 | 1611 408-06 - | Kolvkpl(cyl®84,000 /¢,
pring Piston compl
N 21| 1514917.01 ! Lank 58 | 1610 642-01 - | Vevstaksrenov. sts ,
n Overhaul kit conn. rod ’
22 | 2006 455-11 1| Skruv M8 x 30 59 | 16 11599-01 1| Vevaxel kpl 2
crew Crankshaft compl ‘
23] 1815112:01 2 | Fiader 60 | 1611 597-01 1 | Packning 7.
Spring Gasket ’
24 16 10 374-01 1 Ventilhus k.pl 61 15 1491401 1 Slutdel
Valve housing compl E xhaust end
25 | 2024374-55 4 akruv M6 x 30 62 | 151491601 1 | Absorbent
crew Absorber
26 28 88 180-01 9 Bricka FA6,4x 11 x 05
Washer
27 16 10 360-01 1 Anslutningsror
Connection tube
28 16 10 396-01 1 Packning
Gasket
29 16 10 357-01 2 Ventilhdllare
Valve holder
30 16 10 362-01 1 Packning
Gasket
31 22 96 285-11 8 Skruv M4 x 6
Screw
32 16 10 377-01 4 Ventilstad
Valve support
33 16 10 359-01 4 Ventil
: Valve
34 16 10 356-01 1 Ventilhus
Valve housing
35 16 10 361-01 1 Packning
Gasket
36 20 24 37112 b Skruv M6 x 22
Screw
. "\ - w2 3
N 37 16 11 596-01 1 Cylinderlock b2
Cylinder head
N| 38 16 11 590-01 1 Cylinder < cy
Cylinder ~ -
39 16 10 894-01 1 Packning
Gasket
10 12 062-96 1.5 10-76 15



H)Husqvarna

Vevhushalva, hoger
Crankcase, right

16




Bild Det. nr st. Benamning Bild Det. nr st. ’ Benamning
Fig. Part number pcs. Description Fig. Part number pcs. | Description
1 16 11 606-01 1 | Vevhushalvor par 37 | 16 12472-01 1 Distansring
Crankcase halves, pair Spacer
2 29 32 524-21 1 Kullager SKF 3205/C3 38 28 20 020-01 1 Spérring SqA20
Ball bearing Circlip
3| 1610810-01 T | Fléans 39 | 1611621-01 1 | Packning
Flange Gasket
4 | 2965 44401 2 | Tatring25x35x6
Seal
5 12 25 358-01 1 Packning
Gasket
6 20 62 327-11 4 Skruv M5 x 12
) Screw
7 28 88 170-01 4 Bricka FA5,3x 10x 0,5
Washer
8 29 31 180-04 1 Kullager SKF 6301/C3
Ball bearing
9 29 31 240-04 1 Kullager SKF 6204/C3
Ball bearing
10 16 10 938-01 1 Flans
Flange
11 16 11 681-01 1 Packning
Gasket
12 12 25 360-01 1 Packning
Gasket
13 20 63 327-02 4 Skruv M5 x 12
Screw
14 16 10 774-01 1 Frikopplingsaxel
Declutching shaft
15 29 65 175-01 1 Tatring 10 x 22 x 7
, Seal
16 16 11 171-01 1 Havarm
Lever
17 25 80 153-01 1 Mutter M8
Nut
18 16 14 728-01 1 Kabelgenomforing
Grommet
19 28 16 190-01 1 Bricka 5,3x 12 x 1
Washer
20 12 25 077-01 1 Stoppskruv
Stop screw
21 20 24 385-12 8 Skruv M6 x 75
Screw
22 28 16 201-01 8 Bricka 6,4 x 12x 1,6
Washer
23 29 65 259-07 1 Tatring 15 x 26 x 6
Seal
24 16 11 571-01 1 Magnetkapa
Magneto cover
25 20 24 37212 4 Skruv M6 x 25
Screw
26 16 11 441-01 1 Kaépa, kedjedrev
Cover, sprocket
27 20 24 376-12 3 Skruv M6 x 35
Screw
28 16 11 451-01 4 Dragbult, cylinder
Cylinder stud .
29 16 12 537-01 1 Magnetplugg
Magneto plug
30 12 25 025-01 1 Packning
: Gasket ;;
31 16 10 777-01 3 Flansbussning d=8mm
Flange sieeve
32 16 10 776-01 2 Styrhylsa
Stearing sleeve
33 28 38 465-01 1 Raffelpinne 6 x 55
Dowel pin
34 15 19 376-01 1 Kedjelas 5/8 x 1/4"
Master {ink
35 15 19 375-07 1 Kedja 5/8 x 1/4"
Chain
36 16 12 471-04 1 Kedjedrev z=13
Spracket

1012 062-96 1.5 10-76

17



H)Husgvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

18




10

11

13

14

15

18

19

20

21

22

23

25

26

27

28

29

30

31

32

33

34

35

36

37

Det. nr st. | Benamning
Part number |pcs.| Description
12 25 438-01 1 Medbringarehjul
Driving wheel

12 25 439-01 1 Fjader
Spring

12 25 435-01 1 Medbringareskiva
Driving disc

12 25 437-01 1 Fjader
Spring

12 25 43401 1 Kickstartaxel
Kick start shaft

28 20 020-01 1 L&sring SgA20
Circlip

12 25 436-01 1 L&sring
Circlip

12 25 442-01 1 Packning
Gasket

12 25 443-01 1 Stodbricka
Support washer

20 26 370-44 2 Skruv
Screw

12 25 440-01 1 Lyfthake
Pawl

12 25 446-01 1 Buffert
Buffer

16 10 786-01 1 Lock
Cap

12 25 621-10 1 Slang/m 4,8 x 8
Hose/m

16 12 589-01 1 Kickstartpedal kpl
Kick starter pedal compl.

20 06 455-11 1 Skruv M8 x 30
Screw

12 25 151-01 1 Fjader
Spring

29 30 220-05 1 Stélkula
Steel ball

12 25 701-01 1 Kickstartpedal
Kick starter pedal

12 25 480-01 1 Distanshyisa
Distance steeve

12 25 702-01 1 Pedalgummi
Pedal rubber

2508 318-12 1 Mutter M8
Nut

28 04 351-01 1 Bricka FBB 8,2
Washer

20 06 457-12 1 Skruv M8 x 35
Screw

16 11 486-01 1 Vevhuskapa
Transmission cover

20 24 376-12 7 Skruv M6 x 35
Screw

16 12 504-01 1 Fotvéxelpedal
Shift lever

16 12 813-01 1 Pedalgummi
Pedal rubber

20 24 37012 1 Skruv M6 x 20
Screw

29 65 289-07 1 Tatring 17 x 28 x 6
Seal

16 11 535-01 1 Vaxelmekanism kpl
Gear links compl.

12 25 077-01 1 Stoppskruv
Screw

28 16 190-01 1 Bricka 5,3 x 12
Washer

16 10 823-01 1 Packning
Gasket

20 62 364-11 1 Skruv M6 x 10
Screw

16 11 606-01 1 Vevhushalvor par

Crankcase halves pair

Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
38 16 10 777-01 3 Flansbussning d=8 mm
Flange sleeve
39 28 26 571-01 2 Cyl. pinne
Dowel pin
40 16 10 779-01 1 Stodbricka
Support washer
41 20 62 327-11 4 Skruv M5 x 12
Screw
42 16 10 792-01 1 Packning
Gasket
43 16 11 465-01 2 Bussning
Sleeve

44 29 31 22057

45 12 25 356-01

46 29 31 265-57

47 29 65 549-14

48 29 32 524-21

49 50 12 782-01

50 1611 474-01

Kullager SKF 6303 NR/C3
Ball bearing

Bussning
Bushing

Kullager SKF 6205 NR/C3
Ball bearing

Tatring 30 x 52 x 7
Seal

Kullager SKF 6205/C3
Ball bearing

Packning
Gasket

Bussning
Bushing

1012062-96 1.5 10-76

19



H)Husqvarna

Vixellada - Transmission - Koppling
Gearbox - Transmission - Clutch

20



Bild Det. nr st. ‘ Benamning Bild Det. nr st. ‘ Benamning
Fig. Part number pcs.| Description Fig. Part number pcs. | Description
Ni 1 1611 178-01 1 Drivhjul =30 37 16 12 897-01 1 Viaxelforare 3-4:an
Driving gear Gear striker
2 1611 101-01 1 Mutter 38 | 1612424-01 3 | Ledrulle
Nut Guide roller
3 16 11 160 -01 1 Tryckstang 39 16 12 484-01 1 Axel
Push rod Shaft
4 | 1611170-01 T | Axelhylsa 40 | 2820010-01 1 | Sparring SgA10
Shaft sieeve Circlip
5 16 11 166-01 1 Axiallager 41 ) 1612 485-01 1 | Bricka
Axial bearing Washer
6 16 11 167-01 1 Axialbricka 42 16 12 489-01 1 Sparrarm
Axial washer | Ratchet arm
N| 7 22 26 370-06 1 | Skruv TSS 6x 20-10,9 43 | 161249301 1 | Distansarm
Screw Distance arm
8 25 09 316-02 7 Mutter M6 44 16 12 494-01 1 Fjader
Nut Spring
9 16 11 150-01 1 Stodplatta 45 16 12 486-01 1 Kulissruile kpi
Support plate Linkroller compl.
10 16 11 152-01 6 Déampelement 46 20 24 366-42 1 Skruv M6 x 12
Damping element Screw
11 16 11 151-01 6 Distansring 47 16 12 488-01 1 Spérrhjul
Distance ring Ratchet wheel
Nj 12 16 11 179-01 1 Kugghjul z=68 49 29 95 175-01 3 Bricka 15 x 24 x 1
Cog wheel Washer
13 16 11 149-01 1 Kopplingskorg 3§,— 50 16 12 593-01 1 Fjader
Clutch ring Spring
14 22 02 620-02 6 Skruv FS6 x 16 51 16 12 455-01 1 Sparrhylsa
Screw Ratchet sleeve
15 16 11 156-01 1 Kopplingscentrum 52 16 12 870-01 1 Stegmatare
Clutch hub Stepfeeder
16 16 11 157-01 6 Lamell m. belagg 53 16 12 895-01 1 Medbringarheake
Disc w. lining Pawl
17 16 11 158-01 5 Lametl 54 16 12 600-01 1 Vaxlingsaxel
Disc Gear shaft
18 16 11 168-01 1 Tryckskiva . b5 16 12 594-01 1 Fjader
4 (' Pressure plate Spring
N 19 16 11 ﬁim 5 Fiader 56 | 2820015-01 2 | Sparring SgA15
Spring Circlip
20 16 11 169-01 5 Distanshylsa 57 16 12 843-01 1 Axel
Distance sleeve Shaft
21 28 16 222-01 5 Bricka 6,7 x 16 x 1,6 58 16 12 848-01 1 Vaxelforare 2-6:an
Washer Gear striker
22 20 06 378-57 5 Skruv M6 x 40 59 16 12 896-01 1 Viaxelforare 1-5:an
Screw Gear striker
23 | 2820025-01 4 | Spérring SgA25 60 | 16 12482-01 1 Kugghijul start z=21
Circlip Gear wheel start
24 16 11 155-01 2 Bricka 61 12 25 713-01 1 Bussning
Washer Sleeve
25 16 11 154-01 1 Nallager 63 16 12 406-01 1 Kugghjut 1:an z=31
Needle bearing Gear wheel 1st
26 16 11 153-01 1 Innerring 64 1612 415-01 1 Lagerhylsa
Interna!l ring Sleeve
27 16 12 477-01 1 Huvudaxel z=15 65 29 95 250-01 1 Bricka 17,02 x 23 x 1
Clutch shaft Washer
28 16 12 404-01 1 Kugghjul 4:an z=23 66 16 12 409-01 1 Kugghjul 4:an z=24
Gear wheel 4th Gear wheel 4th
29 16 12 418-01 1 Lagerhylsa 67 16 12 470-01 1 Hjalpaxel
Sleeve Sprocket shaft
30 1612 421-01 3 Bricka 68 16 12 410-01 1 Kugghjul 5:an z=22
Washer Gear wheel 5th
31 16 12 405-01 1 Kugghjul 5:an, 6:an z=25,27 69 16 12 411-01 1 Kugghjul 6:an z=21
Gear wheel 5th, 6th Gear wheel 6th
32 16 12 842-01 2 Bricka 70 16 12 408-01 1 Kugghjul 3:an z=26
Washer Gear wheel 3rd
33 16 12 403-01 1 Kugghjul 3:an z=21 71 16 12 597-01 1 Kugghjul 2:an z=28
Gear wheel 3rd . Gear wheel 2nd
34 16 12 480-01 1 Lagerhylsa 72 16 12 416-01 1 Lagerhyisa
‘Sleeve Sleeve
35 16 12 481-01 1 Distansring
Spacer
36 16 12 596-01 1 Kugghjul 2:an z=18
Gear wheel 2nd

1012 062-96 1.5 10-76"

21



B Husqgvarna

Svanghjulsmagnet
Flywheel magneto

” \22



Bild Det. nr st. | Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 16 14 743-01 1 Svénghjulsmagnet kpl L N
Flywheel magneto compl. #: -~
2 16 14 714-01 1 Tandspole .
Ignition coil N
3 25 80 142-01 2 Mutter M6
Nut
4 20 06 368-12 2 Skruv M6 x 16
Screw
5 277101160 1 Kontakt
Contact
6 27 72 02-132 1 Isolerhylsa
Insulating sleeve
7 27 71 01-130 2 Kontakt
Contact
8 27 72 02-130 2 Isolerhylsa
Insulating sleeve
10 1517 281-01 1 Kortslutningskontakt
Killer
13 16 14 635-01 1 Tandstiftsskydd
Spark plug protector
14 12 27 233-02 1 Tandstift Bosch 24072
Spark plug
15 20 62 329-12 3 Skruv M4 x 16
Screw
16 16 10 995-01 1 Mutter
Nut
17 16 14 644-01 1 Distansring
Distance ring
18 28 16 201-01 2 Bricka 6 x 12
Washer

1012 062-96 1.5 10-76

23



B Husgvarna

Forgasare
Carburettor

24



Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 16 12 419-01 1 Forgasare kpl 37 16 13511-01 1 Bottenskruv
Carburettor compl. Plug
2 16 13 128-01 1 Skyddshylsa 38 16 13 990-01 1 Fjaderbygel
Protector sleeve Spring strop
3 16 13 126-01 2 Skruv
Screw
4 16 13 12501 1 Forgasarelock
Carburettor cover
5 16 13 999-01 1 Packning
Gasket Det. nr Bendmning
6 16 13 916-01 1 Stallskruv Part number Description
Tension screw
7 16 13 908-01 1 Mutter Huvudmunstycke
Nut . Main jets ’
8 | 1613998-01 1 | Trottelfjader 16 13 507-01 175
Throttle spring 16 13 500-01 180
9| 1613260-01 1 | Wirelds 16 13501-01 185
Wire lock 16 13 980-01 190
10 | 16 13 996-01 1 | Hallare 16 13 60201 195
Needle holder 16 13 503-01 200
11| 161333701 1 | Nal 16 13 410-01 205
Needle 16 13 411-01 210
12 | 16 13 339-01 1 | Trottel 1613 412-01 215
Throttle 16 13413-01 220
13 1128 072-20 1 Stang/m
Hose/m N&lmunstycken
.. Needle jets
14 16 13 971-01 1 Flédareknapp
Tickler button 1613 353-01 3.14
15| 161397201 | 1 | Fjader 161351501 3,15
Spring 16 13 354-01 3,16
16 | 161398301 1| Fiéder 1613 516-01 317
Spring 16 13 340-01 3,18
17 | 1613 982:01 1 | Reglerskruv 161351701 319
Regulating screw 16 13 338-01 3,20
18| 1613 986-01 1 | Staliskruv 1613 518-01 3,21
Adjusting screw 16 13 341-01 3,22
19 16 13 987-01 1 Fjader
Spring Tomgangsmunstycken
Idling jets
16 13 974-01 1 Kl
20 Clamp 1613 510-01 30
16 13 505-01 35
1 16 13 975-01 1 Sk
2 6 Serew 16 13 981-01 40
22 | 1613 976-01 1| Mutter 161321601 45
Nut
23 16 13 993-01 1 Stift
Peg
24 1613 417-01 1 Nal
Needle
25 16 13 330-01 1 Fjader
Spring
26 16 13 215-01 1 Spridare
Atomizer
27 16 13 354-01 1 Naimunstycke 3,16
Needle jet
28 16 13 973-01 1 Sprint
Peg
29 16 13 216-01 1 Tomgangsmunst. 45
Idling jet
30 16 13 979-01 1 Blandarror
Mixer tube
31 16 13 502-01 1 Huvudmunstycke 195
Main jet
32 16 13 509-01 1 Silhylsa
Strainer sleeve
33 16 13 991-01 1 Flottor
Float
34 16 13 989-01 1 Packning
Gasket
35 16 13 508-01 1 Flottérhus
Float chamber
36 16 13 512-01 1 Packning
Gasket

1012062-96 1.5 10-7¢6

25



HHusqgvarna

Luftfilter
Air filter

12-15

21

5,12,13,16




15 16 13 492-01

16 16 13 331-01

17 16 13 147-01

18 16 13 271-01

19 16 13 275-01

20 16 13 471-01

21 16 13 356-01

22 20 06 453-12

Bild Det. nr st. Benamning
Fig. Part number pcs. Description
1 20 62 378-11 4 Skruv M6 x 40
Screw
2 16 13 493-01 1 Lock
Cover
3 16 13 472-01 1 Luftfilter
Air filter
- 15 19 824-01 - Olja tuftfilter 0,51
Air filter oil
6 2580 142-01 1 Mutter M6
Nut
7 28 01 416-01 1 Bricka 6,5 x 22 x 1,5
Washer
8 20 41 43211 1 Pinnskruv M6 x 120
Stud
9 15 14 590-01 3 Vibrationsdampare
Vibration damper
10 258211814 4 Mutter M8
Nut
11 16 13 281-01 1 Faste
. , Attachment
: 12 51 20 300-01 8 Nit4x 12
Rivet
13 28 01 230-11 8 Bricka4,4x 10x 05

Washer

Stankskydd

Splash guard
Stankskydd

Splash guard
Klammer

Clamp

Anslutning
Connection

Klammer

Clamp

Luftfilter kpl

Air filter compl.
Luftfilterbehélilare kpl
Air filter holder compl.

Skruv M8 x 25
Screw

1012 062-96 1.5 10-76

NYA TILLBEHOR
NEW ACCESSORIES

Det. nr’
Part number

Benamning
Description

15 19 866-01

16 19 804-01

16 13 515-01

16 13 516-01

1613517-01

16 13518-01

1519 867-01

Styrlagerkulor sats 50 st

Steering bearing balis-kit 50 pcs.

Packningssats
Gasket set

Nalmunstycke 3,15
Needle jet

Nalmunstycke 3,17
Needle jet

Nalmunstycke 3,19
needle jet

Nalmunstycke 3,21
Needle jet

Ekernippelsats
Spoke nipple kit

27



125 CR
¢ Spare parts list
- Partlil . _

Valid from frame No 250 CR
~ MK-19500
@

R ' 360 CR
.« \

360 Aut

: B Husgvarna

Accessories




